PARTS CATALOG
HD85V4

SERIAL No. Wkd20109 - YWWiK029999




MODEL = HD85V4
SERIAL NO. = WK020109 - WK029999

CONTENTS
DESCRPTION SHEET No. PAGE
0 LIST OF CONSUMABLES
LIST OF CONSUMABLES 6-6 I
1 LOWER MACHINE
LOWER MACHINE ASS"Y =1 3
CRAWLER SHOE ASS’Y 1= 5
CRAWLER SHOE ADJ. DEVICE 1=3 7
FRONT IDLER ASS’Y 1=4 9
LOWER ROLLER ASS’Y 1= i
UPPER ROLLER ASS’Y =6 3
LOWER TRAVEL PIPING ASS’Y 1-7 15
2 TURNTABLE
TURNTABLE & SWING BEARING ASS’Y 2-1 17
3 SWING DRIVE DEVICE
SWING DRIVE DEVICE -1 19
4 HYDRAULIC PIPING
RETURN & SUCTION PIPING ASS'Y 41 2i
SWING & TRAVEL PIPING ASS’Y 4=2 24
PUMP DISCHARGE & BOOM SWING PIPING ASS’Y 4=3 27
CONTROL PIPING ASS’Y 4= 29
CONTROL PIPING ASS’Y (A-D» & A, B, G CHANGE) 4=4{A] 33
CONTROL PIPING ASS’Y (FOR A, F CHANGE) 4=4{R] 37
5 HYDRAULIC INSTRUMENT
TRAVEL MOTOR ASS’Y 5-1 41
SWING MOTOR ASS'Y 5-2 4
ROTARY JOINT ASS’Y 5-3 47
CONTROL, VALV ASS'Y 5-4 49
REMOTE CONTROL, VALV ASS’Y 5% e
HYDRAULIC OIL TANK ASS’Y 5-6 55
OIL. PUNMIP ASS’Y 5-7 57
BOOM| CYIINDER ASS'Y 5% 59
ARM] CYLINDER ASS™Y 5-9 61
BUCKET CYILINDER ASSY 5-10) 68




MODEL. : HD85W4t
SERIAL NO. : WikdBfi@y — Wikdssss)

CONTENTS
DESCRIPTION SHEET Ne. [PAGE
BOOM SWING CYLINDER ASSY 5-11 65
BLADE CYLINDER ASS'Y 5-12 67
PILOT YALVE ASSY (TRAVEL) 5-13 69
PILOT VALVE ASS’Y 5-14 1
MULTIPLE VALVE ASSY (FOR A-ID CHANGIE) 5-15 73
MULTIPLE VALVE ASSY (FOR A. B, G CHANGE) 5=15[A)] 79
MULTIPLE VALVE ASS’Y (FOR A, F CHANGE) 5-1CB] (i
SHOCKLESS VALVE ASS'Y 5-16 79
SOLENOID VALVE ASS'Y 517 81
6 OPERATING CONTROLS
TRAVEL LEVER ASS'Y 6-1 83
CONTROL LEVER ASSYY 6-2 85
BLADE & BOOM SWINGCONTROL ASS’Y 6-3 87
7 BOWER UNIT
ENGINE & ACCESSOORIES 7-1 89
AIR CLEANER & MUFFLER ASS’Y 7-2 92
OIL PUMP DRIVE DEVICE 7-3 95
FUEL TANK & PIPING ASS’Y T4 97
FUEL PUMP ASS’Y 7-5 99
8 CAB & RELATED PARTS
COVER ASS$YQ) 8-1 191
COVER ASSY(2) 8-2 104
NOISE ABSORBENT ASSY 8-3 o7
OPERATOR ROOM ASSY (1) 8-4 Q)
OPERATOR ROOM ASS'Y (2) 8-5 s
OPERATOR ROOM ASSY (3) 8-6 e
OPERATOR ROOM ASSY ((4) B-7 119
OPERATOR SEAT & MAT ASSY 8-8 122
COUNTER WEIGHT ASSY 8-9 125
NAME BPILATE ASSY(FOR JJAPANESE) $-10 27
NAME BLATE ASSY (FOR [FENGILISH) 8-10CAJ 1129
NAME PLATE ASSY (FOR FRENCH) B-10[B] 1131
INAME BPLATE ASSY (FOR [MMALIAN) 8- 1WM[C] 133
INAME PILATE ASSY (FOR GERMAN) B-100D] 11335
NAME BILATE ASSY (FOR [MANISH) 8- 10[E] 137




MODEL : HD85V4t
SERIAL NO@. : WikaBipild9 -~ Wikdpsss9s)

CONTENTS
DESCRIPTION SHEET Ne.. PAGE
NAME PLATE ASSYY (FOR DUTCH) 8=10(F] 139
NAME PLATE ASSY (FOR SPANISH) 8-10[G] 141
8 ELECTRIC SYSTEM
ELECTRIC SYSTEM 9-1 143
INSTRUMENT PANEL ASS*Y 9-2 146
CAR HEATER ASSY 9-3 150
10 TOOLS & ACCESSORIES
TOOLS & ACCESSORIES 10-1 153
il HOE ATTACHMENT
HOE ATTACHMENT ASS’Y 11-1 155
BOOM SWING ASS’Y 11-2 158
HOE BUCKET ASS’Y 11-3 161
HOE ATTACHMENT PIPING ASS’Y 11-4 163
12 BLADE ATTACHMENT
BLADE ATTACHMENT ASS’Y 12-1 165
BLADE PIPING ASS™Y 12-2 w67
15 OPTION SEBCIFICATION
[FIRST SPARE PIPING ASS’Y 15-1 169
SECOOND SPARE PIPING ASSY 15-2 171
THIRD SPARE PIPING ASS’Y 153 174
AIR CONDITIONER ASS'Y (1) 154 77
AIR CONDITIONER ASSYY (2) 155 9
AIR CONDITIONER PIPING ASS"Y 15-6 181
ACCUMUILLATOR ASS’Y %7 83
MIRROR ASS'Y 1%-8 1S5
TRAVEL ALARM DEVICE 159 87
IMMIOBILIZER ASS™Y 1510 LS
ILIGHT ASS’Y %-11 1191
GUARD A$SY %12 193
HOLDING VALVE PIPING ASSY 15-13 195
IHOLDING VALVE A"S8Y 1514 7




LIST OF CONSUMABLES
HEmU A h

% N7 R\
7~ X
N/
NS A 2
SHALL-000000-11
LLsicom LIST OF CONS! WABLES

MODEL HD&5%4L SIIEET Ne 6-¢)
P



KEY No. | 3UP. PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
LIST OF CONSUMABLES
1 0753 265 UA | Vaive, Check {Grease Lip} I WK020001~ Sh. No. 1-3
2 0759 106 UA | Strainer, Suction 1 WK020001~ Sh. No. 5-6
3 0759 116 03 Cartridge, Return Filter 1 WK020001- Sh. No. 5-6
4| |077585208 |Hose, Radiawor | . WK020000- |Sh No.7-1
5 0775 552 02 Hose, Radiator 1 WKO020001~ %h. No. 7-1
6 0745 268 03 Element, Air Cleaner 1 WK020001- %h. No. 72
7 0745 261 02 Element, Air Cleaner (Ininer} I WKO020001- Sh. No. 72
8 0729 910 73 Cap, Fuel 1 WK020001~ Sh. No. 7-4
9| |0B2021510 |Relay, FlipFlop | 1| |wkogoomn- | ShoNo. 91
10 0858 306 03 Switch Ass’y, Starter 1 WK620001- Sh. Neo. 9=2
nip=1 D858 306 04 Switch Ass’yy Statter 1 WK 020001~ Sh. No. 9=2
11 0820 215 07 Relay 4 WKO020001- Sh. No. -2
12 4013 693 00 Pin, Bucket 2 WK020001~ Sh. No. 11-1
________ 13| [451150101 |Ring O (ForBucker) | 4| |WKO20000- |ShNo.ml-1
14 0650 207 02 Tooth, Bucket AR WK020001- 258, Sh. No. 11-3
15 0650 207 03 Pin, Lock AR WK020001- 25%-30-PN, Sh
No. 11-3
16 0650 207 04 Pin, Rubber AR WKO020001- 25-30~-LK, Sh.
No. 11=3
17 4123 012 00 Coufiter, Side {R.H.) 1 WK020001~ Sh. No. 11-3
18| 412301300 | Coutter, Side (LH) | . WK020001-  |Sh No. 113
19 0558 160 50 Bolt, Treatment 8 WK020001- Sh. No. 11-3
20 0584 160 00 Nut, Treatment 8 WK020001~ Sh. No. 11-3
21 0595 160 00 Washer, Treatment 8 WK020001~ Sh. No. 11-3
SEAL KIT
________ 22| 075584991 |Rotarydoint | 1) |WKO20001- |Sh No.5-3
23 0782 649 93 Boom Cylinder {Head Side} 1 WK020001~ Sh. No. 5-8
24 0782 648 93 Arm Cylinder {Head Side} il WK0200010- Sh. No. 5-9
25 0782 650 93 Bucket Cylinder (Head Side) I WKO020001- Sh. No. 5-10
26 0782 651 93 Boom Swing Cylinder {Head Side) | WK020001~ Sh. No. 5-11
27| |078264693 | Blade Cylinder (Head Side) | 1 |WKo2000u-  |sh No. 812
ENGINE Parts (4TNV98C=VIK})
28 Y129A00 Cartridge, Fuel Filter I WK020001~ Sh. No. 7-4
55800
29 Y129A00 Element, Pre Filter 1 WK020001- Engine P/C
55730
30 Y129150 35153 | Filter, Oil 1 WK020001- Engine P/C
31| |Y11920552102 |Pump, Fuel | B |wKo20001-  |Sh.No.74
32 Y129956 42290 | Belt, V 1 WEKO020001~ Ad1.5
34 Y121850 49811 | Thermostat 1 WK020001- Engine P/C
35 ¥121850 49550 | Packing {For Thermostat} 1 WEKO020001- Engine P/C
36 Y119761 39450 | Switch, Oil Pressure il WK020001~ Engine P/C
37 Y171056 49351 | Sensor, Thermo 1 WK020001~ Engine P/C
"""""""""""""""""""""""""" €& 0
38 5988 009 DO IR ERE 1 WK020001~ 400g X 20
39 5988 005 60 FEEE% 1 WK020109- ZFL —
39-1 5988 005 61 R i WKO020109- 4k &
0] |s0s800557 wwwww | . wKo20109- | T
40-1 5088 005 58 % % %% I WK020109- 4k &
41 ZG10100 k& £% 1 WK020001- 381B-890%

EEYRHICOM
MODEL 1 D54

LIST OF CONSUMABLES

SIHHEET No 0-0




80Vv4-010100-1

[RATO § (>0 LOWER MACIIINE ASS’Y

MODEL HD85V4 SHEET No 1-1
-8 -



KEY No. |9UP. PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
0| X |#%dx k4 #% | Lower Machine Ass'y il WK020000-
1 0653 920 UA | * Shoe, Rubber Crawler 2 WKO020001~
=1 | # | 0653 924 UA | * Shoe Ass’y, Crawler {Steel) 2 WKO20001- Sh. No. 1=2
2| X |##ik &85 %k |+ Frame, Lower il WK020001=
J3 ] 4460756 00 | * Cover | L3 I WKe2000u-= |
4 0517 080 12 * Bolt, Treatment (W/L.W, F.W) 2 WK020001-= MBX12
3 0690 201 09 * Plug 12 WKG20001-
6 4461 749 00 ¥ Cover, Under I WK020001-
7 0518 100 20 * Bolt, Treatment (W/L.W, F.W) 6 WKO020001~ MI@X20 P=1.25
_.B| . |0480 100 20 | * Bolt, Treatment {W/Flange} | 4| . __|WKezo000u- ] M10X20 P=1.25
9 0590 160 00 * Washer, Lock 2 WKO020001- M16
jile] D458 703 00 ¥ Cover 2 WKO020001~
i 0457 140 40  |* Bolt, Treatment (W/Flange} 28 WK020001- M14X40
12| # | 0653 993 UA * Roller Ass’y, Lower 10 WK020001~ Sh. Ne. I-5
JA3) 0855 160 70 | * Bolt, Treatment | 2| |wkez000u- || MIGX70 .
14| # |0651 912 UA | * Roller Ass’y, Upper 2 WK020001- $h. No. 1-6
15 0555 160 40 * Bolt, Treatment 24 WKO020001~ MI16X40
16 0595 160 00 * Washer, Treatment 24 WK020001- M16
W7| # |0781 397 UA | * Motor Ass’y, Travel Y WKO020001- Sh. No. 5-1
18| |D23401500 |* Sprocket, Drive ] 2| . |WKe2o00v- |
9 0595 200 00 * Washer, Treatmemnt 20 WKO020001-- M20
20 0555 200 30 * Bolt, Treatment 20 WEK020001~ M20X30
21 D007 059 00 * Shim 20 WKO020001~ t=12.0
22 4475 591 00 * Guide, Shoe (R.H.) 2 WKO020001-
=2 4475590 00 | * Guide, Shoe (LH.p ] ' 2| ..|WKeo00u-
24 0595 120 00 ¥ Washer, Treatmert 12 WK020001- M12
25 0555 120 35 * Bolt, Treatment 12 WKO020001- M12X35

MODEL hiD$3v4

LOWER MACHINE ASS*Y

-4 -

SHEET No 1-1




80VX-010200-1

CRAWLER SHOE ASS’Y

UEATO Ly

SHEET No 1=2

MODEL HD85V4



KEY No. |[SUP, PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
0 0653 924 UA Shioe Ass’y, Crawler 2 WKO002001- L=450
=1 0653 924 99 * Link Ass’y 1 WK002001-
1 0653 924 04 ** Link, Master (L.H.} I WKG02001-
a8 0653 924 11 ** Seal 832 WK002001~
3| |065392405 |vx Bushing Track | a1 o |wkeozoon- |
4 0653 924 B3 ** Link, Master (R.H.) I WK002001-
5 0653 946 06 ** Pin, Track 41 WK002001-
6 0653 924 09 ** Collar, Master 2 WK002001-
7 0853 924 07 *x Bushing, Master WKO002001~
B |068392410 |es@intock | af  |wkeogoow- |
9 0653 924 08 *% Pin, Master 1 WK002001-
10 0653 924 02 ** Link, Track (L.H.) 41 WK002001-
11 0653 924 01 % Link, Track (R.H.} 41 WK002001-
12 0653 924 12 # Nut, Shoe 168 WKO002001-
13| 065392413 |*Plawe,Shoe | 42| |wkoozoon- || L=450
14 0653 924 14 * Bolt, Shoe 163 WKO002001-

MODEL niDg5v4

CRAWLER SHOE ASS’Y

—6 =

SHEET No 1=2



45VX-010300-1

| TA2AH1Cp™m CRAWLER siioe adj. device

MODEL HD85V4 SHEET No 1-3



KEY No. |SA'P. PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
0 F301 051 00 | Cylinder Ass’y, Grease 2 WK020000-
1 D515 011 00 * Piston 1 WKO020001~=
2 0762 120 60 * Ring, Back-up 1 WK020001= P&O-T2
3 0760 710 60 * Ring, O 1 WK020001~= P60-90B
4] D514 019 00 | * Cylinder, Grease | LY wKozo00u- |
5 0753 265 UA * Valve, Check 1 WKO020001~
10 F300 684 01 | Unit Ass’y, Spring {(For Rubber Shoe) ¢ WK0620001-
16-1 F300 684 02 | Unit Ass’y, Spring (For Steel Shoe) 2 WK020001-
1 0580 200 00 * Nut, Hex. 1 WK020000~= M20
12|  |4485508 00 | * Retainer, Spring | bl |Wkozo00U- |
13 4170 198 00 * Spring 1 WKG20001-
4 D040 219 01 * Spacer (For Rulbher Shoe) 1 WKO020001-
15 4485 509 00 * Retainer, Spring 1 WKO20001-
16 4004 128 00 * Bolt, Adljust 1 WKO20001~
________ 21|  |4401 631 00 | Plate {For Rubber Shoe} | e/~ |wkeo008- |
22 0514 120 60 Bolt, Treatment {For Rublber Shoe) 4 WK020001- M12X60 P=1.25
82-1 0514 120 50 Bolt, Treatment {For Steel Shoe} 4 WEKO020001-= MI2X50 P=1.25
23 0595 120 DO Washer, Treatmemnt 4 WKO020001~ Mi2
LY HICOM CRAWLER SI(OE ADJ. DEVICE

MODEL HD85V4 SHEET No 1-3

- 8-



45VX-010400-1

CIMIOH1COM FRONT IDLER ASS’Y

MODEL HD85V4 SHEET No 1-4



KEY No. PART No. DESCRIPTION SERIAL No. REMARKS
0 F300 886 00  |idler Ass'y, Front {For Rublver Stwoe} WK002001~
-1 F300 687 00 idler Ass’y, Front {For Steel Shioe} WK002001-
1 06494 651 75 * Pin, Spring WK00200u~- d=10X75
2 4420 525 00 * Block, Bearing WKO002001~
3| |0763 01467 | * Seal Floating WKoo200u- |
4 0760 715 45 * Ring, O WK002001- G45-90B
5 4047 035 D2 # Bushing ¢ WK002001-
6 D236 021 00 * ldler, Front {For Rubber Stwe) 1 WK002001--
6=1 D236 020 00 * Idler, Front {For Steel Shoe) 1 WK002001~
A 0710201 01 |*#Plug ] 2| | WHoopOe- ST-PA-1/8
8 4012 220 00 * Shaft 1 WKO002001~-

ELNFIHICOM FRONT IDLER ASS’Y

MODEL HD85V4 SHEET No 1-4



80VX-010500-1

CIIP,HICOM LOWER ROLLER ASS'Y

MODEL HD85V4 SHEET No 1-5
S 11 -



KEY No. |3UP, PART No. DESCRIPTION Q'TY | CHAN. SERIAL No, REMARKS
0 0653 993 UA Roller Ass’y, Lower 10 WK001229-
1 0653 993 01 ¥ Roller 1 WKG01229-
2 0653 993 02 * Shaft I WK001229-
3 0653 984 03 * Collar, Roller )il WK001229-
A |065399304 |*CollarRoller | I wkoo1229- |
5 0653 984 05 * Bushing 2 WK00122%9-
6 0653 984 06 * Pin 2 WK001229-
7 0763 014 60 * Seal, Floating 2 WK001229-
B 0760 715 35 * Ring, O 2 WK001229- G35-90B
9 0710 201 01 * Plug 1 WK001229-

EXSZOHICOM LOWER ROLLER ASS’Y
MODEL MID85V4 SHEET No 1-5



65VX-010600-1

I1IMMH1ICOM UPPER ROLLER ASS'V

MODEL HD85V4 SHEET No 1-6



KEY No. S0P, PART No. DESCRIPTION Q'TY | CHAN. SERIAL No., REMARKS

0 0651 912 UA | Roller Ass’y, Upper 2 WK002001-

1 0651 912 D1 * Roller I WK002001-

2 0651 912 02 * Shaft, Roller I WK002000~

3 0651 912 03 * Seal 1 WKO002001~

4| |063062080 |+ Bearing | 2| |wkoosoou- |we206

5 0493 510 30 * Ring, Snap I WK002001~ d=30

6 0651 912 06 #* Cover 1 WK002001~

7 0651 912 07 * Spacer I WK002001~

8 0651 912 08 #* Plug 1 WK002001~

9 0760 615 B0 ¥ Ring, O 1 WK002001- G60-90B

ECLEIHICOM
MODEL HD85V4

UPPER ROLLER ASS*Y

SHEET No 1-6




A" DETAIL3 23}%
ATy

I/ 5 2
34 3
% 8— 5
! y 26 “B" DETAIL
3

80V4-010700- 1

LEALAMICOM LOWER TRAVEL PIPING ASS'Y

MODEL hilngsv4 SHEET No 1-7
-



KEY No. |SUP. PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
0| X |F340 892 00 Piping Ass'y, Lower Traction I WK020001-
1 4070 478 09 * Hose Ass'y 2 WKG20001= L=1480
2 4070 067 16 * Hose Ass'y 2 WK020001= L=1400
3 4070 015 38 * Hose Ass'y 2 WKO020001-= L=1400
LA |#07001226 |t HoseAss'y | 2 _.|wkozo00u- |l L=1400
5 D260 565 00 * Stay 1 WK0620001=
6 4580 730 00 ¥ Pad 4 WKG20001-
7 0713 700 95 * Adapter 6 WEK020001-
8 0713 700 70 * Adapter 2 WK020001-=
.9 |071370003 |*Adapter | 2l | wKo20000- |
10 0760 710 19 # Ring, O 8 WKG20001= P18-90B
1 0760 710 16 # Ring, O 3 WK020001- P14-90B
12 0760 710 12 ¥ Ring, O 3 WKO020001- P11-908B
13 0558 160 50 * Bolt, Treatment 2 WK020001= MI&X50 P=1.5
LI 0514 120 35 | * Bolt, Treatment | . 4| |wKe20001- | M12X35 P=<1.25
15 0595 160 00 * Washer, Treatment > WK020001- M16
16 0595 120 00 * Washer, Treatment 2 WEK020001-= M12
17| # |0713 454 UA | * Joint Ass’y, Rotary 1 WKO020001= Sh. No. 5-3
18 0710 114 46 #* Flhow, 45 Reducer Q WK020001- PF1/2XPF3/4
________ 19| 071231041 |*Elbow, 45 | Bl |WKe001- |
20 0712 310 40 * Elbow, 45 2 WKO20001-
21 0719 805 UA * Elbow 1 WKO020001-
23 0711 403 03 * Socket 1 WK020001~
23 0712 310 31 ¥ Adapter 1 WK020001-
________ 24| |071070103 |¥Tee | & |wKee00r- |
25 0710 701 02 * Tee 1 WKO20001-
26 0710 600 D4 ¥ Nipple 1 WKO020001-
27 0710 601 02 * Nipple fi WEKO020001 -
LEYH HICOM LOWER TRAVEL PIPING ASS’Y

MODEL 1i85v4

SHEET No 1=7




80V4-020100- 1

LENE=THICOM TURNTABLE & SWING BEARING ASS*Y

MODEL hiD85V4 SHEET No 2-1
= 7=



KEY No. |9UP. PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
0| X |F310 411 00 (Frame Ass'y, Swing 1 WK020001=
=1| X |F320 279 00 Bearing Ass'y, Swing 1 WKG20001-
1| X |4k sckk k% ¥ Frame, Swing 1 WKO020001-
2 D493 853 00 * Panel, Sponge I WKO020001~=
3| |D49385400 |* Panel, Spooge | n . |wkezooou- |
4 D493 855 00 * Panel, Sponge 1 WK020001=
3 D493 985 00 * Panel, Sponge 1 WKG20001=
B D494 008 00 ¥ Panel, Sponge 1 WEKO020001-
7 0605 408 20 * Bearing, Swing 1 WKO020001~=
Bl |442804800 |*Bracket | 1 |wkoe00n- |
9 0595 160 00 * Washer, Treatment 2 WKG20001- M16
1o 0558 1860 35 * Bolt, Treatment 2 WKO020001- MI1&X35 P=1.5
1 0558 160 80 * Bolt, Treatment 30 WK020001- MI&X80 P=1.5
12 0558 160 90 * Bolt, Treatment 30 WKO020001-= M 1&X90 P=1.5
13| 0728 11 5 |* Nipple, Grease | 4 |wkozo00n- || PTI/S
14 4460 756 00 * Cover 1 WKO020001-=
135 0517 080 20 * Bolt, Treatment {(W/L.W, F.W) 2 WKO020001- MBX20
LA Hicons TURNTABLE & SWING BEARING ASSYY
MODEL hiD85v4 SHEET No 2-1

- I8 -



80V4-030100- 1

CEmaxcom SWING DRIVE DEVICE

MODEL 1ID85V4 SIIEET No 3-1
-19-



KEY No. | S0P, PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
D| X |F320 277 00 Swing Drive Device 1 WKO20001-
1| # | 0781 396 HA |+ Motor Ass'ys Swing I WKG20001- Sh. No. 52
2 0558 160 50 * Bolt, Treatment 8 WKaG20000- M16X50 P=1.5
3 06595 160 00 * Washer, Treatment 8 WEKO020001~= M16
EXTZOHICOM SWING DRIVE DEVICE
MODEL ID85V4 SHEET No 3-1



43 \b S
AN 8
44 WY '
R ps
& N

s
./

A

AL
4
%

D
30" A5 SRE oY
3 KASEN
9 -ﬁ'\\}\g&e | ({
,"; LIS

,A\ \
S ™

80V4-040100- 1

19

HEAEIHICOM RETURN & SUCTION PIPING ASS'Y
MODEL ID85V4

o] =

SHEET No 4-1



KEY No. | SUP, PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
0| X |F342 900 00 | Biping Ass'y. Return & Suetion 1 WK020000-=
1 4070 180 07 * Hose 1 WKO020001= L=450
2 4070 066 06 * Hose I WEK02000u= L=240
3 D070 656 01 * Hose Ass”y 1 WK020001~= L=700
4| |D07087205 |*Hose | B |wkozooon- || L=380
5 D070 572 03 * Hose I WKO02000u~= L=1000
6 4070 754 17 * Hose Ass’y I WKG20001-= L=1000
7 4070 015 58 * Hose Ass'y I WEKO02000u- L=860
B8 4070 015 09 * Hose Ass’y 1 WK020001~= L=350
.9 |Dorosr204 |tHese | 1 |wkozo00n- || L=500 .
16 D070 105 00 * Hose I WKG620001=
11 0776 600 14 * Hose 1 WKO020001-
12 0776 600 16 * Hose I WKO020001-
13 D286 421 00 * Tube I WKO020001=
________ 14| |D28642000 |#Twbe | oW |wKozooom- |
18 D286 419 00 * Tube 1 WK020000-
16 D286 422 00 * Tube 1 WKQO20001-
7 D060 581 0O * Socket, Reducer I WKO020001= PT1-1/4XPF1
it D060 582 00 * Tee I WKG020001-=
19| |O710 3B | * Elbow, Redueer | 8 |wkozo00n- |l PFIXPF1-1/4
20 D060 552 00 * Adapter, Reducer I WEKO20000~ PF3/4X1/2
21 0710 113 33 * Elbow 1 WK020001-
22 0710 713 10 * Tee, Special I WK020001-=
33 0760 312 32 * Ring, O il WKO020061-= 232-90B
________ 24| 076031222 |*Ring O | | |WKO20001-  |200.90B
25 0760 710 30 * Ring, © 2 WKO020001- P29-908
26 0760 710 19 # Ring, O 2 WKO20001-= P18-90B
27 0760 710 18 * Ring, O 3 WKO020001= P14-90B
28 0690 083 13 * Clamp, Hose 12 WKO020061-
,,,,,,,, 20| |0690 08310 |* Clamp, Hose | 4 |wkoooon- |
30 0690 083 09 * Clamp, Hose 4 WKO020001-
31 0690 083 07 # Clamp, Hose 12 WK020001-=
32 0562 120 30 * Bolt, Socket Head 4 WKG20001-= M12X30
33 0562 100 30 * Bolt, Socket Head 4 WK020000- M10X30
________ 34| |0518 10035 |+ Bolt, Treatment (W/LW, EW) | 3| |WKO000L- |MIOX35P=125
35 0518 100 25 | * Bolt, Treatment {W/L.W, F.W) 4 WKG20001- MIDX25 P=1.25
36 D518 1O 16 * Bolt, Treatment (W/L.W, F.W) a WKO020001- M10X16 P=1.25
37 D060 578 00 * Connector 2 WKO020000~
38 0710 10O 32 * Elbow 1 WKO020001-
39 070741000 |wmmsert | 6 . |wKogooor- |
40| # | 0784 132 UA ¥ Valve Ass’y, Control I WEKO020001- Sh. No. 5-4
11 D419 740 00 * Bracket I WKO20001-
42 D060 383 00 % Connector 1 WEK020001-
43 D060 579 D0 * Connector il WKQ20001-
________ 44| 0710120 11 |*Elbow, Reducer | 2| |WK020001- |PTIXPT¥/4
45 0760 710 25 ¥ Ring, O 3 WK020001~ P24-90B
46 0513 10O 16 * Bolt, Treatment 4 WKO020001- M10X16
47 0595 10O 00 ¥ Washer, Treatment 4 WKO020001- M10
48 D076 019 00 * Manifold I WK020001~
49| |D41973400 |Bracket | o] wko008- |
B0 D060 377 00 * Socket, Reducer I WKQO20001- PT1XPF3/4
51 0785 932 UA * Valve, Check I WKGO2udDu-
LENETHICOM RETURN & SUCTION PIPING ASS'Y
MODEL HID85V4 SHEET No 4-1

- 99 -



KEY No. | SUP. PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
52 0710 102 n2 * Elbow 1 WK020001-
53 0710 119 n4 * Elbow, 45 )i WK020001=
54| |071040032  |%Bush Reducer | B |wkozooor- || PTI-1/4XPT1
55 0712 310 53 * Elbow i WK020001=
56 0514 191 00 * Bolt, Treatment 2 WK020001-= MIOX100 P=1.25
57 0590 190 00 * Washer, Lock 2 WEK020001~ M10
58 0710 hu4 33 ¥ Elbow, 45 1 WKO020001-
CERQHICON RETURN & SUCTION PIPING ASS'Y

MODEL HD85V4

SHEET No 4-1




"A" DETAIL

“C" DETAIL

80V4-040200- 1

SWING & TRAVEL PIPING ASS'Y

SHEET No 4-2

MODEL hil85v4

-5 -



KEY No. |SUP. PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS

0| X |F342 900 00 Piping Ass'y, Swing & Travei I WK020001-
1 4070 477 32 * Hose Ass'y i WKO020001~ L=900
2 4070 477 22 * Hose Ass'y I WEKO020004- L=800
3 4070 496 31 * Hose Ass’y 2 WKO020001~ L=900

A [4070 49604  |*HoseAssly | 1 |Wkeo00n- ] L=1100
5 4070 496 33 * Hose Ass'y 1 WKO2000u1- L=850
6 0713 700 04 * Adapter 4 WKG20001-
7 0760 710 19 ¥ Ring, O 12 WK020004- P18-90B
8 4072 971 00 * Connector 1 WK020001~

9| |omomssm  |eBwow | " wkozooou= | ]

MODEL hiD$3v4

SWING & TRAVEL PIPING ASS’Y
SHEET No 4=2



&ﬁ%&g

107

af

AN

' AN
5 wn N N
REE oy SGNELN N
.xfﬁ/o\\ - \ - M W4
wK R (S

&

"D" DETAIL "G" DETAIL

"CNVDETAIL

"B" DETAIL

"F" DETAIL

"E” DETAIL

B0V4-040300-1

PUMP DISCI IARGE & BOOM SWING PIPING ASS'V

HELE HICOM

SHEET No 4=3

MODEL HD85V4



KEY No. |3UP. PART No. DESCRIPITON Q'TY | CHAN. SERIAL No. REMARKS
0| X |F342 900 00 g‘igrm;gg Ass'y, Pump Diseharge & Boom 1 WK020001-
0-1]| X |{F388 429 00 gip‘ing Ass’y, Pump Discharge & Boom I WEKO020001-
wing
1 4070 338 30 * Hose Ass’y 2 WK020001- L=800
° D070 578 04 * Hose Ass’y 1 WKO020001- L=3000
.3 407001811 |*HoseAss’y | n .. |WKe2000n- |l L=1800 . .
4 DO70 578 06 * Hose Ass'y 2 WK020001~ L=3600
5 0710 122 01 * Elbow 3 WK0206001-
[ 0710 114 44 * Elbow, 45 1 WK020001~=
7 0713 700 04 * Adapter 1 WKO020001-
8| |Do3us400 |+Clamp | 2 Jwkezoor- |
9 D580 184 00 * Pad 4 WK020001~
jile) 4080 000 26 * Clamp, Hose 2 WKO20001-
11 4080 000 06 * Clamp, Hose 1 WKO020001-
12 0760 710 25 ¥ Ring, O 3 WK020001~ P24-90B
A8 0760 710 19 |*Ring, O ] 9| . ....._|WKoz2000n- || P18-90B
4 0518 100 20 * Bolt, Treatment (W/L.W, F.W) 3 WKO020001~ M10X20 P=1.25
15 0517 DBO 55 * Bolt, Treatment (W/L.W, F.W) 4 WK020001- M8X55
6 D040 249 07 * Spacer 6 WKO020001~
7 D420 023 00 * Bracket 2 WK020001~
|  |DSBO20100 |sPed | a  |wkezooon- |
19 D060 380 00 #* Connector 1 WKO020001~
20 0713 700 78 * Adapter, Reducer I WKO020001~ PF1/2XPF3/8
21 0710 113 46 * Elbow, Reducer 3 WKO020001~ PF1/2XPF3/4
22 0710 113 43 * Elbow, Reducer 1 WK020001~ PF1/2XPF3/8
23| |D0G0SB400 |* Commectr | . wkozooon- |
24 0713 700 71 * Adapter 2 WK020000~
25 0760 710 16 * Ring, O 2 WEK020004- P14-90B
26 0517 080 60 * Bolt, Treatment {(W/L.W, F.W) 2 WK020001~ M8X60
cow

PUYIP DISCHARGE & BOOM SWING PIPING ASS'Y

MODEL HD85V4 SHEET No 4-3



"F" DETAIL 25 "5’ DETAIL

BOV4-040408-1

[ RATO [ [T7=10) CONTROL PIPING ASS'Y (FOR A, F CIIANGE)

MODEL HD85V4 SHEET No 4-4[B]
=37 =



KEY No. | SUP, PART No. DESCRIPFTION Q'TY | CHAN. SERIAL No. REMARKS
D| X |F342902 00 |Pipng Ass'y, Control I WK020001-
1| # |0784 127 UA |* Valve Ass'y, Remote Control 2 WKO020001= Sh. No. 5-5
2 0713 700 70 * Coninector l WK02000u-=
3 0710 713 09 * Tee 8 WKO020001~=
4| |o7607I012 |*Rimg O | ® wKo20000- || PLI-OUB
5 0517 060 25 * Bolt, Treatment {W/L.W, F.W) 6 WKO02000u- M6X25
6 0710 122 09 * Elbow 8 WKG20001-
7 0719 805 UA * Elbow, Long 1 WKO02000u-
8 0710 709 02 * Tee 1 WKO020001~=
9] |w07055152 |*HoseAss'y | 1] WK020000- || L=1770
9=1 | ¥ | 4405 307 01 * Decal {Bl) 2 WKG20001= 4405 307 00
jil¢] 4070 551 52 * Hose Ass'y I WKO20001- L=1770
10-1 | % | 4405 307 02 * Decal (B2} 2 WKO020001- 4405 307 00
mn 4070 551 53 * Hose Ass'y 1 WK020001= L=1720
II-1| ¥ |4405309 01  |# Decal (Al | 2| . |wkoze001- . 4405309 00
12 4070 548 94 * Hose Ass’y 1 WK020001- L=3450
12-1| 7 | 4405 308 02 * Decal (C2) 2 WKO20001- 4405 308 00
3 4070 551 57 * Hose Ass'y 1 WK020001~= L=3500
13=1| ¥ | 4405 308 01 * Decal (C1) Q WK020001-= 4405 308 00
4| |407054844 |*HoseAss'y | L |wkoze001- || L=1470
14=1| wr | 4405 310 02 * Decal (52) 2 WKO020001- 4405 310 00
15 4070 548 61 # Hose Ass'y 1 WK020001- L=1700
15-1| ¥ | 4405 310 01 * Decal {(S1) 2 WK020001= 4405 310 00
16 4070 548 41 * Hose Ass’y 1 WKO020001-= L=1850
n7| 407055107 |*HoseAss'y | b |wkozo00n- || L=450
18 4070 551 32 * Hose Ass'y 1 WKO020001- L=2000
19 4070 548 51 * Hose Ass'y 1 WK020001-= L=630
20 4070 548 35 * Hose Ass'y o WEKO020001~ L=350
21 4070 056 37 * Hose Ass'y 1 WKOQ020001- L=1500
,,,,,,,, 22| 407054817 |*HoseAsy | u  |wkozooon- |L=s0
23 4070 015 14 * Hose Ass'y 1 WK020001- L=400
24 0710 117 07 * Elbow, Long 1 WK020001-=
25 0710 117 05 ¥ Elbow, Long I WK020001-
26 0713 700 D2 * Adapter 1 WKO020001-=
27 |076071019 |*Ring O | o wKoo00n- |l PIS-90B
28 0760 710 16 * Ring, O 8 WKO020001~ P14-90B
29 D580 195 00 * Pad a WKQ20001u-
30 0820 067 10 + Band, Cable 9 WKQ20001~
31 0710 713 04 * Tee 1 WK020001-
________ 32| 407055158  |*MoseAssy | b |wkeooon-  |L-3180
32-1| ¥ | 4405 309 02 * Decal (A2) 2 WKO020001- 4405 309 00
33 4070 551 15 * Hose Ass'y 1 WK020001- L=350
33-1| =% | D407 818 03 # Decal (BP) 2 WEKQ20001~ D407 818 00
34 4070 548 75 % Hose Ass'y I WK020001~ L=720
_____ 34-1| % [480530903 |#Decal (L) | 2| |WK020001- |440530900
35 4070 548 75 % Hose Ass'y 1 WK020001~ L=720
35-1| % | 4405 310 03 ¥ Decal (L2) a WK020001- 4405 310 00
36 4070 548 75 % Hose Ass'y 1 WKO020001- L=720
36-1| %% | 4405 309 04 % Decal (L3} 2 WK020000~ 4405 309 00
________ 37| 407054875 |*MoseAssy | o  |wKoo001-  |L=120
37-1| ¢ | 4405 310 04 * Decal (L4) 2 WK020001~ 4405 310 00
38 4070 548 75 ¢ Hose Ass'’y 1 WKQ20001~- L=720
BRI Hicom CONTROL PIPING ASS’Y (FOR A, F CIIANGE})

MODEL HD85V4

SHEET No 4-4([B]




KEY No. |SUP. PART No. DESCRIPFTION Q'TY | CHAN. SERIAL No. REMARKS
=1 | ¥ | 4405 311 01 * Decal (RP} 2 WEK020001= 4405 311 00
39 4070 548 06 * Hose Ass'y I WKG62000u= L=1200
391 & 410530803 |*Decal(R®) | 2| |wkozo00t- | 4405308 00
40 4070 548 06 * Hose Ass"y 1 WEKO020001-= L=1200
40-1 | ¥ | 4405 307 04 * Decal {R3) 2 WK020001= 4405 307 00
41 4070 548 19 * Hose Ass'y I WEK020001~ L=1350
41-1| ¥ |4405 307 03 |+ Decal {R1) o WKO20001~ 4405 307 00
________ 42| 407054819 |*HoseAssy | 4| |WK02000u- |L=1250
42-1 | % | 4405 308 04 * Decal (R4) 2 WKO020001~ 4405 308 00
43 4070 548 08 * Hose Ass'y 1 WK020001- L=300
43=1| w% | 4405 312 01 * Decal (RT) 2 WKG20001= 4405 312 00
44 D712 326 01 * Adapter 2 WK0O20001-
45 |DO70S7701 |¥Hose | v |wkozooor- || L=370_
46 4080 000 09 * Clamp, Hose 1 WKO020001-
47 0820 067 09 * Band, Cable 5 WK020001-
48 4580 016 00 % Pad, Rulblber 1 WK020001-
49 0518 nood 25 * Bolt, Treatment {(W/L.W, F.W}) 3 WK020001- M10X25 P=1.25
80| |D40527200 |*Seal | 3| |wkezooou- |
51 0545 100 00 * Nut, Hex 1 WK020001= M10 P=1.25
52 4070 548 38 * Hose Ass'y I WK020001-= L=1550
53-1| s | 4405 309 01 * Decal (A1) 2 WKO020001- 4405 309 00
53 4070 548 23 * Hose Ass’y 1 WK020001- L=2200
531 % |40881102  |*DecalLP) | o |wkezo001- | 40531100
54 4070 548 61 * Hose Ass’y 1 WK020001-= L=1700
54=1| = | 4405 307 01 * Decal {B1) 2 WKO020001-= 4405 307 00
55 4070 548 40 * Hose Ass'y 1 WK020001- L=1650
55=1| = | 4405 307 02 * Decal (B2) 2 WK02000u-= 4405 307 00
_________ 6| |091087005 |*Seal | M| |WK020001- |L=230
57 4070 548 44 * Hose Ass’y 1 WK020001- L=1470
§7=1| ¥ | 4405 310 01 * Decal (SI} 2 WKO20001-= 4405 310 00
58 4070 548 20 * Hose Ass’y 1 WK020001- L=1400
58=1| =% | 4405 310 02 * Decal (82) 2 WK020001- 4405 310 00
59| [0754 615UA |*ValveAssy | L |wkegooon- |
59-1 0754 615 03 #* Tee 3 WKO020001-
59-2 0760 710 12 & Ring, O 3 WKO020001- PU-B
60 0710 122 09 * Elbow 14 WKO020001~
61| # {0784 028 UA * Valve Ass'y, Shock-less 1 WK020001- Sh. Ne. 5-16
,,,,,,,, 62| 071370077  |» Adapter, Reducer | 2| |WKO020000- |PF3/8XPF1/4
63 0712 324 04 ¥ Adapter, Reducer 2 WEKO020001- PF3/8XPF1/4
64 0550 060 60 + Bolt, Hex. g WKO20001- MBEX60
b5 0593 060 00 * Washer, Flat 2 WKO020001- M6
66 0590 060 D0 * Washer, Lock 2 WKO020001- M6
67|  |D06509400 |*Manifld | | |wko2o00L- |
68 D065 096 00 * Manifold 2 WKQ020001~
69 0513 100 20 * Bolt, Treatment 4 WK020109- M B0X20
70 4070 056 45 % Hose Ass’y 1 WEKG20001~ L=1400
71 4070 056 29 % Hose Ass’y 1 WK020001- L=700
T2 |#07001534 |*HoseAss’y | o |wkezoo0r- | L=400
73 4070 548 24 * Hose Ass'y I WKO020001- L=2300
73-1| < | 4405 312 D2 * Decal {LT) 2 WEKO020001~ 4405 312 00
T4 4070 551 08 * Hose Ass'y 1 WK020001~ L=700
74-1| ¥ | D407 818 04 * Decal (BT} 9 WK020001- D407 818 DO
ELREA GO CONTROL PIPING ASS’Y (FOR A, F CHANGE)

MODEL HD85V4

SHEET No 4-4[B]




KEY No. |SUP. PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
75| # [0756094 UA |+ Valve Ass'vi Selector [ 1 |wkozoom- $h. No. 5-15{B] __
76 D419 656 00 * Bracket I WKO020001~
77 0710 121 00 * Elbow, 45 I WK020001-
78 D060 137 00 * Adapter 1 WK020001~
79 0712 325 02 * Adapter 1 WK020001~
________ 80| [071231080 |*Bbow |8l |wkeooer- |
81 0517 060 60 * Bolt, Treatment {W/L.W, F.W} £ WKG20001- M6X60
82 4448 987 00 * Decal {(For A, F} I WK020001-
83| # | 0785 175 UA * Valve Ass’y, Solenoid 1 WKO020001~ Sh. No. §-17
84 0710 122 02 ¥ Elbow 1 WK020001-
85 071071310 |+ Tee, Special | o o |wkezoor- 1o
86 0713 700 93 ¥ Adapter, Reducer 1 WK020001- PF1/4XPF3/8
14 0710 113 32 * Elbow, Reducer 1 WK020001- PF3/8XPF1/4
38 4070 548 27 * Hose Ass'y 1 WKO020001-~ L=600
89 4070 548 87 * Hose Ass'y 2 WEKO020001~ L=480
________ 90|  |407054855 |*MoseAss’y | |  |wKo000- |L=350
91 4070 548 52 * Hose Ass'y 1 WK020001~ L=570
92 4070 548 25 * Hose Ass'y 1 WK020001~ L=700
93 0710 303 02 * Plug, Swivel 1 WK020001-~
94 0593 100 00 * Washer, Flat 4 WK020109- M10
98] 0590 10000 |+ Washer, Lok | 4 |wkezowe= | MIO

LESEFHICOM
MODEL WiD85V4

CONTROL PIPING ASS’Y (FOR A, F CHANGE)

SHEET No 4=4[B]




0781397UA-1

S HICOM TRAVEL MOTOR ASS’Y

MODEL HD85V4 SHEET No 5-1
-4 -



KEY No. |SUP, PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
0 0781 397 UA Motor Ass'y, Traction 2 WKO020001=
1 0781 397 92 * Gear Ass’y, Reduction I WKO20001-
2 0753 777 90 ** Kit, Floating Seal I WKO02000u~
3 0781 345 01 ** Hub 1 WKO020001-=
4 078139701  |**Spindle | b |wkozooon- |
3 0781 345 02 ** Carrier 1 WK02000u~
6 0781 345 03 | #* Gear, Sun {1} il WKO020001-
7 0781 345 04 *% Gear, Planetary (1) 3 WKO020001-
8 0781 301 07 ** Gear, Sun (2) I WKO020001~=
8] 0781 301 08 | #* Gear, Planetary (2) | 4 | wkozooon- |
10 0781 301 09 ** Collar, Thrust 1 WKG620001-
1 0781 301 10 % Washer, Thrust {1} 4 WKO02000u-
12 0781 301 11 *% Washer, Thrust {2} 4 WKO020001-
13 0781 301 12 * Washer, Thrust {3} 3 WK020001-=
LI 078139702 |**Cover | L |WKoe00D- |
15 0781 301 14 #% Bearing, Ball 2 WKO020000-=
16 0781 301 15 ** Nut, Ring I WK020001-=
17 0781 301 16 ** Bearing, Roller 3 WK020001=
18 0781 301 17 *#%* Bearing, Roller 4 WK020001-=
________ n9| |0781301 18 |**Rimg | 3 |wKoe00L- |
20 0781 301 19 #*% Ring 4 WKO020001-
21 0781 144 31 ¥* Plug 1 WKQO2000u-
23| &% | 0760 617 30 *% Ring, O {G230-70B) 1 WK020001-= 0760 717 30
23 0760 710 16 *% Ring, O 3 WKO020001-= P14-908
________ 24| (075378802 |**Pug | 2| |wkee00l- |
25 0555 080 20 *%* Bolt, Treatment 3 WKO020001- M8X20
26 0609 024 10 *% Ball, Steel I WKO2000u-= d=3/8
27 0757 675 09 #% Pin, Dowel 2 WKO020001~
28 0760 710 07 ** Ring, O 2 WKO020001- P7-90B
,,,,,,,, 20| #r {0760 21239 |+ Ring, O (259-70B) | b |WK020001-  |07603125
30 0753 777 39 ¥% Ring I WKO020001-
31 0568 080 12 ** Screw, Set 2 WK020001-= M8X12
332 0493 510 45 *% Ring, Shap 1 WK020001- d=45
33 0555 100 20 *% Bolt Treatment 4 WKO020001- M10X20
________ 34| 078139791  |* Motor Ass'y, Hydraulic | B |wkeo00u- |
35 0781 301 20 *x Kit, Piston I WKO020001~
36 0781 397 06 ** Piston 1 WKQ20001-
37 0781 301 22 *% Shaft 1 WKO020001~
38 0781 397 03 *% Plate, Swash 1 WEKO020001-
________ 39| |078139704 |4 Plate, Retainer | B |WK02000u- |
40 0781 397 05 ** Bowl, Thrust 1 WKO020001-
41 0781 301 26 *% Plate, Timing 1 WK020001-
42 0753 777 09 *% Washer 2 WK020001~
43 0781 301 28 *% Pistan L WKO020001~
________ 44| (0781 14925 |#xSpring | 10| |wKe001- |
45 0781 301 29 % Spring 1 WK020001-
46 D757 504 15 % Plate, Friction 2 WKO020001-
47 0757 504 16 *% Plate 3 WKQ@20001-
48 0781 301 30 *% Seal, Oil I WKO020000-
________ 49|  |078130131 |#*Ring, O |8 |WKoe00s- |
50 D781 301 32 ¥% Ring, O 1 WEKG20001-
51 0753 777 14 ¥% Ring, Snap 1 WK020001-
LEFIHicom TRAVEL MOTOR ASS'Y
MODEL mID85V4 SHEET No 5-1

42~



KEY No. |SUP. PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
52 0630 620 60 & Bearing, Ball 1 WEK020001= RaU06
53 0781 301 33 *#% Bearing, Ball 1 WKO620001=
54| [078130134 |sxNeedle | 3 wke2o00n= |
55 0781 397 07 *% Pivot 2 WEKO020001~=
56 0781 301 35 | ** Spring i WK020001-
57 0781 303 92 * Valve Ass'y, Relief 2 WK020001~
58 0760 710 11 #* Ring, O 1 WK020001- P10A-90B
________ 59| [0762120 11  |**Ring Back-wp | 2| |WK020001-  |[PIOA-T2Z
60 0760 710 12 #x Ring, O 1 WKO020001~ P11-90B
Bi 0760 710 20 ¥* Ring, O 1 WK020001= P20-908
62 0781 303 02 % Ring, O I WK020001=
63 0781 149 56 *%x Olifice 1 WK020001-
b4|  |078139793 | Valve Assly, Control | b |WKo2000w= |
65 0781 397 94 #* Flange Ass’y, Rear 1 WKO020001-=
66 0753 569 38 ¥ Plug 3 WK020001=
67 0781 144 13 % Plug 4 WKO020001-
(3] 0753 788 02 = Plug 1 WK020001-
65 | 078130136 |#%Plug | 2 __|wkezo0001- |
70 0753 607 60 % Retainer, Spring 9 WKO20001-=
71 0781 149 46 ** Valve 2 WK020001-
72 0781 301 37 ** Spring 2 WK020000-
73 0781 149 47 ** Spring 2 WK020001-
TA| 076071028 |+t Ring O | 2l _.|wkozo001- || P26-90B
75 0760 710 19 *x Ring, O 3 WEK020001-= P18-908
76 0781 397 08 ** Spool 1 WKO020001-
77 0781 397 09 ¥% Spring 1 WK020001-
8 0753 789 12 #% Plug 3 WKO020001-
m 0760 710 16  |** Rimg, O | 1) |WKo20001- || P14-90B
80 0494 804 10 * Pin, Dowel 1 WK020001- d=4X10
81 0562 120 30 * Bolt, Socket Head 8 WKO020001~ M12X30
LI HICOM TRAVEL MOTOR ASS*Y
MODEL HD&85V4 SHEET No 5-1



0781396UA- 1

Lyl Hicom SWING MOTOR ASS’Y

MODEL ID85V4 SIHHEET No 5-2
=45~



KEY No. | SUP, PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
0 0781 396 UA Swing Motor Ass’y 1 WK020001=
1 0781 396 92 * Gear Ass'y, Reduction I WKG020001=
2 0781 396 93 *% Pinion Ass‘y I WK02000u-
3 0781 380 02 *#% Ring 1 WEKO020001=
A |078138095 |+ CamrierAss’y | | wkozooou- |
5 0493 510 28 *** Ring, Snap 4 WK020001~ d=28
6 0781 380 98 ** Carrier Ass’y i WK020001-
7 0781 380 01 *% Gear 1 WEK020001~
B8 0760 212 B5 *#* Ring, O 1 WK020001~= 265=-70B
9| |056208025 |** Bolt, Socket Head | 8 | WK020001= || MBX25
10 0781 396 91 * Motor Ass'y 1 WKo020001-
11 0562 100 25 *% Bolt, Socket Head 10 WKO020001- M1dX25
18 0753 636 19 *% Pin 3 WKO20001-
3 0757 618 20 #% Filter 1 WK020001-=
14| 063063054 |#*Beatng | b |wkozoon- | #63052
it 0781 396 95 *% Plate Ass’y, Swash 1 WK0200010-
16 0781 380 98 ** Barel Ass’y, Cylinder 1 WKO020001-
w7 0493 500 35 | *** Ring, Snap 1 WK020001- d=35
18 0760 716 25 #* Ring, O I WK020001-= G125-908B
________ 19| (076071615 [#*Ring, O | 8| |WK02000u=  |GlIS=90B
20 0781 396 54 +* Body Ass’y I WKO20001-
21 0630 630 20 %% Beating 1 WKO020001- #ador
22 0760 710 12 #%% Ring, 0 2 WK020001-= P11-908B
33 0781 166 91 ** Valve Ass’y, Rellief 2 WK020061-=
________ 24| |076071022 |#k*xRing O | W |WK02000u- |P22-90B
25 0762 120 16 %% Ring, Back-up 2 WK020001- P14~
26 0760 710 18 #k* Ring, O I WKO020001- P14-90B
27 0562 060 20 *k Bolt, Socket Head 4 WKO20001~ M6X20
28 0781 336 93 *#% Valve Ass'y, By-pass 1 WKO020001-
,,,,,,,, 29| 076071009 |sevRingO | 2 |wKkozopow-  |P9-a0B
30 0760 710 19 #%¥ Ring, 0 2 WK020001- P18-908
31 0781 172 94 *% Valve Ass’y, Timer I WKG20001=
32 0760 710 07 *%% Ring, O 2 WK020001- P7-90B
33 0750 083 23 *+k Plug 4 WKG20000-
34| 07607012 |eseRing O | 4 |wkozopor- | PLLGIE
35 0750 083 57 #kx Plug 1 WK020001-=
36 0562 060 15 ¥%* Bolt, Socket Head 4 WK020001~ Mb6X15
EXIFTHICOM SWING MOTOR ASS'Y
MODEL 1ID85V4 SHEET No 5-2



0713454UA-1

0713440UA-1

ROTARY JOINT ASS’Y

e -t Sy e s b =

EENF R HICOM

SHEET No 5=3

MODEL 1ID85V4

47 -



KEY No. |8I'P.| PART No. DESCRIPTION QTY SERIAL No. REMARKS
0 0713 454 UA | Joint Ass'y. Rotary 1 WK020001-
=1 0755 849 91 * Kit, Seal 1 WK020001-
1 % 0760 716 00 *k Ring, O I WK020001- G100-908
2| x% {0755 849 05 ** Seal, Oil ] WK020001=
3| % 076071080 |**Ring O L WKo20000- || PBO-90B
4| X (0755 812 19 ** Seal, Dust WKO020001~
5 0562 080 25 * Bolt, Socket Head WK020001= M8X25
6| /L | 0713 440 09 * Cover WK020000-
7 0493 510 72 | * Ring, Snap WK020001~ a=73
Bl 071344006 |*Spacer wkozo00n- |
9| X |kkEk kkk kk * Hub 1 WK020001-
00| X | #kkk &5% &k * Shaft Ass'y 1 WK020001~
11 0710 200 14 * Plug, Socket Head 1 WKG20001- PT1/4
12 0710 200 10 | * Plug, Socket Head 4 WKO020001- PT3/8
A3 107607006 |*Ring, O ] 2 . |wkozo001- |l PI4-90B
4 0755 845 09 * Plug 2 WK020001- PF3/8

MODEL niDB5v4

ROTARY JOINT ASS’Y

SHEET No 5-3
-4 -



"A" SECTION|

10X 00

/ 26 28 21 27
rd

23 P
& O —(

q, c__Cov) ]|
T, j'”

£ 12y
t \_‘—ri\_c-—./ﬂ—/ 7

"B" SECTION

1O o0 |

3: 26 28 21 27
v

16 25 15 [E O T 15 22 24 186 25 15 [ n 10\ O 15 22 2
o 7 AN | 77 - L o
=T ml|ESll] =1 Tulinzi 2 e
S D e A
e e e AN e
"c" SECTION "D" SECTION
7 z ik =7 i
[0 o0 = 1 [HIOro© = |
26 28 21 27 2:{ 26 28 21 27
\ v
16 25 15 16 25 1% |Tj, O_ IO 15 22 24
| N 7N,
: T 3 =20
24/22/18 24 23 18 N9 Ofw 25\1
“E* SECTION “F" SECTION
07B4132UA -1
LRATC [oilels ) CONTROL VALVE ASSY(1/2}

MODEL hiD85% 1

=449 =

SITEET No 5-4




QJ
i

e [

29 / 26 28 21 27 29

r’@} ?@Dug O

\
23 31 32 20 21
//

S
=m0 ﬁﬁ%

@.O O
1 ) (15 22 24 15 22/24
s )- - ‘ é E' ég
30 22 18 —_ 18 25 16 24 22 18 - 18 25 16
"G" SECTION "H" SECTION
23

[©e © 1 oMo E]

/
23 34 23 31 32 20 21
S

15 22 24

“Leb N\
el %jl

O/_18 25 16

"I SECTION “J* SECTION =
- N - 4 0
29 ' [ﬁi\ [t[g} .
29 — 51 36 37 38 39 40 L,__H
@ O@ g@} 4 / 6r_4\ 65
e e
e Ne1(e) ali:
4 35
23726 28 21 27 M 40— % 6667 68 69
N = Vg u) )

‘ 45 —
Sl 46 — ‘
‘ ~_ 477 70 7172
48 :
52 53 54 55 56 51 50 49
!
70-1 71
"N" SECTION \

/
26 27 2128 28 21 27 59 @@]'Z =
non/

15 22 24

= = = \ N/ 1 \
"L" SECTION I EE} g

0784132UA-2

CUTRTHICOM CONTROL VALVE ASS*Y(2/2)

MODEL 1ID85V4 SIIEET No 5-4
=50 =



KEY No. |SUP.| PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
0 0784 132 UA | Valve Ass’y, Control 1 WK020001-
1 0783 974 87 | * Block Ass’y 1 WKG20001-
2 0784 132 89 | * Block Ass'y, Swing i WK020001~
3 0784 132 50 | * Block Ass'y, Boom Swing i WK020001-
. 0784 13291 | * Block Ass’y, Blade | n . |WKozo00U- |
5 0784 132 92 | * Block Ass'y, Spare I WK020001~
6 0784 132 93 | * Block Ass'y, Arm (1) 1 WK020001-
7 0784 132 94 | * Block Ass'y, Boom (2} i WK 020001
8 0784 132 65 | * Block Ass'y, Travel (L.H.) 1 WK020001-
8 0783 974 95 | * Block Ass’y, Inlet | b |WKe2000n- |
10 0784 132 66 | * Block Ass'y, Travel {R.H.) I WKG20001-
ul 0784 132 87 | * Block Ass'y, Boom (1) il WK 020001~
12 0784 132 98 | * Block Ass'y, Bucket 1 WK020001-
13 0784 132 99 | * Block Ass’y, Arm {2) 1 WK020001-
________ i4) |078367702 |\#xCap . |...n |WKe2eoon- |
15 0756 339 05 | #% Seat, Spring 22 WK020001-
1% D783 677 03 | *+* Seat, Spring 22 WK020001-
17 0783 677 04 | +* Spring 1 WK020001-
18 0756 339 0B | ** Ring, O 26 WK020001- $24-70B
o) |078397403 |\#*Cap | o) |Wke2e0ev- |
20 0783 842 02 | ** Plug 3 WK020001-
21 0783 677 06 | ** Ring, O 14 WK02000t-
22 0562 060 I8 | ** Bolt, Socket Head 50 WK020001- M6EX18
23| # |0760 61570 | ** Ring, O {G70-70B) 12 WK020001- 0760 715 70
________ 24| |078367707 |\¥*Cap .| 2| |WKex00t- |
25 0783 970 01 | ** Spring 21 WK020001-
26 0783 677 09 | %% Poppet 9 WK020001-
27 0783 677 10 | #* Spring 11 WK020001-
28 0783 677 05 | #* Plug n WK020001-
,,,,,,,, 29| |078364683 |#xPlugAss'y | 4] |WKeo00n- |
29-1 D760 710 16 | *#** Ring, O I WK020001- P14-90B
30 0783 677 18 | ** Cap o WK020001-
31 0756 339 20 | ** Poppet 2 WKO020001-
32 0753 904 11  |+* Spring 2 WK020001-
________ 33) 078397404 |#xCep o |..n o |WKezo0ou- |
34 0783 677 83 | ** Plug Ass'y 1 WK620001-
34-1 0760 710 08 | ### Ring, O 1 WK020001~ PB-90B
35 0783 846 B3 | #* Valve Ass’y, Anti drift i WK020001-
36 0756 339 80 %k Plug Ass’y 1 WK020001-
L3t 0783 67724  |¥*Plug v |WKe20001-
38 0783 749 02 | *%% Piston 1 WKO020001-
39 0783 677 26 | % Spool i WKOG20001-
40 0783 677 28 | *** Spring i WK020001-
41 0753 101 09  |*%* Ring, O i WK020001-
________ 42| |0762 120 W1  |**% Ring, Back-wp | B}~ |WK@20001- |PIOA-T2Z
43| §7 |0760 610 11 | *#** Ring, O (P10A-70B) 1 WK020001- 0760 710 11
44 0783 677 27 | 3% Sleeve i WK020001-
45| # {0760 610 D9 | **x Ring, O (P9-70B) 1 WK020001- 0760 710 09
46 0762 120 09 | *** Ring, Back-up il WK020001- P9-T2
________ 47| 1078374901 sk Body b |WK02000%-
48 0783 677 30 | %% Seat, Spring i WK020001-
49 0783 677 20 | *** Spring 1 WK020001-
Ly Hicam CONTROL VALVE ASS’Y
MODEL I i&sv4 SIIEET No 5-4



KEY No. |3UP. PART No. DESCRIFTION Q'TY | CHAN. SERIAL No, REMARKS
50 0783 677 93 | *xx Poppet I WK020001-
51 0760 710 07 #kx Ring, O Y WKO020001- P7-90B
52| omsseman  |wPoppet | nf o |wkeovor- |
53 0756 339 25 #* Spring i} WK020001~=
54 0783 677 22 % Spacer I WK020001-
55| % | 0760 610 15 % Ring, O {P12.5=70B) 1 WKO020001~ 0760 710 15
56 0762 120 15 ** Ring, Back-up I WK020001- P12.5-T2
57| 056206050 |+« Bolt, SocketHead | 5| |wkozoom= || Mexso
58 0783 974 D1 *% Poppet I WK020001~
59 0784 132 01 *t Poppet 1 WK020001-
60 0783 842 01 * Rod, Tie 4 WK020001-
61 0580 080 00 * Nut 8 WKO020001~ M8
82| 078369892 |+ Valve Aws'y, Reliet | T WKO2000L- |29.4MPaiOL
63 0760 319 10 *#* Ring, O I WK020001- 910-90B
64 0783 698 95 ¥ Valve Ass'y, Relief I WEKO020001- 21.6MPa=53L
65 0760 319 10 ** Ring, O I WK020001- 910-90B
66 0756 339 81 * Plug Ass’y L WK020001~
87 |076071009 |»+Ring O | 1 |wkozo00- ] PI8-00B
68 0783 646 B4 * Plug Ass'y o WKO020001-~
69 0760 710 19 % Ring, O 1 WK020001- P18-90B
70 0783 646 B85 * Valve Ass'y, Stmit-off 2 WKO0200010-
70-1 D785 642 UA * Valve Ass'y, Over Load Relief 2 WEK0O20001~ Option
13. 70Pa=75L
70-2 0785 643 UA | * Valve Ass’y, Over Load Relief 2 WK020001- Option
R AR O N EON A T7MPaTSL
70-3 0785 644 UA * Valve Ass'y, Over Load Relief 2 WK020001- Option
20.6MPa-75L
71 0760 319 10 ** Ring, O i} WK020001- 910-90B
73| ¢ {0760 610 11 ** Ring, O {P10A=70B) il WK020001~ 0760 710 0l
73 0783 846 B8 * Valve Ass’y, Anti Void 1 WEK020001~
________ 74) |0760319m0 |*Ring O | |WKe2ooon-  |910-90B
75 0783 974 85 ¥ Valve Ass'y, Relief 6 WEKO020001~ 27.5MPa=-10L
76 0760 319 10 ** Ring, O 1 WK020001~- 910-90B
77 0783 698 94 * Valve Ass'y, Relief 8 WK020001~ 24 5MPa=71L
78 0760 319 10 % Ring, O 1 WK020001- 910-90B
___________________________

CEYCTHICOM
MODEL D854

CONTROL VALVE ASS’Y
SHEET No 5-4



0784127UA-1

CEraxconm REMOTE CONTROL VALVE ASS’Y

MODEL 11D85V4 SI IEET No 5-5
-53-



KEY No. |SUP.|  PART No. DESCRIPTION QTY SERIAL No. REMARKS
0 0784 127 UA | Valve Ass’y, Remote Control L WK020001-
1 0783 771 07 | * Boot 1 WK020001=
2 0756 735 09 |+ Blug 4 WK020001-
3 0760 710 20 | * Ring, O 4 WK020001= P20-908
LA 0784 127 02 | * Seat, Spring (No.2, 4, Ports) 2 Wkozo00n-
5 0784 127 03 | * Spring (No.2, 4, Ports) WK020001-
6 0783 700 09 | * Spring (No.2, 4, Ports) WK020001=
7 0756 735 15 | * Washer WK020001-
8 0783 771 03 | * Nut, Adjusting WK020001=
9| |o7ea70012 |*Plae | w | wkoo00n- |
10 0756 303 07 | * Joint WK020001-
1 0756 744 11 |+ Rod, Push (No.l, 3, Ports) WK020001-
12 0756 611 13 |+ Seal WK020001-
13 0783 786 01 | * Plate WK020001=
14 0783 700 08 | * Seat, Spring (No.1, 3, Ports) Wkoz000v-
15 0783 964 01 | * Spring {No.1, 3, Ports) WK020001-
16 0783 700 10 | * Spring (No.1, 3, Ports) WK020001-
w7 0784 127 01 | * Rod, Push (No.2, 4, Ports) WK020001=

MODEL HID85V4

REMOTE CONTROL VALVE ASS’Y

SHEET No 5=5




c e 2
13 \@L é/ g
10/5 @ﬁ__ A
80V4-050600-1
EEgaHICOoM LIYDRAULIC OIL TANK ASS’Y
MODEL hiD85v4 SHEET No 5-6

_—355_—



KEY No. |$UP.|  PART No. DESCRIPTION Q'TY | CHAN. SEIRIAL No. REMARKS
0| % |F342 889 00 |Tank Ass’y. Hydrawlic Of 1 WK020001-
1| A | D284 270 00 | * Tank, Hydraulic Ofl 1 WKO020001~
2 D286 344 00 | * Tube i WK02000D1-~
3 4072 B87 00 | * Plug 1 WEK020001-
-3 4077036 00 | * Plug, Drain | v |WKozo00u- ! M24
5 0759 106 UA | * Strainer, Suction I WK020001-=
6 4079 027 00 | * Gauge, Level 1 WK020001-
7 0760 711 30 | * Ring, O i WK020001~ P130-90B
8 0760 710 30 | * Ring, O 1 WK020001- P29-G0B
ISR 3 | 0760 31211 |*Ring, O . o] WKoz20000- || P211-90B
10 0555 100 20 |+ Bolt, Treatment 6 WK020001= M 10%20
1 0759 16 UA | * Filter, Return il WK020001-
11=1 0759 116 03 | %% Cartridge Ass'y 1 WKG20001=
11=2 0759 114 UA | ** Valve Ass’y 1 WK020001-
R 0518 120 30 | * Bolt, Treatment (W/L.W. F.W} | 4 . |WKo20001- | M12X30 P=1.25
13 0590 I00 00 | * Washer, Lock 6 WK020001- M10
4 0787 305 UA | * Breather, Air 1 WK020001-
15 0517 080 16 | * Bolt, Treatment {W/L.W. F.W}) 4 WK020001- MBX16
16 0710 212 04 | * Plug 1 WK020001~
7 0760 710 12 |*Ring, O .l L) ... |WKo200@n- ] Pll-9¢B
18 D494 100 00 | * Panel, Sponge 1 WEK020001--

CIEERHICOM
MODEL MID85V4

IEYDRAULIC OIL TANK ASS’Y

SHEET No 5-6




1 17 9 42 43 44 31 30 134043 49 45 144746 48

4 N2 \\L\,\—\—\ﬁ\ a4 / -

t‘a&g&g \\

; \ ‘ )
o _—_ N\ & i '.
ot |
(@)@q\ =

ﬁg,
=

fr‘/i

%
=r
A

o5 i

/

/

/ ~
@ofé‘

0780187UA- 1

EETEgHIicOom Bk BUMP ASSY

MODEL HD85V4 SHEET No 5-7
Tﬁ =



KEY No. |9UP. PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
0 0780 187 UA | Purmp Ass'y. Oil 1 WK020001-
1 0780 187 91 * Shaft Ass’y I WK020001-
2 0780 187 19 **% Shaft I WKO020001-
3 0780 187 20 *% Case, Seal 1 WKO020001~
4 |osowsrom |wBeang | o |wkeooorn- |
5 0493 510 35 % Ring, Snap P WEK020001- d=35
6 0780 187 22 ¥ Seal, Oil 1 WK020001-
7| & | 0760 211 51 =% Ring, O {151=70B} I WKO020001- 0763 311 51
8 0493 500 80 #x Ring, Snap 1 WKO020001~ d=80
8| |ot80 18792 | Plare Ass'y Swash | o |wkezoor- |
10 0760 710 12 #% Ring, O 1 WKO620001= P11-90B
11 0762 120 12 *x Ring, Batk-up 1 WK020001~ P11-T2
2 0780 187 23 % Plug 1 WKO020001-
13 0780 187 93 * Rotary Ass’y 1 WKO020001~
1| |oBomsros  |+PmeAssy | i wkesoom- |
15 0780 187 95 * Piston Ass'’y 1 WK020001-
16 0780 187 96 * Pump Ass’y, Gear 1 WKO020001~
7 0780 187 01 #* Housing 1 WK020001~
18 0780 187 02 * Valve Ass’y 1 WKO020001-
19| |o78018703  |+Bushing | o |wkozooou- |
20 0780 187 04 + Ball, Steel 1 WKO020001-
21 0780 187 05 * Plug 1 WEK020001~
22 0780 187 06 ¥ Plug 1 WK020001-
23 0780 187 07 * Packing I WK020001-
________ 24| lorsomsros |esem | u  |wkowoor  |w=03
25 0780 187 09 * Plug 2 WK020001-
26 0780 187 10 * Plug Ass'y 1 WK020001-
27 0780 187 11 ¥ Orifice | WKO020001=
28 0780 187 12 * Plug 1 WEKO020001-
,,,,,,,, 20| |o78018713 |sRing,Souae | s |wkeeoow- |
30 0780 187 14 ¥ Spring I WK020001-
31 0780 187 15 * Spring 1 WK020001~
32 0780 187 16 * Coupling 1 WK020001~
33 0760 716 05 * Ring, O I WK020001- G105-90B
,,,,,,,, | |oeowsrwr |eseee | oa|  |wkeeeow- |
35 0760 710 07 * Ring, O 2 WKO020001~ P7-90B
36 0780 187 18 * Washer, Flat 2 WK020001- M12
37 0562 120 35 % Bolt, Socket Head 2 WKO020001~ M12X35
38 0562 140 40 ¥ Bolt, Socket Head 3 WK020001- M14X40
________ 39| [056214070 |+Bol, SocketHead | u| |wkoeooon- |muxro
40 0780 187 24 * Packing 1 WKO020001~
41 0780 187 25 ¥ Plug 3 WK020001-
42 0780 187 26 # Ball, Steel 1 WKO020001-
43 0780 187 27 ¥ Retainer, Spring 2 WK020001-
________ 44| (078018728 |*Guide | 3 |wkezooor- |
45 0780 187 29 ¥ Screw, Adjjusting I WK020001-
46 0760 310 20 * Ring, O 2 WK020001- 020-90B
47 0780 187 30 ¥ Nut, Hex, 1 WKG20001~ M20
48 0780 187 31 * Cap 1 WK0200010-
9| omowsrm leswm | ag| | wkozoo0r- |, =03
49-1 0780 187 33 ¥ Shim AR WKQ20001- t=0.5
49-2 0780 187 34 * Shim AR WK020001- =1.0

MODEL hiD85V4

OIL PUMP ASS’Y
SHEET No 5=7



[RATC | galras, BOOM CYLINIDER ASS'Y

MODEL HD85V4 SHEET No 6~8
5y -



KEY No. |SUP.| PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
) 0782 649 UA | Cylinder Ass'yi Boom 1 WK020001-
1| X | 6885 £88 88 |+ Tube Ass’y, Cylinder 1 WK020001-
2 0782 313 02 | ** Bushing i WK020001~
3 0728 11l 15  |** Nipple, Grease 1 WK020001~ PT1/8
4 | 078264992 | * Rod Ass'y, Piston | b |WKo2000n- |
5 0782 313 02 | *+* Bushing I WK020001-
6 0728 111 X5 | ** Nipple, Grease 1 WK020001- PT1/8
7 0782 649 93 | * Kit, Seal i WK020001-
8| X | 0782313 08  |+* Ring, Bufffer 1 WK020001-
.. 8] X |078264909  |*kRing, U LS I WKo20000- |
10| X |0782 649 10 | ** Ring, Back-up I WK020001-
I1| X {0782 649 11  |#** Ring, Wiper 1 WK02000U-~
12| X {0760 716 20 | %% Ring, O a WK020001- G120-908
13| X |0782 649 I3 | #* Ring, Back-up 2 WK02000U~
________ 14| X |0760 716 25  |**Ring, & | b |WK020001- | G125-908B |
15 0782 649 05 | * Head, Cylinder 1 WK020001-
16 0782 313 06 | * Bushing I WK020001-~
k4 0493 710 82 | * Ring, Snap 1 WKO020001~ d=82
18 0782 313 14 | * Washer I WK020001~
________ 19| |0782 313 U5 | * Bearing, Cushion | b} |WKe2000u- |
20 0782 649 17 | * Piston I WK020000-
21 0782 649 18 | * Ring Ass'y, Seal 1 WK020001-
23 0782 313 18 | * Ring, Siide 2 WK020001-
23 0782 313 19 | * Ring, Wiper i WK020001~
________ 24| |078231320 |*Ring, O | W |WKex00l- |
25 0782 649 22 | * Ring, Back-up 1 WK020001-
26 0782 649 23 |* Nut I WKO020001-
27 0561 080 16 | * Screw, Set 1 WKO020001- MBX 16
28 0782 649 25 | * Pipe Ass'y i WK020001-
________ 29| |078264926 | * Washer, Flat | WL} |WKe20001- M8 .
30 0782 649 27 | * Bolt, Hex. 1 WK020001~ M8
31 0782 313 28 | * Seal, Dust 4 WK020001~

CIEERHICOM
MODEL 1ID85V4

BOOM CYLINDER ASS’Y

SHEET No 5-8




BEMSIMIERM ARM CYLINDER ASS'Y
MODEL HD85V4 SHEET No 5-9



KEY No. |SUP.| PART No. DESTRIPTION Q'TY | CHAN. SEIRIAL No. REMARKS
) 0782 648 UA | Cylinder Ass’y, Arm 1 WK020001-
1| % |456$ $38 $% |+ Tube Ass’y, Cylinder 1 WKG20001-
2 0782 317 02 | *= Bushing i WK020001-
3 0782 648 28 | ¥ Valve, Cheek 1 WKO020001~
1 078231728 |**Spring . by |WKo20001- |
5 0782 317 29 | *#* Support, Spring 1 WKO020001-~
6 0760 710 16 | #* Ring, O 1 WK020001- PLE-G0B
7 0782 648 32 | *= Plug i WK020001-
8 0728 111 65 | *# Nipple, Grease I WK020001~ PTL/8X90
8 0782 648 92 | * Rod Ass’y, Biston | LS I WKo20001- |
10 0782 317 02 | ** Bushing 1 WK020001-=
il 0782 317 25 | #* Bearing, Cushion 1 WK020001-~
12 0782 317 26 | ** Stopper 1 WK020001-
13 0728 111 15 | ** Nipple, Grease I WK020001~ PT1/8
14 0782 64893 | *Kit, Seal o |WKe20001- |
15| X |0782 317 08 | ** Ring, Buffer I WK020001-
16| X | 0782 648 09 | ** Ring, U I WKO020001-~
17| X | 0782 648 10 | *% Ring, Back-up 1 WK020001-
IB| X |0782 317 I0 |*% Ring, Wiper i WK020001-
19| X (0760 716 05 |**Ring, © | o) . |WKe20001- ¢ Gl05-908
20| X {0760 716 00 | ** Ring, O 2 WKO020001- G100-90B
21| X 0782 648 14 | *=* Ring, Back-up 2 WK020001-
292 0493 710 82 | * Ring, Snap I WK020001- d=82
23 0782 648 05 | * Head, Cylinder i WK020000~
________ 24| |078231706 |*Bushing | 0~ |WKeo0et- |
25 0493 710 72 | * Ring, Stap I WK020001- d=72
26 0782 317 15 | * Washer I WK020001-
27 0782 317 16 | * Bearing, Cushion 1 WK020001~
28 0782 648 18 | * Piston I WKO020001-
,,,,,,,, 29| |078264819 |* RingAss’y, Seal | @nj  |WK0000u- |
30 0782 317 19 | * Ring, Shde 2 WK020000~
31 0782 317 20 | * Ring, Wiper g WK020001~
32 0782 317 21  |# Ring, O i WK020001-~
33 0782 317 22 | * Ring, Back-up i WK020000-
34| |078264824 (xNut L L |WKo2000L- |
335 0561 0B0 16 | * Screw, Set I WKO20001- M8X16
36 0782 317 35 | * Seal, Dust 3 WK02000U~

MODEL 1ID85V4

ARM CYLINDER ASS’Y

SHEET No 5=9




MODEL HD85V4

BUCKET CYLINDER ASS’Y

-63m

SHEET No 5-10




KEY No. |SUP.|  PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
] 0782 650 UA | Cylinder Ass’y, Bucket 1 WK020001=
1| X | 68%% xxx 4k | * Tube Asg’y, Cylinder 1 WK020001-
2 0782 316 02 | *+* Bushing i WK020001-
3 0728 11l 15 | ** Nipple, Grease 1 WK020001- PTi/8
Al 078265092 |*RodAss'y,Pison | b o |wKozooon- |
5 0752 316 02 | +* Bushing I WK020001~
6 0728 11 15 | #* Nipple, Grease 1 WKG20001- PT1/8
7 0782 650 93 | * Kit, Seal i WK0206001-
8| X | 0782316 08 | ** Ring, Buffer 1 WK020001-
9] X 0782 650 10 | Ring, Back-up | . LS WKo20000- |
10| X |0782 650 09 |#* Ring, U i WKG20001=
I1| X {0782 316 0 | ** Ring, Wiper 1 WK020001-
12| X | 0782 650 i4 | ** Ring, Back-up I WK020001-
13| X | 0760 715 85 | ** Ring, O 1 WK020001= G85-90B
________ 14) X |0760 71590  |**Ring, O | B} |WK02000u- | G80-90B
15 0782 650 05 | * Head, Cylinder I WK020001-
16 0782 316 06 | * Bushing I WKO020001-
7 0493 710 35 | * Ring, Snap 1 WK020001- d=55
18 0493 710 62 | * Ring, Snap 1 WK020001- d=62
L) 0782316 15 _ |* Washer ... b |WKe20001- |
20 0782 650 17 | * Piston I WK020001-
21 0782 650 18 | * Ring Ass'y, Seal I WK020001-
22 0782 316 B8  |* Ring, Wiper WK020001-
23 0782 316 19 | * Ring, Slide 2 WK020001-
,,,,,,,, 24| |078265022 |*Ring Backwwp | B |Wke000u- |
25 0760 715 40 | * Ring, © 1 WK020001- G40-90B
26 0782 650 23 | * Nut 1 WK020001-
27 0561 080 16 | * Screw, Set | WK020001= MBX 16
28 0782 650 25 | * Pipe Ass'y I WKO020001-
________ 29| [0S1310020 |*Bolt, Treament | L |WKO20001-  |MIOX20
30 0593 100 00 | % Washer, Flat 1 WK020001- M10
31 0782 650 28 | * Plug I WK020001-
33 0782 316 29 | * Seal, Dust 4 WK020001-~
33 0760 319 09 | * Ring, O I WK020001= 909-90B

MODEL nim®85v4

BUCKET CYLINDER ASS’Y

SHEET No 5-10




1111111111

EERgHCOM BOOM SWING CYLINDER ASS’Y
MODEL HD&85V4 SHEET No 5-11



KEY No. [SUP.|  PART No. DESCRIPTION Q'T¥ | CHAN. SERIAL No. REMARKS
0 0782 651 UA | Cylinder Ass'y, Boom Swing 1 WKO020001-
1| X |4668 $58 88 | Tube Ass’y, Cylinder 1 WKO020001-
2 0782 317 02 *% Bushing I WK020001-
3 0782 651 92 * Rod Ass'y, Biston il WK020001~
4| |078231702 |+ Bushing | i |wkezo00U- |
5 0728 LUl 85 ** Nipple, Grease 1 WK020001~ PT1,/8X90
6 0782 651 93 * Kit, Seal 1 WKO020001-
7| X | 0782 312 07 ** Ring, U I WK020001-
8| X (0782312 08 |#* Ring, Back-up 1 WKO020001~
9| X 078231209 |+*Ring Wiper | 1 |wkegooon- |
10{ X | 0782 651 13 ** Ring, Back=up 1 WK020001-
1| X {0760 716 05 *+* Ring, O I WKO020001~ G105-908
12| X | 0760 716 10 *% Ring, O I WK020001- G110-90B
13 0782 651 05 * Head, Cylinder I WKO020001~
________ 14| |078231206 |*Bushing | 4| |wkegeoor- |
15 0782 651 07 ¥ Ring, Snap 1 WK020001-
16 0493 710 76 * Ring, Snap 1 WKO020001~ d=76
7 0782 312 14 * Washer 1 WK020001-
18 0782 651 16 ¥ Piston 1 WK020001-
________ 19| 0782651 17 |*RingAss’y, Seal | 4] |WKo2000u- |
20 0782 312 18 ¥ Ring, Slide 1 WKO020001--
21 0782 312 19 | * Ring, Wiper 2 WK020001-
22 0782 651 21 ¥ Ring, Back-up 1 WK020001-
23 0760 715 45 * Ring, O I WK020001- G45-90B
________ 24|  |o78265122 |*Net | b |wKegooor- |
25 0561 080 18 ¥ Screw, Set 1 WKO020001- M8X18
26 0782 317 35 * Seal, Dust 4 WKO020001-

MODEL 1ID85V4

BOOM SWING CYLINDER ASS*Y
SHEET No 5-11



8888888
77777777777

GEREE HECOM BLADE CYLINDER ASS’Y



KEY No. | SUP. PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
0 0782 646 UA | Cylinder Ass'y, Blade {L.H.} 1 WK020001-
=1 0782 647 UA | Cylinder Ass’y, Blade (R.H.} 1 WKO20001-
1| X |#kx Hbk %% * Tube Ass'y, Cylinder I WK020001-
2 0782 315 02 *% Bushing il WKO020001~
3| |o728 118 |+* Nipple, Grease | B |wkozoopn- | PTI/8
4 0782 646 92 * Rod Ass’y, Piston 1 WK020001-
5 0782 315 02 % Bushing 1 WK020001-
6 0728 111 15 % Nipple, Grease i WK 020000 PT1/8
7 0782 646 93 * Kit, Seal 1 WK020001~
8| x|075211805 |+*RngU | . wkozo00n- |
9| X | 0758 838 12 *% Ring, Back-up 1 WK0620001-
10| X | 0782 316 10 *% Ring, Wiper 1 WKO02000u-
11| X |0760 715 90 *% Ring, O il WK020000- GY0-90B
12| X | 0782 646 12 *% Ring, Back-up 1 WK020001-
________ 13 X 0760 71595 |+xRing, O | om |WKo2000u-  |GoseoB
14 0782 646 05 ¥ Head, Cylinder 1 WK020001-
15 0782 646 06 * Bushing 1 WK020000-
6 0782 646 14 ¥ Piston 1 WKO020001-
17 0782 646 15 * Ring Ass’y, Seal 1 WK020001-
18| 078264616 | Ring Sude | 8| |wkoooon- |
19 0760 715 35 ¥ Ring, O 1 WK020001- G35-90B
20 0782 646 18 ¥ Ring, Back-up 1 WKO020001-
21 0782 315 20 * Nut 1 WK020001-
22 0561 08B0 16 * Screw, Set i WK020001- MBX16
23| |ors231526 | Ring Wiper | 4l |wkezoo0r- |
24 0493 710 62 ¥ Ring, Snap 1 WK020001- d=62

MODEL niD85v4

BLADE CYLINDER ASS’Y
SHEET No 5-12



BT -n'_

’i'“ [T

0784137UA-1
07833995UA- 1
0783936UA-1

MODEL 1ID85V4

PILOT VALVE ASS’Y (TRAVEL)

=Y =

SHEET Na 5-13




KEY No. |SUP.|  PART No. DESCRIPTION Q'TY | CHAN. SERIAL No, REMARKS
0 0784 137 UA | Valve Ass’y, Pilot 1 WK020001-
1 0783 951 01 | * Seat 2 WK020001-~
2 0783 951 02 | * Bushing 2 WK020001-
3 0609 016 10 | * Ball, Steel 2 WK020001-~ d=1/4
AL 078395103 |+ Cover 2) |wkezoo0u- |
5 0783 951 D4 | * Plug 4 WK020001~
6 0783 951 05 | * Cap, Grease 4 WK020001-
7 0783 951 06  |* Packing 4 WKO020001-
8 0760 310 20 | * Ring, O 4 WK020001~ 020-96B
J8 ] 076031025 |*Ring, O .| 4| .. |WKoz2000u- | 025-90B
10 0760 710 B8 | * Ring, O 4 WKG20001-= P8-90B
11 0783 936 01 | * Rod, Push 4 WK020001-
12 0783 951 08 | * Shim 4 WK020001-
13 0783 951 09 | * Seat, Spring 4 WK020001-
a4 0751 94806 | * Ball, Steed | 1) |WKezo00uv- |
5 0756 357 03 | * Plug 3 WK020001-
16 0750 198 15 | * Plug 6 WK020001-
17 0783 920 06 | * Plug 2 WK020001-
18 0760 710 12 | * Ring, O 3 WK020001- P11-90B
________ 19| |0562 060 50 | * Bolt, Socket Head | 4| |WK020001- |M6X50
20 0783 951 10 | * Seat, Spring 4 WKO020001--
21 0783 951 11  |* Washer 4 WK020001~
22 0783 995 01 | * Spring 4 WK020001-
23 0784 128 01 | * Spring 4 WKO0206001-
________ 24| |0783951 14 |\*Spring | 4 |WKe00t- |
25 0783 951 15 | * Shaft Cam 2 WKO020001-
26 0783 951 16 | * Bushing 4 WK020001-
27 0783 951 17  |* Screw, Set 0 WK020001=
28 0783 951 I8 | * Boot 2 WK020001-
29| 078395191 |fCamAssy | 2 _.|wKozo00r-

MODEL 1ID85V4

PILOT VALVE ASS’Y (TRAVEL)

SHEET No 5-13



11

0783965UA-1
0783724URA1
0784023UA-1

o}
'a)

Sy

16, 17
‘ 18
19

LKATO Ll
MODEL HD85V4

PILOT VALVE ASS’Y

-7 =

SHEET Na 5-i4




KEY No. |SUP, PART No. DESCRIPTION Q'TY | CHAN. SERIAL No, REMARKS
0 0784 023 UA Valve Ass'y, Bilot 1 WK020001~=
1 0756 326 22 | * Pin, Spring 2 WK020001- d=3X6
2 0756 326 23 * Ball, Steel 2 WKO020001~ =6
3 0756 326 20 * Washer, Flat 2 WEKO20001- M8
4| |o7s630610 |#Boot | . wkozooor- |
5 0567 040 DB * Screw, Set I WKO020001-= M4X8
6 0756 326 DS * Pin 1 WK020001-
7 0756 326 04 * Pusher 2 WEKO020001-
B 0760 610 08 * Ring, O 2 WK020001-= PB=-70B
8 |o7s632607 |tCam | v |wkozo00r- |
10 0562 080 16 * Bolt, Socket Head b4 WKG020001- M8X16
I 0783 965 02 * Shim AR WKG020001-= t=0.1
11=1 0783 965 03 * Shim AR WKO020000- t=0.2
12 daisly: $9% $9 * Cover i WKO20001~
13| |075630695 |+Ring O | 2l |wkozooon-  |swe-908
14 0756 065 13 * Holder, Spring 2 WK020001-
15 0783 965 11 ¥ Spring 2 WK020001-=
16 0756 326 19 * Washer, Flat 2 WKO20001~ M4
7 0756 326 06 * Shim AR WK020001- t=0.1
ap-1|  |o756065m  |*Shm | AR| |wkeaeoen- |
it3 0784 023 02 * Spring 2 WKG20001-
jil:] 0783 965 D4 ¥ Spool 2 WEK020001-=
20 wgale $5% S5 * Body 1 WKO20001~

EILENRCOM
MODEL HD85V4

PILOT VALVE ASS’Y

SHEET No 5-14



0756094UA-1

HITHICOM MULTIPLE VALVE ASS’Y (FOR A, F CHANGE)

MODEL 1ID85V4 SHEET No 5-15[B]
77 -



KEY No. | S0P, PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
D 0756 094 UA Valve Ass;y. Selector 1 WKO020001-
1 0756 094 04 ¥ Bolt, Wing I WK020001-
2 0590 050 00 * Washer, Lock I WKO020001= M5
3 0562 050 14 * Bolt, Socket Head 2 WK020001~= MS5X14
4| |0756 00403 |*tever | i |wkozo00n- |
5 0756 094 02 * Rotor I WK020001-=
6 0756 094 08 * Ring, O I WKO20001=
7 0756 094 07 * Ring, O I WEKO020001-
B 0756 094 D1 * Body 1 WK020001~=
...9| |o75609406 |*Ring O | 1 |wkoooon- |
10 0756 094 05 # Ring, O 1 WKG620001-
11 0493 510 30 ¥ Ring, Snap 1 WKO020001- d=30
12 0494 606 12 * Pin, Spring 3 WKO620001- d=4X12
BLYERHICOM MULTIPLE VALVE ASS'Y (FOR A, F CHANGE)

MODEL HD85V4 SHEET No 5-15[B]

- 78 =



"A- A" SECTION

A
i
"B- B' SECTION
0784028UA-1
0783664UA-1
MII3H1COM SI IOCKLESS VALVE ASS’Y

MODEL 11D85V4 SHEET No 5-16
- 79 -



KEY No. | S0P. PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS

0784 028 UA | Valve Ass’y. Shockless 1 WK0200001-
0760 710 12 * Ring, O 2 WK020001- P11-90B
0754 309 10 * Plug 2 WKO020001=
0783 664 06 * Spring 2 WK020001=
0783 664 09 * Retainer 2 WK020001-

0783 864 05 * Spool 1 WKO020001~
0760 710 16 * Ring, O 4 WK0620001- P14-90B
0756 925 50 * Plug 4 WKO0200b1-
4
2

0783 664 03 * Spring WK020001=
0784 126 20 * Plunger Ass'y WK020001- d=0.7

O 0 O O W N = O

[EagHicoM SI IOCKLESS VALVE ASS'Y
MODEL hiD85V4 SHEET No 5-16



o= = F
- AN

19 11 4 11 19
“B- B’ SECTION
D785175UA-1
CENRE) HECDW SOLENOID VALVE ASS'Y
MODEL 11D85V4 SHEET No 5-17

=84l =



KEY No. [SUP, PART No. DESCRIPTION Q'TY | CHAN. SERIAL No., REMARKS
0 0785 175 UA Valve Ass’y. Solenoid 1 WKO020001-
1 0756 641 26 * Plumger I WKG20001-
2 0756 641 27 * Spring I WKO02000n~
3 0756 925 39 * Plug I WKG020000~
4| |078310101 |¥Speng | 2| |wkezo00n- |
5 0758 175 08 * Spring 1 WKO020001-
6 0783 718 91 * Solenoid 1 WKG20001=
7 0783 718 92 * Solenoid I WKO02000n-
8 0785 175 10 | * Screw, Adjusting I WK020001-
.9 |omeswrsn3  |scever | b |wkepeoor- |
10 0785 175 14 * Plug 1 WK0620001-
1 0785 101 02 * Plug 3 WK020001-
12 0785 175 17 * Plug I WK020001-
3 6562 050 12 * Bolt, Socket Head 4 WKG020001-= M5X12
________ 14| |056208020 |*Bolt, SocketHead | 2| |wKopooon-  |MsX20
18 0783 718 15 * Washer, Flat 1 WKO020001-
16 0785 175 21 * Nut, Hex. I WK020001-= M10 P=1.25
7 0760 610 18 * Ring, O 2 WKO020001~ P16=708B
18 0760 710 no * Ring, O 1 WKO020001~ P10-90B
________ 19| 076071012 |+ ®ng O | a  |wKo2o00n-  |PLI-90B
20 0760 710 19 ¥ Ring, O 1 WK020001- P18-00B
21 0760 710 20 * Ring, O 1 WK020001-= P20-908

MODEL niDg5v4

SOLENOID VALVE ASS*Y

SHEET No 5-17




/ol 1219777717
ﬂ\ﬁ%lf(]..m

Option

80V4-060100-1

TRAVEL LEVER ASS’Y

LT C g s

-1

SHEET No 6

MODEL HD85V4



KEY No. |SUP, PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
0| X |F342 902 00 |Lever Ass'y, Travel 1 WK020001-
=1| X |F361 813 00 |Lever Ass’y, Travei 1 WKO020001-
1 4070 548 85 * Hose Ass’y L WK020001~- L=2550
1-1| &% | D406 499 04 * Decal (T4) 2 WKO020001~- D406 499 00
2| 407054885 |sHoseAssy | T, wkozo00m- | Le2ss0
21| ol | D406 499 02 * Decal (T2) ) WKO020001~ D406 499 00
3 4070 548 65 * Hose Ass'y 1 WKO020001- L=1950
3=1| &% (D406 499 03 * Decal {T3) 2 WK02000u- D406 499 00
4 4070 548 85 * Hose Ass’y 1 WK020001~ L=1950
A1) ¥ D406 499 01 | * Decal (TY) ] 2| | Wkozo00u- |l D406 499 00
5 4070 551 06 + Hose Ass’y 1 WK020001- L=1200
6 4070 551 30 * Hose Ass’y 1 WK020001- L=1350
7 0710 122 09 ¥ Elbow 6 WKG20000-
8 0713 700 02 * Adapter 4 WKO020001~
9| |ove07on2 |*Rmg o | s |wkezooor- || PLLGOB
10| # (0784 137 UA | * Valve Ass’y, Pilot I WKO020001- Sh. No. 5-13
11 D495 880 00 * Lever {L.H.} 1 WK020001-
12 D495 881 00 * Lever (R.H.} I WKO020001-
13 D419 676 00 * Bracket 1 WK020001-
L4 |0690 28372  \*Geip | 2| |WKoze00n- |
15 0517 080 25 # Bolt, Treatment {W/L.W, F.W) 4 WEK020001- M8X25
16 0518 100 20 * Bolt, Treatment {(W/L.W, F.W) 2 WK020001- Mupx20 P=1.25
17 0517 080 16 * Bolt, Treatment {W/L.W, F.W) 4 WKO020001~ M8X16
18 0549 140 00 ¥ Nut, Half 2 WKO020001- M14 P=1.5
,,,,,,,, ©| |D4201000 |*Bracket | ow |wkeznee- |
20 0710 212 04 * Plug 2 WK@G20001-
21 0518 100 25 * Bolt, Treatment (W/L.W, F.W) 5 WK020001~ Mu@x325 P=1.25
232 0690 201 05 * Plug, Hole 4 WEK020000-
23 0517 080 25 * Bolt, Treatment {W/L.W, F.W) 4 WEK020000- MBXZ5
,,,,,,,, 24| |DS0105700 |sPedl | w  |wKopooer- |Option
25 D501 076 00 * Pedal 2 WK020000- Option
26 D419 342 00 * Bracket 1 WKO020001~ Option
27 D013 384 00 * Pin,Head 2 WK020001- Option
28 0493 510 08 * Ring, Snap 2 WKo02000u- Option
________ 29| |DS0105800 |sPedsd | a|  |wKopo0mr- |Option
30 D419 343 00 * Bracket 1 WK020001- Option
CEEFA TR TRAVEL LEVER ASS’Y
MODEL nligsv4 SHEET No 6-1



HDB80v4-060200-1

CEW HHcom CONTROL LEVER ASS’Y

MODEL 0ID85V4 SIHEET No 6-2
—gi5 =



KEY No. |SUP. PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
0| X |F361 782 00 Lever Ass'y, Control 1 WK 020001~
1 0518 100 25 * Bolt, Treatment {(W/L.W, F.Wj 3 WKO020001- M X235 P=1.25
2 0690 283 86 ¥ Grip 1 WK020001-
3 D465 318 00 ¥ Panel I WKO020001~
4| |D46531900 (*Bamel | A wkozo0or- |
5 4004 364 01 * Bolt, Buttton Head 3 WKO20001~ M6X18
6 0565 060 25 * Screw, Pan Head 2 WKO020001- M6X25
7 06594 060 00 * Washer, Flat 3 WK020001- M6
8 0596 060 00 * Washer, Lock 3 WKO020001~ M6
9| |050306000 |*Washer,Flat | 2| |wkozooon- | M6
10 0590 060 00 * Washer, Lock 2 WKO020001- Mé
11 D420 219 00 ¥ Bracket 1 WK020085-
12 D420 218 00 ¥ Bracket 1 WK020085%-
13 D495 903 00 * Lever 1 WKO020085-
1| 049356007 | RimgEY | 2| |wkozooss- |
15 D017 281 00 * Pin 1 WKO20085-
16 4040 867 00 * Spacer 1 WK020085-
17 D047 083 00 * Bushing 2 WK020085-
18 D047 083 00 * Bushing 2 WK020085-
19| |D17006700 |*Spring | 1 |wkozooss- |
20 0652 253 UA | * Stay, Dumper 1 WKO020001-
21 0858 314 15 * Swiitch, Limit 1 WEKO020001-
22 0493 560 09 * Ring "™ 1 WK020085-
24 0493 510 20 * Ring, Snap L WK020085= d=20
________ 25| [051708020 |+ Bolt, Treatment (W/LW, W) | B |wKozooer-  |Mgxa0
26 0517 060 16 * Bolt, Treatment (W/L.W. F.W) 2 WK020001- M6X16
28 0593 080 0O * Washer, Flat 2 WK020001- M8
29 0690 202 50 * Pad, Rubber [ WK020001 -
30 0548 120 00 * Nut, Half 1 WEKO020001- M12
,,,,,,,, 3| |D49584300 wlever | 2 |wkopo0or- |
33 0494 608 40 * Pin, Spring 2 WK020001- d=5X40
34 0690 283 82 * Grip (W/Switch) 1 WK020001-
35 0519 080 20 * Bolt, Treatment (W/L.W} 4 WK020001~- MBX20
36 0548 140 00 * Nut, Half 2 WKo020001- M14
________ 37| |D00404902 |+ Bolt, BumtonHead | 4  |wko2oon- |MEX30
38 0820 067 03 * Band, Cable 1 WKo020001~
39 0820 513 UA | * Connector 2 WK020001-
40 0690 082 08 % Clamp, Hose 1 WKO020001-
4 0690 283 85 ¥ Grip il WKO020001-
41| 06908382 |wGrp | 1 |wkozoo0t-  lPropo
42 0521 080 00 * Nut, Hex..(W/F.W) 4 WKO020001- M8
43 D480 009 00 ¥ Rest, A 2 WKO020001-
44 D418 139 00 % Bracket 2 WKO020001-

CIEERHICOM
MODEL iiD@5v4

CONTROL LEVER ASS’Y

SHEET No 6-2






KEY No. |SUP. PART No. DESCRIPTION Q'TY SERIAL No. REMARKS
0| X |F342 902 00 Control Ass’y, Blade & Boom Swing 1 WK 020001~
1 4070 548 32 * Hose Ass'y 1 WKO020001~ L=1750
I=1| &% |D407 818 02 |* Decal {BB} 2 WK020000-~ D407 818 00
2 4070 548 03 * Hose Ass’y 1 WK020001- L=1600
8| |907054881 |*HoseAss'y v wKozo0o- | L=1700
4 4070 551 16 * Hose Ass’y WK02000U~ =800
5 4070 551 46 * Hose Ass'y WK020001~ L=880
3 0710 122 09 * Elbow WK020001-
7 0713 700 02 * Adapter WK020001~
8| 07071012 |¥Ring O wKo20001- || PILOB
9 D060 028 00 | * Elbow WKG20001-
10 4070 548 39 * Hose Ass’y WK020001- L=2000
16-1| % | D407 B18 01 |* Decal {BA} WK020001- D407 818 00
b | 0518 100 20 * Bolt, Treatment (W/L.W, F.W) WK020001~ MI@xX20 P=1.25
________ 12| % |0784 033 UA |* Valve Ass'y, Pilot WK020001= |Sh No.5-14
13 D419 286 00 | * Bracket WK020001-
4 D501 075 00 * Pedal WKO020001-
18 0817 080 18 * Bolt, Treatment {W/L.W, F.W}) WK020001~ M8X16
16 0518 100 25 * Bolt, Treatment {W/L.W, F.W} WK020001- MI@X25 P=1.25
17| |D49580B00 |*Lever | wKo000u- |
18 0690 283 81 * Grip WK020001-
19 D181 002 00 ¥ Boots WK020001-
20 0517 080 20 * Bolt, Treatment {W/L.W, F.W} WK020001- M8X20
21 0517 080 16 * Bolt, Treatment (W/L.W, F.W) WK0200061~ M8X16
22| 056504008 |*Screw, PanHead wkozo00r= | MAXS
23 0820 067 03 * Band, Cable WK020001-
24 0710 121 0O * Elhow, 45 WK020001-

CIEERHICOM
MODEL WID85V4

BLADE & BOOM SWIVREUTONTROL ASS’Y

SHEET No 6=3
-



80V4-D7D100-1

CINHCOM ENGINE & ACCESSOORIES

MODEL fIDR5V4 SIEET No 7-1
-89 -



KEY No. |SUP. PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
D| X |F330 767 00 Engine & Accessories 1 WK020001-=
0=1| X |F330 765 00 Net Ass’y 1 WKO020001-=
1 0676 274 UA * Engine Ass’y I WKd2000u-
2 D419 563 00 * Bracket 1 WKO020001=
3] D41956400 |*Bracke | b wkozoo0n- |
4 D419 719 00 * Bracket I WKO2000u~
3 D419 722 00 * Bracket I WKO020001-
[ 0775 552 05 * Hose, Radiator I WKO020001-
7 0775 552 02 * Hose, Radiator 1 WK020001-=
8 0580 10000  |*#Nut,Hex. | 8| |wko2000u- | Mo
9 0518 100 25 * Bolt, Treatment (W/L.W, F.W) 7 WKG20001= MIQX25 P=1.25
jile) 0690 083 10 * Clamp, Hose 2 WKO020001-
11 0910 930 19 * Rubber, Cushion 2 WKO020001-
12 4006 119 03 * Washer, Flat 4 WK020001-= M12
________ 13|  |091093030 |* Rubber, Cushion | 4| |wKoze001- |
14 4006 119 02 * Washer, Flat 8 WKG20001-= M10
15 D419 566 00 * Bracket 2 WK020001-=
16 0593 100 00 # Washer, Flat 4 WKO020001= M1
17 0513 100 25 * Bolt, Treatment 8 WK020001- M 1X25
________ 18|  |0595 100 00 | * Washer, Treatment | 16|  |WK02000u- MO
19 0513 100 35 * Bolt, Treatment 8 WEKO20001- M10X35
20 4416 108 00 * Bracket 2 WEK020001-=
21 0514 120 70 * Bolt, Treatment 2 WK020001- M12X70 P=1.25
22 0535 120 00 * Nut, Treatment 4 WEKO0200061-= M12 P=1.25
o= 0590 120 00 | * Washer, Lock | 8 |wkoz0001= | mi2
24 0593 120 00 * Washer, Fiat 4 WKO020001- Mi12
25 4006 080 05 * Washer 2 WKO020001-=
26 4040 000 52 ¥ Spacer 0 WKO020001~
27 4580 562 D0 * Pad 2 WKOQ020001-
,,,,,,,, 28| |0S80 m2000  |* Nut, Hex. .~ | 4 |WKo001-
29 0690 083 12 ¥ Clamp, Hose 2 WEKQ020001-
30 4007 503 03 * Shim AR WK020001-
31 0668 255 UA * Radiator Ass’y 1 WK020001~
31-1 0668 255 91 *% Radiator I WK020001-
8312|0668 25506 | *x CoolerAss’y, O | b |Wkogooon- |
31-3 0517 080 16 #% Bolt, Treatment {(W/L.W, F,W) jil¢) WKO20001-= M8X16
31-4 0668 255 14 ** Guard, Fan I WK020001~
32 D460 001 00 * Cover 1 WKO020001~
33 D460 002 00 * Cover 1 WKQ20001~
34| |D46000300 |*Cover | b |wkegooon- |
35 D460 004 00 * Cover 1 WEKO020001-
36 D458 758 00 * Cover I WKQ20001-
37 D493 830 00 # Panel, Sponge 1 WEKQ20001~
38 D493 971 00 ¥ Panel, Sponge 1 WKQ020001~
________ 39| [#07030708 |*#Hose | M| |WK020001-  |L=800
40 0779 002 97 * Hose M WKG020001~ L=960
41 D779 002 97 * Hose M WKO020109- L=250
432 0690 081 51 * Clamp, Hose 4 WKO020001~
43 4550 718 00 * Seal M WK020000- L=1360
44| |D49397300 |* Panel, Spomge | yo! WK020008- |
45 4550 718 00 % Seal M WEK020001- L=960
46 0518 1060 40 ¥ Bolt, Treatment (W/L. W, F.W) 3 WK020001- MI@X40 P=1,25
LEFIHicom ENGINE & ACCESSOORIES

MODEL hiD85V4

SIIEET No 7-1



KEY No. |SUP. PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
47 0518 100 20 * Bolt, Treatment (W/L.W, F.W) 4 WK020001-= MpX20 P=1.25
48 0517 080 20 * Bolt, Treatment {W/L.W, F.W) 12 WKO020001= M8X20
49| 1400431102 |+ Bolt, BwtonHead | 2| |wko20109- | M8X16
50 0661 800 30 # Radiator, Cap I WKO020001~=
51 0820 067 30 * Band, Cable I WK020001=
52 0820 067 03 * Band, Cable 1 WKO20001=
53 D493 832 D4 * Pansl, Sponge 1 WKO20001-
________ 54| |D49383202 |* Panel, Sponge | 1| |wKogo00u- |
55 D463 832 03 # Panel, Sponge 1 WK020001-=
56 D007 240 01 * Shim AR WEK020001= t=6
57 D007 240 02 * Shim AR WKO20001= t=3.2
58 0910 950 21 * Grommet 1 WK020001-
59| |0518 10020 |* Bolt, Treatment (W/LW,F.W) | 2| |wkozo00n- |1 M10X20 P=1.25
60 4006 119 02 * Washer, Flat 2 WKO020001- M10
61 0590 100 00 * Washer, Lock 10 WEK020001-= M10
632 D493 974 00 ¥ Panel, Sponge 1 WK020001-
63 D458 972 00 * Cover 1 WK020001-
64| D493 97200 |* Panel, Sponge | b |wke2o00n- |
65 0910 941 42 * Grommet I WKG20001-=
66 D401 712 00 * Plate 1 WKO020001-
67 Y171064 44510 | * Tank, Sub 1 WK020001- YANMAR
3] Y134450 44550 | #* Band 1 WK0O20001- YANMAR
69| |Y121256 44600 |* Bracket | 1 |wke0001- | YANMAR
70 0668 400 40 * Net 1 WEK020001-= Option
71 0517 080 20 * Bolt, Treatment {W/L.W, F.W) 2 WKO020001-= MBX20
72 D494 098 00 ¥ Panel, Sponge 1 WK020001-
73 D494 099 00 # Panel, Sponge 1 WKO02000u-=
_________ 74| |0590 08000 |* Washer,Lock | 2| |WK020109- M8
CERAHICOWM ENGINE & ACCESSOORIES
MODEL HD85V4 SHEET No 7-1



80V4-070200-1

LYY H SO AIR CLEANER & MUFFLER ASS’Y

MODEL hiD85V4 SHEET No 7-2
@3 -



KEY No. [SUP. PART No. DESCRIPTION Q'TY | CHAN. SERIAL No, REMARKS
0| X | F330 767 00 Air Cleaner & Muffler Ass'y 1 WEK020001-
1 D419 725 00 * Bracket I WK020001-
2 D384 151 00 * Pipe, Tail I WEK020001-
3 0779 005 56 * Hose, Air Cleaner )il WKO020001~
4| |077900550 |* Hose, Air Cleaner | u o |wkeze00n- |
5 0779 005 55 # Hose, Air Cleaner I WKO020001-
6 0517 080 25 | * Bolt, Treatment {W/L.W, F.W} 2 WK620001- M8X25
7 0518 100 25 * Bolt, Treatment (W/L.W, F.W) 3 WKO020001- M10X25 P=1.25
8 D070 608 00 * Hose 1 WK020001-=
9] |D08001500 |*Clamp Hose | v |wkogopon- |
10 0690 089 36 * Clamp 1 WK020001-
I 0690 083 13 ¥ Clamp, Hose 3 WK020001-=
12 0690 033 14 * Clamp, Hose 4 WK020001-
13 4459 598 00 * Tape, Insulsting I WK020001= L=2000
________ 14| 032210899 |ewie | M| |WKO20001- |L=1000
15 0661 800 29 ¥ Resonator I WK020001-
16 0745 268 UA * Cleaner, Air I WEK020001-=
161 0745 261 02 | ** Element Ass’y (Inner) 1 WK020001~
6=2 0745 268 03 #% Element Ass’y I WK020001-~
M3 |074526806 |t indiemor | b |wkogeoOn- |
7 D419 762 00 * Bracket I WK020001-
18 0518 10O 20 * Bolt, Treatment {(W/L.W, F.W}) I WEK020001-= M10X20 P=1.25

MODEL 1ID85V4

AIR CLEANER & MUFFLER ASS’Y
SHEET No 7-2



80V4-070300-1

CER@EI HICOM OIL PUMP DRIVE DEVICE

MODEL HD85V4 SHEET No 7-3
=95 =



KEY No. PART No. DESCRIPTION SERIAL No. REMARKS
0 F330 763 00 Drive Device, Oil Pump WKO020001~
1 D230 076 00 # Flange, Pump WKG020001~=
2 0780 187 UA |+ Bump Ass’y. Oil WK020001- Sh. No. 5-7
3 0760 710 28 * Ring, O WKO20001~ P26-90B
4| |0355 12010 |+ Bolt, Treatment wKozooon- | MI2X40
5 0513 100 30 * Bolt, Treatment WK020001-= M u®X30
6 0595 100 00 * Washer, Treatment WKG620001- M10
7 0595 120 00 * Washer, Treatment WKO02000n- Mi12
8 0761 721 21 * Seal, Cap WKG20001~
9| |049350035 |+Ring, Swp WKozoomn- | =35
10 0651 498 UA | * Cupling Ass'’y 1 WK020001-
16-1 0562 160 50 *x Bolt, Socket Head 3 WKO020001-= MI16X50
16-=2 0562 160 35 *% Bolt, Socket Head 3 WK020001- M16X55
D=3 0494 608 10 #* Pin, Spring 9 WKO020001- d=5X10

MODEL niD85v4

OIL PUMP DRIVE DEVICE
SHEET No 7-3



80V4-070400-1

FUEL TANK & PIPING ASS'Y

HICOM

B dace— v 1

L=

SHEET No 7-4

MODEL HD85V4

-Q)7 =



KEY No. |SUP. PART No. DESCRIFTION Q'TY | CHAN. SERIAL No. REMARKS
D| X |F337 348 00 Tank Ass’y. Fuet 1 WKO020001-
-1| X |F337 34900 | PBiping Ass’y, Fuel I WK020001-
1 D284 268 00 * Tank, Fuel I WK02000u~
2 0729 910 80 * Filler, Fuel 1 WKO020001-=
3| |DOTOSTA00 |*Hose | W |wkegoopn- |
4 0729 910 73 * Cap I WKO02000u~
3 0729 910 60 # Strainer I WKG620001~
[ 0690 083 14 * Clamp, Hose 2 WEKO02000u-
7 0690 083 12 * Clamp, Hose 2 WKO020001~
.8l |D55006300 |eSeal | v |wkozeer- |
9 0857 909 UA ¥ Gauge, Fuel 1 WKG20001-
o 0710 200 02 * Plug 3 WKO02000u-
11 0710 205 04 * Plug 1 WKO020001-
2 0565 030 12 * Screw, Pan Head 5 WKO020001~ M5X12
________ 13| | 0518 12045 |+ Bolt, Treatment (W/L.W, F.W) | 4|  |WK0200001-  |MI2X45P=125
14 0590 050 00 * Washer, Lock 5 WEKO620000- M5
15 D070 606 07 * Hose, Fuel 1 WKG20001- L=1800
6 D070 606 09 * Hose, Fuel I WKO020001= L=650
7 D070 606 03 * Hose, Fuel L WK020001-= L=570
________ 18|  |DO70806 10 |* Hose,Fuel | §|  |WK020001-  |L=2250
9 D070 606 13 #* Hose, Fuel 1 WKO20001- L=2650
20 D070 606 14 * Hose, Fuel 1 WKO020001- L=350
21 0668 256 UA * Cooler, Fuel 1 WK020001-=
22 D419 922 00 * Bracket I WK020001-=
________ 23| |D41919500 |*Bracket | | |wkKo001- |
24 0690 D81 90 * Clamp, Hosge 12 WKO20001-
25 0518 100 20 * Bolt, Treatment (W/L.W, F.W} 3 WK02000u- M X200 P=1.25
26 0517 080 20 * Bolt, Treatment (W/L.W, F.W) 4 WEKO020001~ MBX20
27 0517 081 00 * Bolt, Treatment (W/L.W, F.W) 2 WKO020001- MBX100
,,,,,,,, 28| 051708012 |+ Bolt, Treatment (W/LW,F.W) | 2|  |wkozooon- |Mexiz
29 4080 000 14 ¥ Clamp, Hose 1 WK020001-
30 4080 000 25 ¥ Clamp, Hose 3 WK020001-=
31 0820 067 04 * Band, Cable 7 WKO02000u~=
32 0820 803 04 * Tube, Corrugate M WKO20001- L=1700
________ 33| |082080304 |% Tube, Corrugae | M| |wKozoopn-  |L=S10
34 0820 803 D4 * Tube, Corrugate 1% WKO20001~ L=470
35 0820 803 04 ¥ Tube, Corrugate M WKQ020001- L=2050
36 0820 803 D4 * Tube, Corrugate M WKO020001~ L=2550
37 0820 803 04 * Tube, Corrugate M WKO020001- L=250
38 |or2am708 |evawe | b . |wke2o00r- |
39 0707 402 00 * Insert 1 WEK020001-
40 D060 343 00 * Connector I WKQ020001-
41 0710 100 29 # Elbow 1 WEK020001~
42 0710 202 03 ¥ Plug 1 WK020001~ PT3/8
43| |052408000 | *Nut, Hex. (W/F.W) | T WK020001- ] M8
44 0518 100 25 ¥ Bolt, Treatment {W/L.W, F.W) 3 WKQ020001~ M10X25 P=1.25
45 Y129A00 * Filter, Fuel 1 WKQ020001- YARWLXR
55600
45-1 Y129A00 *¥% Cartridge, Filter I WEKO020001~ YANMAR
55800
46 Y129EQ0 * Filter, Pre 1 WEKO020001~ YANMAR
55700
47 Y119225 52102 | * Pump Ass’y, Fuel 1 WEKO020001~ YARNKLXR
AT HicOM FUEL TANK & PIPING ASS'Y

MODEL hiD85V4 SIIEET No 7-4



@%34 . &%ﬂf‘“@\ L
zg\a/@ . | "B DETAIL |
L ey %&

A" DEI'AIL 4 %
%/ 22 21 8
| 17 ¥ %;20

\ 3“’
y L#A /1
3 7 5 A
%

12—

"C" DETAIL

"E' DETAIL

80v4-080100-1

ESgziHicom COVER ASS*Y(1)

MODEL hiD85V4 SHEET No 8-1
= 101 =



KEY No. |SUP.| PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
0| X |F355403 00 |Cover Ass'y 1 WK020001~
1 D458 998 00 | * Cover i WK020001~
2 D458 842 00 | * Cover I WK020001-~
3 0517 080 20 | * Bolt, Treatment (W/L.W, F.W) 8 WK020001~ M8X20
A 0518 100 20 | * Bolt, Treatment (W/L.W. F.W) | 1| |Wwko20001- | MIOX20 P=1.25
5 D458 259 00 | * Cover I WK020001=
6 D419 542 00 | * Bracket I WK020001-
7 D418 908 00 | * Bracket I WK020001~
8 D418 909 00 | * Bracket I WK020001~
.9 |D41932300 |*Bracket | b |WKezo000u- |
10 D260 552 00 | * Stay 2 WK020001-
11 0690 016 19 | * Hinge 8 WK020001~
12 0599 010 15 | * Pin, Cotter 2 WK020001~ d=1.6X15
13 0910 870 05 | * Seal M WK020001~ L=2500
4 0517 080 16 | * Bolt, Treatment (W/L.W, E.W) | 4| |WKke20001- | MBX16
15 0517 080 30 | * Bolt, Treatment {W/L.W, F.W) 4 WK020001- M8X30
16 0517 0B0 35 | * Bolt, Treatment (W/L.W, F.W) 16 WK020001- MBX35
17 0513 080 20 | * Bolt, Treatment p) WK020001~ M8X20
18 D400 273 00 | * Plate 4 WK020001=
A9|  |069022091 | * LockAssly ] 3 |WKo2o00u- |
20 0593 060 00 | * Washer, Flat 2 WK020001- M6
21 0593 080 D0 | * Washer, Flat 4 WK020001- M8
23 0590 080 00 | * Washer, Lock 4 WK020001- M8
23 D458 19500 | * Cover i WK020001-
________ 24| |D458 07200 |*Cover | Y |wKezwoor- |
25 4550 726 00 | * Seal M WK020001- L=2300
26 4550 873 00 | * Seal M WK020001= L=2150
27 0652 274 UA | * Stay, Dumper il WEK020001 -
28 D419 323 00 | * Bracket 1 WK020001-
........ 29| |D41997700 |*Bracket | 1 |WKeo001- |
30 0517 080 40 | * Bolt, Treatment (W/L.W, F.W) 2 WK020001~ M8X40
31 0517 080 35 | * Bolt, Treatment {W/L.W, F.W) 2 WK020001- M8X35
32 0519 080 16 | * Bolt, Treatment (W/L.W) 4 WK020001~ MBX16
33 D401 710 00 | * Plate 2 WK020001-
34| |#01603004 |*Pin Seap | 2] . |WKez000u- |
35 D007 039 02 | * Shim AR WKG20001- 1=2.3
35-1 D007 039 03 | * Shim AR WK020001- t=1.6
36 4006 119 01  |* Washer, Lack 4 WK020001~ M8
37 D458 723 00 | * Cover 1 WK020001-
38 D419979 00 | * Bracket .. v |WKo2000v- 1
39 D418 908 00 | * Bracket i WK020001-
40 D419 981 00 | * Bracket I WK020001-
41 0910 B70 05 | # Seal M WK020001~ L=1900
42 D458 727 00 | * Cover 1 WK020001-
________ 43|  |D094 12900 |*Hinge | 2 |WKe00u- |
44 4004 311 01  |# Bolt, Button Head 2 WK020001~ M8X20
45 D458 770 00 | * Cover 1 WK020001-
48 D460 049 00 | * Cover i WK020001-
47 D460 129 00 | * Cover L WEKO020109-
®’ D460 051 00 | * Cover .| 1
49 D458 774 00 | * Cover L WK0200061-
50 D460 053 00 | * Cover i WK020001~
CEGHMH COM COVER ASS*Y(1)

MODEL HiDS5v4

SHEET No 8-1




KEY No. |SUP.|  PART No. DESCRIPTION Q'TY | cHAN. SERIAL No. REMARKS

51| D460 05200 |* Cover 1 WK020001-

82| | 0480 10020 | * Bolt, Treatment {W/Flange} 2% WK020001- M10X20 P=1.25
________ 53| D460 12200 |*Cover | M JWKe000L- |
LRI HICOM COVER ASS'YKD

MODEL HD85V4

SHEET No 8-=1




HD80V4-080200-1

COVER ASS’Y(2)

SIHHEET No 8-2

MODEL liD85V4



KEY No. |SUP. PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
D| X |F355 403 00 Cover Ass'y 1 WEK020001=
D=1| X |F361 B13 00 Cover Ass’y 1 WKG20001-
1 D458 721 00 * Cover 1 WKa2000u-
2 D458 722 00 * Cover 1 WK020001~
3] 0518 100 20 | * Bolt, Treatment (W/L.W, F.W) | 32|  |WKo20001- || MIQX20 P=1.25
4 D460 163 00 * Cover 1 WKO020073=
3 D460 162 00 * Cover 1 WK020073=
B D460 010 00 * Cover 1 WEKO020001-
7 D460 011 00 * Cover 1 WKO020001~=
__B| |D46001500 |*Cover | b |wkoo00n- |
9 D580 211 00 * Pad 1 WKO020001=
10 0517 080 6D * Bolt, Treatment {W/L.W, F.W}) 2 WK020001- MBX60
11 0517 0BO 20 * Bolt, Treatment (W/L. W, F.W) 34 WKO020001- M8X20
2 0519 080 20 * Bolt, Treatment {W/L.W} 5 WKO20001- M8X20
________ 13|  |4006 11901  |*Washer | 7| |WKO20000- [m8
14 D207 004 00 * Frame 1 WKO020001-
15 D306 999 00 * Frame 1 WK020001-
6 D207 000 00 * Fratne 1 WK020001=
17 D458 985 00 * Cover 1 WK020001-
18|  |D45898700 |*Cover | b |wkoge00n- |
19 D458 988 00 * Cover 1 WKO020001-
20 D458 984 00 * Cover 1 WEKO020001-
21 D419 738 00 * Bracket 1 WK020001-=
22 0690 220 92 * Lock Ass'y 1 WKO020001-
=] | 0555 160 45 | * Bolt, Treatment | 4| |wKo2o001- || MIGX45
24 0518 100 25 * Bolt, Treatment (W/L.W, F.W) 31 WKO020001- M10X25 P=1.25
25 0595 160 00 * Washer, Treatment 4 WK020001- M16
26 D419 726 00 * Bracket 1 WEKO020001 -
27 D420 005 00 * Bracket 1 WKOQ020001-
,,,,,,,, 28|  |D42000B00  |*Bracket | W |WK0000M- |
29 0518 100 40 * Bolt, Treatment (W/L.W, F.W) 1 WEK020001- M x40 P=1.25
30 4006 119 02 * Washer 1 WK020001- M10
31 D207 003 00 * Frame 1 WKO020001-
32 D458 995 00 * Cover 1 WK020000-
33| |D45899400 |eCover | 1 |Wkoooon- |
34 D458 798 00 * Cover 1 WKG20001~-
35 D458 992 00 * Cover 1 WK020001-
36 D460 058 00 * Cover 1 WKQ20001~
37 D458 993 00 * Cover 1 WEKO020001-
38| 0517080 16 _|* Bolt, Treatment (W/LW,F.W) | 2| .|wkogo001- |l M8X16
39 D460 149 00 * Cover I WK020109-
40 0690 211 08 * Handle 1 WKG20001-
41 0910 940 22 * Grommet 1 WKG020001-
42 D418 564 00 ¥ Bracket 1 WK020001~
43| |069020106 |*Plug Hole | 2l wKozo008- |
44 D460 019 00 * Cover 1 WKG20001-
45 D420 025 00 * Cover 1 WK020001-
46 D460 018 00 * Cover 1 WK020001-
47 D460 164 00 * Cover 1 WKQ020073-
CEXPRH ICOM COVER ASS¥*Y(2)
MODEL WID85V4 SIIEET No 82

,—ﬂm,—



HD80V4-080300-1

CEyy) Hicam NOISE ABSORBENT ASS'Y

MODEL HDB5V4 STHIEET No 8-3



KEY No. |S'P. PART No. DESTRIPFTION Q'TY | CHAN. SERIAL No. REMARKS
D| X |F355 403 00 Noise Absorbent Ass’y 1 WK020001-
D=1 | X |F361 B13 00 Noise Abserbent Ass'y 1 WKO20001-
0=2| X |F373 245 00 Noise Absorbent Ass’y 1 WEK020001=
1 D493 951 00 # Panel, Sponge 1 WKO020001~=
2| |D49379400 |+ Panel, Sponge | B |wkezo00r- |
3 D493 952 00 * Panel, Sponge 1 WK020001~
4 D493 953 00 * Pansl, Sponge 1 WKo020001~
5 D493 995 00 * Panel, Sponge 1 WEKO2000n-
[ D493 996 00 * Panel, Sponge 1 WKO020001-=
.7 |D494 10801 |* Pancl, Sponge | i) WK020073- |
B D494 108 02 * Panel, Sponge 1 WKG20073=
9 D493 999 00 ¥ Panel, Sponge 1 WKO020001~=
10 D494 000 00 * Panel, Sponge 1 WEK020001-
1 D494 001 00 * Panel, Sponge 1 WKO020001~
2| |D55100918 |*Panel, Sponge | i . |wkogooon- |
13 D551 009 19 * Panel, Sponge 2 WK020000-
14 D551 009 09 * Panel, Sponge 1 WKO20001-
15 D494 022 00 | * Panel, Sponge 1 WKO20001=
16 D494 023 00 * Panel, Sponge 1 WK020001-=
17| |D494 10200 |+ Panel, Sponge | i |wkogooon- |
8 D494 017 00 * Panel, Sponge 1 WK020000-
19 D494 018 00 * Panel, Sponge 1 WKO20001-
20 D494 015 00 * Panel, Sponge I WK020001-=
21 D494 020 00 * Panel, Sponge 1 WK020001-
,,,,,,,, 22| |D49401600 |+ Panel, Sponge | n|  |wke00n- |
23 D493 842 DO * Panel, Sponge 2 WKO020001-
24 D493 841 00 * Panel, Sponge 1 WKO020001-
25 D494 003 00 ¥ Panel, Sponge 1 WEKO020001=
28 D494 004 DO * Panel, Sponge 1 WKO020001-
,,,,,,,, 27| |D49398300 |* Panel Sponge | 31 |wkoooen- |
28 D493 984 00 * Panel, Sponge 1 WKO02000n-
29 D494 005 00 * Panel, Sponge 1 WKO020001-
30 D493 848 00 * Panel, Sponge 1 WK020001-
31 D494 013 00 ¥ Panel, Sponge 1 WK020000-
________ 32| |D49401400 |+ Panel Sponge | 3 |wKogooon- |
33 D494 021 00 # Panel, Sponge I WKO20001~
34 D551 009 08 ¥ Panel, Sponge 1 WEKO020001-
35 D551 009 11 * Panel, Sponge 1 WKQ20001~
36 D551 009 13 # Panel, Sponge 1 WKO020001-
37| |D55100917 |+ PamelSponge | o |wkezooor- |
38 D494 006 00 ¥ Panel, Sponge 1 WEKQ20001-
39 D493 966 00 * Panel, Sponge 1 WKO020001-
40 D493 961 00 # Panel, Sponge 1 WK020001~
41 D493 963 D0 ¥ Panel, Sponge 1 WEK020001-
________ 42| [D49396500 |* Panel, Sponge | @] |WK020001- |
43 D494 095 00 ¥ Panel, Sponge 1 WK020001~
44 D493 798 00 * Panel, Sponge I WKO020001-
45 D493 799 00 * Panel, Sponge i WKO20001-
46 D493 800 00 * Panel, Sponge 1 WKO0200010-
47)  |D49401000 |+ Panel, Spomge | . wko00s- |
48 D494 012 00 * Panel, Sponge 1 WK020001-
49 D494 093 00 | % Panel, Sponge 1 WE20001-
LEN=THICOM NOISE ABSORBENT ASS'Y
MODEL hiD85V4 SHEET No 8-3

= KD8-=



KEY No. |SUP. PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
50 D493 529 00 ¥ Panel, Sponge 1 WK020001=
51 D493 530 00 * Panel, Sponge I WKO020001~=
82| |[D493641 00 |* Pancl, Sponge | b wKe2000n= |
53 D493 686 00 * Panel, Sponge I WKO020001=
54 D494 001 00 | * Panel, Sponge I WK020001-
55 D494 092 00 * Panel, Sponge I WEKO20001-
56 D494 090 00 * Panel, Sponge 1 WK020001=
A D494 094 00 | * Panel, Sponge | b |wkeze0en- |
58 D493 671 00 * Panel, Sponge 1 WKO020001-
59 D493 969 00 * Panel, Sponge 1 WK020000-=
60 D494 096 00 * Panel, Sponge I WKO620001-
61 D494 097 00 * Panel, Sponge 1 WK020001-
62| |D494 10 00 |* Panel, Sponge | b wkezooonm- |
63 D494 108 01 | * Panel, Sponge 1 WK020073-
(IS HICOM NOISE ABSORBENT ASS*Y

MODEL 1iD85V4

- o=

SHEET No 8=3



OPERATOR ROOM ASS'Y {1)

80V4-080400-1

SIHEET No 8-4

MODEL hiD85V4



KEY No. |9UP. PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
0| X |F355391 00 |Rovom Ass'y, Operator il WK020000-
1 0690 203 15 * Mount, Cab 4 WKO020001~
2 D418 455 00 ¥ Bracket I WK020001-
3 0585 200 00 # Nut, Treatment 4 WKO020001~ M20
4| |059520000 |+ Washer, Trestment | . 8 |wkezooon-  wmzo
5 0555 100 40 * Bolt, Treatment 8 WKO020001~- M 19X40
6 0595 1O 0O * Washer, Treatment 8 WK020001- M10
7 0555 180 35 * Bolt, Treatment 4 WK020001- M16X35
8 0595 180 00 * Washer, Treatment 4 WKO020001~ M16
J9 D493 753 02 | * Seal, Sponge 1. L) . |WKoz2000u- ] L=500 ...
10 D493 753 01 * Seal, Sponge 1 WKO20001- L=430
11 4550 906 25 * Seal, Sponge I WK020001~ L=1900
12 4550 906 26 ¥ Seal, Sponge il WKG20001- L=2250
13 0850 500 no * Radio 1 WK020001~ For Japanese
1| |D59243600 |sHamess | o |wkozooms- |
15 D408 953 00 * Decal {Rops) I WKO020083~

MODEL 1ID85V4

OPERATOR ROOM ASS’Y (1)

SHEET No 8-4



I HINER

=

‘Cabin Senal No.

49 56
/Sy st
Yl
50
"C" DETAIL
23

V4ALL-150600-1 EE. !RE;I_I;;F:!:J;EG;;J—IJ_' ;!;n_l;j'r-{;#:q_ E; —A_p;l:c;t_x:n_-l;;e_ i; ;e_r;a; ;l;._o_f;b_in_. o
LEYHIHICOM OPERATOR ROOM ASS'Y {2)
MODEL hiipssv4 SIIEET No 8-5

- 13-



KEY No. |91'P. PART No. DESCRIPTION Q’TY | CHAN. SERIAL No. REMARKS
0| X |F355 392 00 Cabin Ass'y 1 153709104~
1 5060005342 * Cabin (Dark Grey) I 15709104~
=1 5064705300 * Cabin {Light Grey) 1 15709n04-
| 4016000000 * Glass {L.H.} 1 15700104~
3 | 4016000001 | * Glass {Rear Side) | LY I isTOeN0s- |
4 4016000002 * Glass (Rear) 1 15709104-
5 4016000003 * Glass (Roof) 1 15709104=
3 4016000004 * Window Ass’y, Side 1 157 09n0%-
7 4016000005 ** Glass (Front) 1 15709104~
B |4016000006 | ** Glass (Rear) | | 5ToN0s |
9 4016000007 *% Frame, Glass 1 15709104~
10 4016000008 *x Shoe (Front} I 15709104~
11 4016000009 % Shoe (Rear) 1 153709104-
12 4016000010 **% Handle, Sliding (Front} 1 15709104~
________ 13| | 4016000011 |+* Handle, Stiding (Rear) | | |wwewos- |
14 4016000012 #% Bolt 4 15709103- 4.8X32
15 4016000013 ©* Sugport, Brush (Front} 1 15709104~
16 4016000235 ** Support, Brush (Rear) 1 15709104~
17 4016000015 ** Brush 3 15709104~
________ 18|  |4016000016 | ** GlassBlocking | 1| |iswewes- |
1% 4016000017 #% Handle, Glass Blocking 1 15709104
20 4016000018 *% Support, Sliding 2 15709104~
21 4016000019 #* Gasket 2 15709104~
22 4016000020 *% Handle, Stop 1 15709104~
23| |4016000233 |+ Door Ass’y (DarkGrey) | I wyoenos- |
23-1 4016000234 * Door Ass’y (Light Grey) 1 15709104~
24 4016000023 % Gasket 1 15709104~ L=4050
25 4016000024 & Glass {(Door} il 15709104=
26 4015000088 ** Pin, Hinge 2 15709104~
,,,,,,,, 27| /4015000092 |+ Ring Blastc | 4 |iswemes-  le=t0
28 4016000026 *% Hook, Door Stop 1 15709104~ L=120
29 4016000028 ** Absorber, Shock 1 15709104~ H=77
30 4016000029 % Nut, Special 4 15709108~ M8
31 4012000206 ** Cap 2 15709104~ M8
________ 32| 4016000030 |+xHandleAss'y | a|  |wwewes |
33 4016000031 *% Rod 1 15709104~
34 4013001426 *% Lock, Door 1 15709104~
35 3442505 #* Bolt I 15709104~ MBX40
36 4012000390 *% Gasket 1 15709104~
________ 37| 4016000021 |+ Frame, Door (Dark Grey) | 8| |iwwswes |
37-1 4016000022 %% Frame, Door (Light Grey} 1 15709104
38 4016000033 *% Bolt 9 15709104~ M6X16
39 4012000185 % Washer Toothed 4 15709104~ M6
40 4016000034 % Cover 1 15709104~
________ 41 [4016000035 |wClp | 5| |ismepes M6
42 4016000036 ¥ Hinge 2 15709104~
43 4016000037 * Bolt 4 157091048 M8X16
44 4016000038 * Cap 4 15709104~ d=20
45 4013001417 * Block 1 15709104~
________ 46|  [4013001418 |+ Block, Secwity | 3| |iswewes |
47 4012000260 * Nut 1 15709104~ M12X1
48 4015000109 * Washer Flat [ 15709108~ 12.5X28
Ly Hicom OPERATOR ROOM ASS'Y (2)
MODEL }iDg5v4 SIHEET No 8-5



KEY No. | 9P, PART No. DESCRIPFTION Q'TY | CHAN. SERIAL No. REMARKS
49 4012000138 * Door Stop 1 15709104~
50 4012000257 * Bracket I 15709104-
51| |4016000039  |*Rod, Tie | b WSTOON0d= |
52 4016000040 * Lever 1 157091 04=
53 4012000259 * Handle I 1570910%-=
54 4016000041 * Washer Flat 2 15709104 8.5X24
55 4015000091 * Nut I 15709104~ M8
________ 56|  [4016000085 |+xCp | | |15MeN0s (M6
57 4016000033 * Bolt 1 15709104~ MbX16
58 2034207015 * Decal {Serial No., Cabin) 1 15709104~
[ HICOM OPERATOR ROOM ASS*Y (2)
MODEL miD85V4 SHEET No 8-5

- LiB5-



"B" DETAIL

"E" DETAIL
V4ALL-150700-1 S BRAEMITF v PHONY TN 0. %o, NOTEA, Application-type is serial No. of cabin,
(AT Bl OPERATOR ROOM ASS'Y (3)
MODEL HID85V4 SIEET No 8=6

= Ni77=



KEY No. |9\'P. PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
0| X |F355 392 00 Cabin Ass'y 1 15709104=
1 4016000042 * Cover (Rear) 1 15709104-
2 4016000035 * Clip 12 157091 d4- M6
3 4016000033 ¥ Bolt 12 15709104~ MbEX16
A| |4016000043  |*Gasket | o] s70en0s- | =325
5 4016000044 * Cover (Left) 1 15709104~
6 4016000045 | * Cover (Right Upright) I 15709103=
7 4016000046 * Roof Coating 1 15709n0%-
8 4016000047 * Clip 4 15709104~ d=8
9| |4016000048  |*Bracket | 2] T e
10 4016000049 * Bolt 3 153709104~ 4.2X22
1 4016000050 * Hammer, Emergency L 15709104-
12 4012000239 * Hook 1 15709104~
13 4012000291 * Bolt * 15709104- 3.5X16
________ 14| |4016000081 | Bol |4l |isreemos-  |aexi3
5 4016000052 ¥ Bracket I 15709104
16 4016000053 * Gasket 1 15709104~ L=470
17 4016000054 * Bolt 4 15709104~ M6X12
18 4012000356 * Nut i 15709104~ M6
________ 19|  |4016000055 |+ Bug | & |isweenos-  |e=maxn
20 4012000297 * Plug, Rubber 1 15709104~
21 4016000056 | * Plate (Lower) L 157000~
23 4016000057 * Bolt 4 153709104~ M6X16
23 4016000058 * Plug 8 15709104~ d=12X11.5
________ 24|  |4012000367 | Plug Rubber | 4 |weoenos- |
25 4016000059 * Harness 1 15709104~
26 4016000060 * Band, Cable 6 15709104~ 4.8X200
27 4012000185 * Washer Toothed ° 15709104 M6
28 4012000303 * Nut i 15709104~ M6
,,,,,,,, 29|  |4016000061 | Light | 3 [iswews |
30 4016000062 * Cover, Audio 1 15709104~
31 4016000063 * Clip 4 15709104~
32 4012000274 * Cover 1 15709104~
33 4012000314 * Antenna 1 15709104~
________ 34| |4012000316 |* Cable, Amtenna | | |iSwemos- |L=2300
35 4016000064 * Plug 1 15709104~
36 4016000065 ¥ Bracket I 15709104-
37 4016000066 * Gasket 1 15709104~
38 4012000251 * Frame, Side Switch 2 15709104~
39| 14012000252 |+ Frame, CentralSwitch | 2l N I
40 4012000250 * Switch, Wiper 1 15709104~
41 4012000254 * Label 1 15709104~
42 4012000255 # Cap 3 15709104~
43 4012000256 * Tank 1 15709104~
44 |4016000067 |+ Bracket | | e S I
45 4012000216 * Valve, Connection I 15709104~
46 4012000245 * Atomizer i 15709104~
47 4016000068 * Pipe 1 1570104~ L=2550
OTAI HICOM OPERATOR ROOM ASS'Y (3)
MODEL hiD85V4 SHEET No 8-6



"A" DETAIL

V4ALL-150800-1 DR, BWRAESMLSF + FEUXDYU TN 0. ¥ 0 NOTE1. Applicariiondype is serial No. of cabin,
LUTEIHICOM OPERATOR ROOM ASS'Y {4)
MODEL hID85V4 St IEET No 8=7

- 19 -



KEY No. |9UP. PART No. DESCRIPTION Q'TY | CHAN. SHERIAL No. REMARKS
0| X |F355392 00 |Cabin Ass’y 1 15700104=
1 4016000069 # Glass I 15709104~
2 4016000070 * Lock, Cover 2 1570104
3 4016000071 * Gasket 2 15700104~
4| 4006000072 |*lock(®MJ | 2l | wsweres- |
5 4016000073 * Handle (R.H.) 1 15709n0%-
6 4016000074 * Spaver 2 15709104=
7 4016000075 * Gasket 2 1570N04-
8 4016000076 * Bolt 4 15700104~ M6X25
9| |4016000077 |*Bolt | al | wrenos | M8XZ5
10 4016000078 * Lock {L.H.) 2 157091 0%=
11 4016000079 * Handle (L.H.) 1 15709104~
12 4016000080 * Shoe {Lowet) 2 15709104-
13 4016000081 * Bolt 4 15709104~ MBX20
________ 14| [4016000082 | Shee(LHy | on  |wwews |
18 4016000083 ¥ Spacer 2 15709104=
16 4016000084 * Bolt 4 15709104~ MBX35
7 4012000370 * Nut 4 15709104= M8
18 4016000085 * Bracket 2 15709104=
________ 19| | 4016000086 |*Shoe{RH} | u|  |iswemos |
20 4016000087 # Stopper, Rubber 2 15709104= M&X15 H=15
21 4012000186 * Nut 2] 1570904~ Mé
22 4012000185 ¥ Washer Toothed 2 15709104~ M6
23 4012000240 * Cap 2 15709104 M6
________ 24| |4016000088 |+ Stopper, Rubber | 2| |15%00m04-  |MEXI8H=20
25 4016000089 * Nut, Lock 2 15709104~ M6
26 4016000090 # Bracket 2 15709104=
27 4016000091 * Protection, Door o 15709104~
28 4016000029 #* Nut, Special [{] 15709104 M8
........ 29| |4016000033  |*Bol [ 2 |1570%004- |M6X16
30 4016000092 * Frame, Door il 15709104~
31 4016000093 * Bracket 2 15709104=
32 4016000094 * Nut 4 15709104~ M8
33 4016000095 ¥ Bolt 4 15709104- M8X20
________ 34| |4016000096 |+ Spriog, Gas | 3 |i57oewoe-  |400N-MS
35 4015000091 * Nut, Lock 2 15709104= M8
36 4012000428 * Washer, Special 4 15709104~ M8
37 4012000206 * Cap 2 15709104~ M8
38 4016000097 * Cover 1 15709104~
________ 39| [4016000054 eBol |4 |wsvomios o (MeXi2
40 4016000098 * Bolt 2 15709104~ M8X25
41 4016000099 ¥ Bushing 2 15709104
42 4016000100 # Frame (L.H.) 1 15709104~
43 4016000101 * Frame (R.H.) Il 15709104~
________ 44| 14016000102 | Guide(LH) | | |wsmeepes- |
45 4016000103 ¥ Guide (R.H.} 1 15709104~
46 4016000104 * Shoe 2 15709104
47 4013001450 % Bolt 10 15709104~ M5X16
48 4016000105 * Stopper, Rublber 2 15709104~ M6 H=15
________ 49| 4012000215 |+ WesherFlat | 2| |iswemes |
50 4016000106 * Handle 2 15709104~
51 1016000107 £ Bolt 2 1579104~ MBX20
LM HOCDh OPERATOR ROOM ASS'Y (4)
MODEL I 1g5v4 SIHEET No 8%



KEY No. |SUP.|  PART No. DESCRIPTION Q'TY | CHAN. SERIAL No, REMARKS
52 4012000189  |* Washer Fiat 4 15700108= M8
53 4016000108 | * Bolt 2 I5709104- M8&X40
54 4016000109 | * Bracket L WSRO |
58 4016000116 | * Bolt 4 15700104~ M6X14
56 4016000111 | * Glass 1 15709108~
57 4016000112 | * Gasket 1 15709104~ L=775
58 4016000113 | * Wiper 1 15709104~
________ 59| . (4013001438  |** Arm, Wiper | A |ABTeends- |
60 4013001437 | *#* Blade, Wiper I 15700104~ L=400
61 4016000114 & Motor, Wiper 1 15709104~
62 4012000352 ** Cover, Motor 1 IBTOR104-
63 4016000033 | * Bolt 2 15700104~ MEX16
64 | 4012000210 | * Washer, Nylon | 2l 15709108- |d=18.5
65 4016000115 | * Bolt u 15700104- MBX35
66 4016000116 | * Washer, Special 2 15709104~ d=6.5X18
LA HICOM OPERATOR ROOM ASS'Y (4)
MODEL hiD85Vv4 SIHIEET No 8=7



BOV4-080800-1

RATG Lalosly OPERATOR SEAT & MAT ASS’Y
MODEL HD85V4 SIHEET No 8-8

- IS =-



KEY No. |9UP. PART No. DESCRIPFTION Q'TY | CHAN. SERIAL No. REMARKS
D X |F355 329 00 Seat Ass'y, Operator 1 WEK020001=
=1| X |F355 206 00 Mat Ass'y 1 WKO020001~=
1 0655 B55 UA * Seat, Operator 1 WKG20001- Fabric
2 D419 723 00 * Bracket 1 WKO020001~=
3| |0518 10020 _ |* Bolt, Treatment (W/LW.F.W) | 4! WK020000= ! MIOX20 P=1.25
4 0517 080 20 * Bolt, Treatment {(W/L.W, F.W) 4 WKO02000t- MBX20
5 D581 204 DO * Mat I WK020001-
CERJax OO OPERATOR SEAT & MAT ASS’Y
MODEL HID85v4 SHEET No 8-8



80V4-080900-1

NUXNXCOM COUNTER WEIGIIT ASS’Y

MODEL HD85V4 SHEET No 8-9
- 125 -



KEY No. |3UP, PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
0| X |F373 245 00 Weight Ass'y, Counter 1 WK020001-
1 D263 297 00 * Weight, Counter I WK020001=
2 0555 240 90 * Bolt, Treatment 4 WK02000u- M24X90
3 0595 240 00 * Washer, Treatment 4 WEK020001~= M24
4| |DO0603200 |*Washer | 4 | wKo2000u-  |M24
5 0690 201 13 * Plug 2 WKO02000u~
6 0555 201 50 * Bolt, Treatment 9 WwKa20001= M20X150
7 0595 200 00 * Washer, Treastment 2 WK020001- M20
B8 D006 047 00 * Washer 2 WK020001-= M20
.9 |oeoo201m  |*PlugHoe | 2| . |wkego00n- |
10 D263 299 00 * Weight 1 WK020001-= For ADD
CEEG HICoM COUNTER WEIGI IT ASS’Y

MODEL 1iD85V4 SHEET No 8-9



"A" DETAIL

For A - D Change : For A, F Change

HD80V4-08100A-1
GENERHHGON NAME PLATE ASS'Y (FOR ENGLISH)
MODEL HD85V4 SHEET No 8-10[A]

= 129 =



KEY No. |SUP. PART No. DESCRIPTION Q'TY | CHAN. SERIAL No, REMARKS
D| X |F378 113 00 Decal Ass’y 1 WK020109-
0=1| X |F377 855 00 Decal Ass'y I WKG20109-
1 D409 026 00 * Decal (Model} ] WK020109-
2 D4KO0 018 00 * Decal (KATO} 1 WK020109-
3| X |D408944 00 |* Decal (SerialNoj | LA I wKoz0109- |
3=1| X | D408 948 00 * Decal (Serial No.} {CEj I WKG20109-
3=2 0497 035 00 * Screw, Drive 4 WKG20109- d=3
4 4407 974 00 * Decal (Oil} 1 WK020109-
5 D406 504 00 * Decal (0il Check} 1 WKG20109-
....6| |D408806 00 |* Decal (Lub. Charyy | 1 |Wkezon09- |
7 D407 887 00 | * Decal {Engine Daily Check) I WK020109-=
8 4406 458 00 * Decal (Safiety Works) 1 WK020109-
9 D408 424 00 | * Decal (Tank Decompression} il WK020109-
10 D405 507 00 * Decal (Caution} 1 WKG20109-
L D405 511 00 | * Decal (Caution} | 2| . |Wke20109- |
12 D405 305 00 * Decal {Caution} 2 WKO020109-
13 D405 366 00 * Decal (Caution} 1 WK020109-
14 D405 509 00 | * Decal (Caution} 1 WK620109=
15 D405 359 00 * Decal {Caution) 1 WK020109-
________ 16| |D40550300 |+ Decal (Cawtion} | 4 |wKe20108- |
17 D405 308 00 * Decal {Caution} 1 WK020109-
18 D405 504 00 * Decal (Caution) 1 WK020109-
19 D405 506 00 * Decal (Caution} I WK020109-
20 D405 323 00 * Decal (Caution} 1 WK020109-
,,,,,,,, 21| |D408 53 00 | * Decal (Anti-Freezing Solution) | o) |WKe20109- |
22 D406 783 00 * Decal (Environment) 1 WK0201009-
23 D408 371 00 * Decal {Reflector) 2 WK020109-
24 D408 972 00 * Decal (Boom LoweringXCE} 1 WK020109=
25 4448 651 00 | * Decal {Spare Port Change) 1 WK020109-
,,,,,,,, 26|  |444785700 | * Decal (Caution} | 0} |WKeow8- |
27 4448 474 00 * Decal (Transport FixXCE} 1 WK020109-
28 D408 798 00 * Decal (Lifting ProceduresXCE) 1 WK020109-
29| X | D408 967 00 * Decal (New Machine) 1 WK020109-
30 D406 364 00 * Decal {Noise 98XCE) 1 WKO020109-
________ 31| |D40551000 |#* Decal (Caution) | 0} |WKe20109- |
32 D4K0 036 00 * Decal (RATO) 1 WKG020109-
33 D4K6 050 00 * Decal (KATQ) 2 WK020108-
34 D408 651 00 * Decal {Lamp, DPF) 1 WKG20109-
35 D408 650 00 # Decal (Caution} 1 WK020109-
36 | D406 630 00 | * Decal (Blade, Pedal) | v |WKe2e109- |
37 D406 622 00 * Decal (Control A} 1 WKO020109-
37-1 D406 623 00 * Decal (Control B} 1 WKQ20109-
372 D406 624 00 # Decal {Control C} 1 WKG20109-
37-3 D406 625 00 * Decal {(Control D) il WK020109-
37|  |D40662600 |* Decal (ControlF) | 1 |wkozomes- |
38 D406 628 00 ¥ Decal {Control A-D} 1 WKO020109-
39 D409 001 00 ¥ Decal (Caution) 1 WK020109-
LEYIHICOM NAME PLATE ASS'Y (FOR ENGLISI i}
MODEL HIDS85V4 SHEET No H-1014]

= 130 =



AR AR
0.0

’Iil$¢

o

14-3
14-2 14-1

"B" DETAIL

HD80V4-080100-1

CESEIHICOM ELECTRIC SYSTEM

o el isbvraivedficgy

MODEL hiD85V4 SHEET No 9-1
= 143 =



KEY No. |9UP. PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
0| X | F367 000 00 Electrical System 1 WKO020001-
0=1| X | F355 375 00 Accessories Ass’y I WKO020001-
0=2| X |F366 959 00 Battery Ass'y I WK020001-
1 D458 270 00 * Cover 1 WKO020001~
2 |o8sasmuA |k LightAssy | B |wkezo00r- |
2=1 0854 529 05 ** Bulb 1 WK020001-
2=2 0854 529 01 *% Lens 1 WK020001-
2-3 0552 080 20 ** Bolt, Hex. I WKO020001- MBX20
2-4 0521 080 D0 | ** Nut, Hex.(W/F.W} I WK020001- M8
.8 |oee100002 |tHom | o |wkosooor- |
4 0517 080 16 * Bolt, Treatment {W/L.W, F.W) 4 WKO020001= MBX16
5 0517 080 40 * Bolt, Treatment (W/L.W, F.W) 2 WK020001~ M8X40
6 0521 080 00 * Nut, Hex. {W/F.W) 3 WKO020001- M8
7 0851 000 02 ¥ Battery 1 WK020001~
8| |441606301 |wBrweket | i . |wkozo00n- |
9 4004 022 04 * Boll, Hook 2 WKO020001- M6X280
10 4409 625 11 * Plate, Rubber 2 WK020001~
11 0521 060 00 | * Nut, Hex. {W/F.W) 2 WK020001- M6
12 0544 060 DO * Nut, Hex. 4 WKO020001~ M6
13| 445832000 |*Cover | o o |wkozooou- |
14| A | D592 598 00 * Harness, Main 1 WKO020085-
14-1 0830 291 01 #* Link, Fusible 1 WEK020001~ 654
14-2 0830 106 00 #% Link, Fusible 1 WK020001~ 60A
143 0830 106 04 *% Link, Fusible I WK020001- 80A
_____ 14| 083024302 |ewPwse | w  |wkopooon-  |20a
5| A | 0879 551 30 * Harness 1 WK020001-
16 D591 718 05 ¥ Cable, Baitery 1 WKO020001- L=350
17 D591 866 01 * Cable, Battery 1 WKO020001~ L=2500
18 0820 067 03 * Band, Cable 22 WKO0200010-
,,,,,,,, 19 |0852m92 |*Temminal | ;n  |wkogooen- |
20 D591 717 01 * Band, Earth 1 WK020001- L=350
21 0550 100 20 * Bolt, Hex. 1 WKO020001- M L1DX20
22 0590 100 00 * Washer, Lock I WEK020001~ M10
23 0518 100 20 ¥ Bolt, Treatment {W/L.W, F.W) 7 WKO020001- M10X20 P=1.25
24)  |051810016 |+ Bols, Treatment (W/L.W, FW) | 3] . |wkozooor- | MIOX16 P=125
25 D419 996 00 * Bracket 1 WK020001~
26 0910 950 20 * Grommet 1 WKO020001-
27 0517 080 12 # Bolt, Treatment {W/L.W, F.W) 1 WK020001~ M8X12
28 0517 080 20 # Bolt, Treatment (W/L. W, F.W) 3 WK020001- M8X20
________ 29| 051706016 |+ Bolt, Treatment (W/LW, F.W) | 8| |WKo20001-  |M6X16
30 D417 821 00 ¥ Bracket 1 WKO020001-
31 0820 658 01 # Cap 1 WK020001~
32 0690 082 08 * Clamp, Hose 13 WK020001-
33 4080 000 03 ¥ Clamp, Hose 2 WKO020001-
________ 34| 408000005 |% Clamp, Hose | 8| |wkegooor- |
35 0690 081 92 ¥ Clamp 1 WKa20001-
36 0690 082 10 ¥ Clamp 1 WKO020001-
37 0820 067 31 % Band, Cable 2 WKO020001-
38 0820 069 13 * Sticker 1 WK0200010-
39 |052106000 |% N Hex. W/FW) | I wKo20001- || M6
40 D528 004 00 * Cap 1 WEK020001~
41 0690 081 89 * Clip 3 WK020001~

MODEL HiDS5V4

ELECTRIC SYSTEM

SHEET No 9-1




KEY No. | 3UP. PART No. DESCRIPTION Q'TY | CHAN. SERIAL No, REMARKS
43| A | D592 588 00 * Harness 1 WK02008%-
42-1 0858 140 01 ** Box, Fuse 1 WKO020001~
_____ 22|  [0830207m  |weFuse || |wKo000h- |2A
42-3 0830 107 12 ** Fuse I WK020001~ 5A
42-4 0830 107 06 k. Fuse 8 WK020001- 1A
42-§ 0830 107 07 % Fuse 1 WK020001~ 15A
42-6 0830 107 08 #* Fuse o WK020001~ 20A
_____ 427|  |0830 10709 |xtFuse o |oal |wkesooow=  |asa
42-8 0830 107 10 ** Fuse 2 WKO020001~ 30A
43 0690 082 05 * Clamp, Hose 2 WK020001-
44 0690 082 03 * Clamp, Hose 2 WKG20001-
45 D408 292 00 * Decal 1 WK020001-~
46| 069008208 |+ Clamp, Hose | 5| | wkoooor- |
47 0820 067 03 * Band, Cable 2 WK020001~
48 0820 067 04 * Band, Cable I WK020001~
49 0517 060 20 * Bolt, Treatment {(W/L.W, F.W) 6 WKG20001- M6X20
50 0820 215 07 * Relay 1 WEK020001~
51| 082021510 |+ Relay, FlipPlop | o |wkezooor- |
52 0517 060 25 * Bolt, Treatment (W/L.W, F.W} 4 WK020001- M6X25
53 Y129927 77900 | * Relay, Glow I WKO020001- YANMAR
54 Y129927 77920 | * Relay, Starter 1 WK020000- YANMAR
55 Y198461 52950 | ¥ Relay 1 WK020001~ YARMAR
________ s6| [076071002 |*Ring O | |wKo000:- |PI-G0B
57 0858 501 16 ¥ Swiitch, Oil Pressure I WK020001~-
58 ‘é’llsAiﬁé]SQ * Resistor I WK020001~ YANMAR

CUYERHICOM
MODEL HD85V4

ELECTRIC SYSTEM

SHEET No 9-1




80V4--090200-1

CEE HI 0w INSTRUMENT PANEL ASS'Y

MODEL HID85V4 SIIEET No 9-2
- 147-



KEY No. |9UP. PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
D| X |F361 706 00 |Panel Ass’y, Instrument 1 WK020000-
=1| X |F361 791 00 Panel Ass’y, Instrument I WKG20001-
1 0881 509 UA | * Monitor, OK 1 WKO020001-
2 D465 380 00 * Panel 1 WK020001~
3| |p4esmio0 |sPamel | B |wkezooon- |
4 D419 580 00 | * Bracket ] WK020001~
5 0517 081 15 * Bolt, Treatment {W/L.W, F.W) 2 WK020001- MBX115
6 0517 060 20 * Bolt, Treatment (W/L.W, F.Wj 4 WKO02000u0- MBX20
7 4004 364 D1 * Bolt, Buttton Head 7 WK020001- M6X18
Bl |045440020 |* Screw, Tapping | . sl wko20001- |} Max20
9 0593 040 00 * Washer, Flat 4 WK020001- M4
10 0594 060 00 * Washer, Flat 7 WK020001- M6
n 0596 060 00 * Washer, Lock 7 WK020001- M6
nz 0518 100 25 * Bolt, Treatment {W/L.W, F.W} 4 WK020001- MI@X35 P=1.25
________ 13| |D41967200 |#Bracket | m  |wkegoepn- |
14 D465 313 00 | * Panel 1 WK020001-
15 D465 314 00 * Panel 1 WKG20001-
L 0690 203 44 * Cover I WKO020001~
7 0858 314 33 * Switch Assy 3 WK020001-
18| |DS28O06 00 |*Cap | AR|  |wKogo0OW- |
19 D407 819 00 | * Decal {Light) 1 WKO020001-
20 0517 060 16 * Bolt, Treatment (W/L.W, F.W} 2 WK020001- M6X16
21 0858 314 02 * Swiitch Assy i WK020001~
22 D408 643 00 | * Decal 1 WK020001-
23| |D408 28000 |¢Decal | B |wkezeopr- o\
24 D408 447 00 | * Decal i WK020001-
25 D528 005 00 | * Cap i WK020001-
26 0858 306 03 * Switch Assy Starter {Domestic) il WEKO020001-
26-1 0858 306 04 * Swittch Assy Starter il WKO020001- Option 5080
,,,,, 262| 069027029 |wxkey | 3 |wkesooou-  |ss080
27 4457 535 00 * Cover (Starter Swiitch) il WKO020001-
28 D407 824 00 | * Decal (Automatic} i WK020001-
29 0690 211 05 * Throttle, Dial 1 WKO20001-
30 D418 304 00 * Bracket I WK020001-
31] 085861405 |x Meter, Potention | 1 |wkozo0mn-
32 D407 829 00 * Decal {Throttle) 1 WKO020001-
33 0517 060 12 * Bolt, Treatment (W/L.W, F.W} 6 WK020001-
34 0820 215 07 # Relay 3 WK020001~-
35 D528 005 00 * Cap AR WK020000-
36 085831433  |SwichAssy | AR |wkezooo:- |
37 D407 965 00 * Decal 1 WKO020001~
38 0893 509 UA | * Controller Ass'y 1 WK020001~
39 0517 060 20 # Bolt, Treatment {W/L.W, F.W) 2 WKO020001- M6X20
40 0858 314 35 * Switch Assy AR WK020001-
41| |D40828500 |*Decal | | wkogooon- |
42 D407 963 00 ¥ Decal I WKO020001-
43 D407 964 00 | * Decal i WK020001-
44 D592 206 00 ¥ Harness 1 WK020001-
45 0857 011 57 * Buzzer I WK020001-
46|  |D40796600 |*Decal | . WK020001- |
47 D407 967 00 * Decal 1 WEK020001~
48 D407 968 00 # Decal il WK020001-

MODEL hiD85V4

INSTRUMENT PANEL ASS’Y

SIHIEET No 9-2



KEY No. SUP. PART No. DESCRIPTION Q’TY CHAN. SERIAL No. REMARKS

49 0820 067 09  * Band, Cable 6 WK020001-
ISTAT'AH1COM INSTRUMENT PANEL ASS’Y
MODEL HD85V4 SHEET No 9-2

- 149-



80VAL-090300-1

CAR [[EATER ASS'Y

EEYEY HeGOm

SHEET No 9-3

MODEL HD85V4



KEY No. |3UP. PART No. DESCRIPTION Q'TY | CHAN. SERIAL No, REMARKS
0| X |F355 418 00 Heater Ass’y. Car I WKO020001-
1 0857 056 03 # Heater, Car I WKO020001-
2 D419 472 00 * Bracket I WK020001-
3 D458 149 00 * Cover )il WK020001~=
4| |D46SIS8O0 |kPanel | ) wKoz000u- |
5 0820 023 16 * Duct 2 WKO020001~
6 4070 102 11 * Hose, Water M WKG20001- L=2700X2
7 D419 787 00 * Bracket il WK020001-
8 0729 910 35 * Valve 1 WKO020001~
.9 |060008305 |sClamp,Mose | ol wKo2000u-_ |
10 0518 10O 20 # Bolt, Treatment {W/L.W, F.W) 9 WKG20001- M1@X20 P=1.25
11 0517 060 16 * Bolt, Treatment (W/L.W, F.W) 6 WK020001~ M6X16
12 4550 726 00 * Seal M WKO020001- L=400
13 D493 439 01 * Panel, Sponge 1 WKO020001~
14| 082006705 |*Band,Cable | | 5| . |wkozo0ow- |
15 0593 080 DO # Washer, Flat 4 WK020001- M8
16 0820 803 06 * Tube, Corrugate M WKO020001~ L=2600X2
17 4072 220 00 * Nipple I WK020001~
18 D493 626 00 * Panel, Sponge 2 WK020001-
19| |D493730.00 |%Pancl Sponge | T wKo20000=_ |
20 D592 309 00 * Harness il WKO020000-
21 D460 028 00 * Cover 1 WK020001-
22 0517 080 20 * Bolt, Treatment {W/L.W. F.W} 4 WK020001~ M8X20
23 D407 820 00 * Decal il WK020001~
________ 24| 085831434 |* Switch Meater | |  |wkezooot- |
25 0830 406 02 ¥ Socket 1 WKO020001-

MODEL niDB5v4

CAR I(EATER ASS’Y
SHEET No 9-3



; N
;
~
~ -
-
e

"A" DETAIL 36
80V4-110100-1
EEYIHIcoM HOE AT IMENT ASSYY
MODEL HiD85v4 SHEET No 11-1

- 155 =



KEY No. |9UP. PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
D| X |F388 426 00 Attacihment Ass’y, Hoe 1 WK020001-
D-1| X |F388 428 00 Cylinder Ass'y, Boom I WK020001-
1 D210 156 00 * Boom I WK020001-
2 D215 246 00 * Arm Ass’y 1 WK020001~
21| |D21524400 | AmAssylong | B |wkezooon- |
3 D490 284 00 * Link, Arm (R.H.} 1 WKO020001-
4 D490 101 00 * Link, Arm (L.H.) 1 WK020001-
5 D490 057 00 * Link, Bucket 1 WKO02000u-
6 D013 461 01 * Pin, Head 1 WKO020001~
% |#01369300 |*Pin,Head | 2l wkozo00t- |
8 D013 343 00 * Pin, Head 2 WKO020001-
9 D017 268 01 * Pin, Head 1 WK020001-
1o DO17 270 04 * Pin, Head 1 WKO02000u-
1 D017 254 02 * Pin, Head 1 WK020001~
________ 12| |D01726901 |*PinMead | wl  |wkeo00u- |
13 D017 269 02 * Pin, Head 1 WK020001-
4| # | 0782 648 UA | * Cylinder Ass’y, Arm 1 WK020001- Sh. No. 5-9
15| # |0782 650 UA | * Cylinder Ass’y, Bucket 1 WKG620001- Sh. No. 5-10
16 4043 229 06 * Bushing 2 WK020001~
17| 404310504 |*Bushing | 2 |wkogo00M- |
18 4043 105 05 * Bushing 2 WK020001-
19 D043 031 00 * Bushing 2 WK02000u-
20 4043 229 08 * Bushing 2 WK020001~
21 0765 033 22 * Seal, Dust 8 WK020001-
________ 22| 076503396  |*SealDust | 2] |wkeso00n- |
23 4511 501 01 ¥ Ring, O 4 WK020001-
24 D040 198 00 * Spacer 1 WKO020001~
25 D040 066 00 * Spacer [ WEK020001-
26 4040 469 17 * Spawcer 2 WK020000-
,,,,,,,, 27| |D4S8 7000 |*Cover | a|  |wkogooon- |
28 D475 052 00 # Guide 2 WK020000-
29 4006 178 00 * Washer, Flat 3 WK020001~
30 0587 360 00 * Nut, Castle 3 WK02000u~ M36
31 0599 060 70 * Pin, Cotter 3 WK020001- d=6.0X70
32| |055818030 |+Bol Trestment | 6| |wkozooou- | MIBX30 P=1.50
33 D047 058 00 * Bushing 6 WKO020001-
34 0514 121 00 * Bolt, Treatment I WK020001- M12X100 P=1.25
a5 0514 121 30 # Bolt, Treatment 1 WKQ20001- M12X130 P=1.25
36 0535 120 DO ¥ Nut, Treatment 4 WK020001- M12 P=1.25
________ 37| |DO4312600 |*Bushing | 2| |wke00r- |
38 0728 111 15 * Nipple, Grease 8 WKO020001- PT1/8
39 4006 052 01 * Shim AR WK020001- d=55, t=0.8
39-1 4006 052 02 * Shim AR WKO020001- d=55, t=1.6
40 4006 540 71 * Shim AR WKO020001~ d=55, t=1.0
_____ 40-1| 400654072 |#Shm | AR|  |WKO20001-  |d=55,t=20
41 4006 540 86 * Shim AR WK020001~ d=60, t=1.0
41-1 4006 540 87 ¥ Shim AR WK020000- d=60, t=2.0
42 4006 540 91 * Shim AR WKO020001- d=70, t=1.0
42-1 4006 540 92 * Shim AR WK020001- d=70, t=2.0
________ 43| 065512020 |+ Bolt, Treament | B |WK020001-  |MI2X20
44 0590 120 00 * Washer, Lock 1 WKO020001- M12
45 0710 106 27 * Connector 1 WK020001-

LKATO LIUDL
MODEL WiD85V4

LUOE ATTACIBENT ASS’Y

- 156 —

SHEET No 11-1




KEY No. | S0P, PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
45=1 0713 100 02 *x Sleeve 1 WK020001=
46 0779 000 88 * Tube, Synfiex M WK020001- L=1160
________ 7| |0T1030727  *Blbow b |wKeaooen= |
47-1 0713 100 02 *% Sleeve 1 WKO020001=
48 D017 270 01 * Pin, Head I WK020001~
49 0765 033 28 * Seal, Dusl 4 WEK020001~
50| # |0782 649 UA | #* Cylinder Ass’y, Boom | WK020001= Sh. No. 5-8
[ HICOM HOE ATTACIINENT ASS’Y

MODEL miD85V4

SHEET No 11-1




EffgelIcom BOOM SWING ASS’Y

MODEL HiD85V4 SHEET No 12
= 159 =



KEY No. |SUP.| PART No. DESORIPTION Q'TY | CHAN. SERIAL No. REMARKS
0| X |F388 429 00 |Swing Ass'y, Bovm 1 WK020001=
1 D419 708 00 | * Bracket 1 WK0620001~
2| % |0782 651 UA |# Cylinder Ass'y, Boom Swing i WK020001~ $h. No. 5-11
3 DO17 270 04 | * Pin, Head 1 WKG620001~
A D017 27300 |* Pin, Head | b |WKozooon- 1
5 DOL7 278 00 | * Pin, Head I WK020001~
6 D043 127 00 | * Bushing 2 WKG20001-
7 D043 128 00 | * Bushing 2 WK020001-
B 0728 111 15 * Nipple, Grease 3 WKO020001~ PT1/8
8 0555 160 30 | * Bolt, Treatment | £ IO WKe20000-  |MI6X30
10 D047 058 00 | * Bushing a WKG20001=
i1 4006 540 86 | * Shim AR WK020001~ d=60, t=1.0
-1 4006 540 87 | * Shim AR WK020001- d=60, 1=2.0
12 D047 003 00 | * Bushing 2 WK020001~
3 0S55 160 35 | * Bolt, Treatment | 2| |WKozo000- | MUGX35

MODEL niDB5v4

BOOM SWING ASS’Y

= 60 -

SHEET No 11-=2




% P

"B" DETAIL

\,;;\‘7 o )
P =

16 15

5 48 21

o
"A" DETAIL 19

"D" DETAIL
28 "E" DETAIL
HD80V4-110400-1
L HICovR IHOE ATTACIIMENT PIPING ASS’Y
MODEL D854 SHEET No 11-4

- hfga=



KEY No. |9UP. PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
O| X |F342 894 00 | Piping Ass'y, Hoe Attachment 1 WK020001~
0-1| X |F342 900 00 |Piping Ass’y. Hoe Attacthment 1 WKG20001-
1 D285 315 00 * Tube 2 WKO020001-
2 D286 483 00 * Tube 2 WK020117= L=1085
3 DU70 38826 |#HoseAssy | 1) |Wkozooor- || L=1070
4 D070 388 05 * Hose Ass'y I WKO20001~= L=1400
5 D070 693 02 * Hose Ass'y 1 WKO020117- L=1580
B D070 693 03 * Hose Ass'y I WEKO020117= L=600
7 D070 022 17 * Hose Ass’y 1 WKO02000u-= L=1560
s S D070022 19 | * Hose Ass’y (For Long Arm) | n) .. |WKez00pu- | L=1870 ..
8 DO70 022 18 * Hose Ass’y 1 WKG20001-= L=1150
8=1 DO70 022 20 * Hose Ass'y {For Long Arm} 1 WKG20001-= L=1460
9 D081 046 00 * Clamp, Tube 2 WKO020001-
10 D081 044 00 * Clamp, Tube 1 WKO020001-=
o 0520 100 40 | * Bolt, Treatment (W/LW) | b |WKozo00n- || MUOX40 P=1.25
12 D418 756 00 * Bracket 2 WK020001-
13 0520 100 20 * Bolt, Treatment {W/L.W) 4 WK020001-= Mu0xX20 P=1.25
14 D060 451 00 * Connector 2 WKO020001=
s 0713 700 04 * Adapter 4 WK020001-=
16| |0760 710 M9 |*Ring,© | 14| |wWKO20001- | P13-90B
17 0710 113 44 * Elbow 4 WKO020001-
18 4080 000 06 * Clamp, Hose 2 WEK020001-=
k] 0513 100 16 * Bolt, Treatment 3 WKO020001~ M10X16
20 0590 190 00 * Washer, Lock 3 WEK020061= M10
21 0593 100 00 | % Washer, Flat | . 5| |wkeo00n- | Mo
29 4080 000 05 * Clamp, Hose 1 WKa20001-
23 D070 609 01 * Hose Ass'y 1 WKO20001- L=3250
23-1| % | 4405 319 01 # Decal (CA) 2 WKO020001- 4405 319 00
24 D070 609 02 * Hose Ass'y 1 WKG20001- L=3200
,,,,, 24-1| 4 |440531801 |*Decal(BA} | 2 |WKO2000n- |440531800
25 D070 609 03 * Hose Ass'y 1 WK020001- L=3300
25-1| t% | 4405 320 01 * Decal (AA) 2 WKG020001= 4405 320 00
26 D070 609 04 * Hose Ass'y ] WKO020001- L=3150
26-1| % | 4405 320 02 * Decal {AB} 2 WK020001- 4405 320 00
,,,,,,,, 27| |D07060904 |*HoseAss'y | b |WK0000u- |L=3150
27-1| 1% | 4405 319 02 # Decal {CB) 2 WKO20001~= 4405 319 00
28 D070 609 05 * Hose Ass’y 1 WK02000U~ L=3300
28-1| =% | 4405 318 02 # Decal (BB) 2 WKQ20001- 4405 318 00
29 D458 762 00 * Cover 1 WEK020001-
________ 30|  |D45893200 |*Cover | B |WKeo00u- |
31 D580 202 00 * Pad 1 WEKQ20001-
32 D513 120 25 * Bolt, Treatment 4 WKG20001- M12X25
33 0593 120 00 * Washer, Flat 4 WKG020001~ M12
34 0513 100 25 ¥ Bolt, Treatment a WK020001~ M10X25
3| 407297100  |* Conmector | 2 WKo20001- | PF1/2XPF3/8
36 0713 700 04 ¥ Adapter 2 WK020001~
37 0710 713 11 ¥ Tee, Special 2 WKO20001-
38 4070 071 01 % Hose Ass’y 2 WK020001- L=500
LTI HICOM [IOE ATTACIIIMENT PIPING ASS'Y
MODEL WID85V4 SHEET No 11-4



80V4-120100- 1

HEGEpH OO BLADE ATTACH IMENT ASS’Y

MODEL HID85V4 SHEET No 12-1
- 165 =



KEY No. | 9P, PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
D| X |F301 088 00 Blade Attaciiment Ass’y 1 WK020001-
1 0518 100 20 * Bolt, Treatment {W/L.W, F.W}) 4 WKO20001= Mu@X20 P=1.25
2 D458 978 00 * Cover WK020001-
3| # | 0782 647 UA * Cylinder Ass‘y, Blade {R.H.) WEKO020001= Sh. No. 5=12
4| 400608712 |#Shim | AR|  |WKO20001-  |v=08
4=1 4006 067 13 * Shim AR WKO020001~ t=1.6
4=2 4006 067 14 * Shim AR WKG20001~ t=3.2
5| # | 0782 646 UA * Cylinder Ass’y, Blade {L.H.} I WK020001- Sh. No. 5-12
6 4011 165 05 * Pin 2 WK020001~=
7| |0514 12100 |*Bolt, Treatment | 6| . |wKo2o001- | MI2X100 P=1.25 _
B 0535 120 00 # Nut, Treatment 12 WKG20001- M12 P=1.25
9 0765 033 28 * Seal, Dust 4 WKO020001-
10 4043 228 01 * Bushing 4 WK020001-
11 0728 111 65 * Nipple, Grease 2 WK020001~ PT1/8X90
12| |401125207 |*Bin 2 |wkego00n- |
13 4011 165 09 * Pin 2 WKO20001-
14 D357 116 00 * Blade 1 WKO020001-
LA HICOM BLADE ATTACHMENT ASS’Y

MODEL miD85V4

= 166 -

SHEET No 12-1




Z i "B" DETAIL
e —
>
~N =Y
80V4- 120200- 1
EELETHICOM BLADE PIPING ASS'Y
MODEL hiD85v4 SHEET No 12-2

- g7 -



KEY No. |SUP. PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
0| X |F342 893 00 Piping Ass'y, Blade I WK020001~=
-1| X |F342 500 00 |Biping Ass’y. Blade I WK020001-
1 D070 631 02 * Hose Ass’y 2 WKO020001~ L=1150
2 D070 631 01 * Hose Ass'y 2 WKO020001~ L=1080
3| |458051400 (#Pad | 2l ] wkozo00n- |
4 0710 122 D2 * Elbow 4 WK020001~=
5 0760 710 18 * Ring, O 10 WK020001- P14-90B
[ 0710 113 33 * Elbow 1 WKO02000n-
7 0710 nn4 33 * Flhow, 45 3 WK020001-=
8| |00 w334 |*Elbow,Reducer | 2l | wko20000- PF3/SXPF1/3
9 4070 477 32 + Hose Ass’y 2 WK020001- L=900
jil¢] 4072 971 00 * Cotinector 1 WKO020001- PF1/2XPF3/8
11 0713 700 04 * Adapter 1 WK020001-
12 0760 710 19 * Ring, O 2 WK020001- P18-90B

MODEL niDB5v4

BLADE PIPING ASS'Y

SHEET No 12-2
= 68 -



4

8

S
S

8

‘/i,

"CnDETAIL

“B" DETAIL

™p
3 ‘\
N

"D" DETAIL

/\\
-
-

:::::::::::

Pl
\\ YLD e~\\

t:t ¢ el

/ .ti Q‘c\ Kt llfl 0‘\

"A" DETAIL

=1

D

SHEET Na 1

FIRST SPARE PIPING ASS'Y

150100-1

80Vv4-
MODEL IiD85V4




KEY No. |I'P. PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
0| X |F342 903 00 |Piping Ass'y. First Spare i WK020001~
1 D082 111 00 * Seat, Clamp 2 WKO020001-
2 D082 110 00 * Seat, Clamp 2 WEK020001=
3 D081 195 00 * Clamp, Tube 2 WKO020001~=
4| |D0B102300 |*Clamp, Tube | 2| |wko2000u- |
5 0712 325 06 * Aduapter 2 WKO02000u~
6 D420 040 00 * Bracket 2 WKO20001=
7 0710 200 02 * Plug 2 WEKO02000u0-
8 0518 100 25 * Bolt, Treatment (W/L.W, F.W) 8 WK02000t1- MuDX25 P=1.25
9| |0518 10045  |* Bolt, Treatment (W/L.W,F.W) | . 4| |wkoz000u- | M10X45 P=1.25
10 0518 100 55 * Bolt, Treatment {(W/L.W, F.W) 4 WKO620001-= MU@X55 P=1.25
11 0518 100 20 * Bolt, Treatment (W/L.W, F.W) 4 WKO020001- M1DX20 P=1.25
12 0518 100 50 * Bolt, Treatment (W/L.W, F.W) 6 WKO020001- M1OX50 P=1.25
13 D286 392 00 * Tube (R.H.) 1 WKO020001~
________ 14| |D28639300 |+ TubefL.H}) | @ |wkeze001- |
15 4070 183 D5 * Hose Ass'y 4 WK0620000- L=1140
16 0725 004 UA * Valve, Stop 1 WK020001-
17 4070 551 26 * Hose Ass'y 1 WKO20001~ L=400
18 4070 551 54 * Hose Ass'y 1 WK020001-= L=1050
_IB-1| % |D407 12502 | * DecalfY2) | 2 |wKo20001- || D407 12500
19 4070 548 35 * Hose Ass’y I WEKO20001- L=350
19-1 | ¥ | D407 125 01 * Decal (Y1) 2 WK020001- D407 125 00
20 4070 548 55 * Hose Ass'y I WKO020001-= L=350
21 D070 634 01 * Hose Ass’y 1 WEK020061- L=3500
________ 22| 407049613 |*HoseAssy | @] |WK020001-  |L=800
23 D070 609 06 * Hose Ass'y 1 WKO20001- L=3050
24 D070 375 08 * Hose Ass'y I WKO02000U- L=650
25 0713 700 D2 ¥ Adapter 4 WKO020001~
26 D060 555 00 * Connector 1 WKO020001-
,,,,,,,, 27| 407297100 |*Commector | b |WKogo0OM-= |
28 0710 114 44 * Elbow, 45 I WEK020000-
29 0713 700 73 * Adapter I WKO020001-=
30 D060 311 00 * Tee I WK020001-
3 0712 310 33 * Adapter I WK020000-
________ 3| (071012209 |*Bbow | 3 |WKegooO- |
33 0710 303 02 ¥ Plug, Swivel 1 WKO20001~-
34 0760 710 24 ¥ Ring, O a WKO020001u- P22.4-90B
35 D760 710 19 # Ring, 0 3 WKQ020000~ P18-90B
36 0760 710 12 # Ring, O 3 WK020001- P11-90B
37| |051708020 |+ Bolt, Treatment (W/LW, F.W) | 2 . |wkozo001- || M8X20
38 0518 100 25 % Bolt, Treatment (W/L.W, F.W} 2 WKQ20001- M10X25 P=1.25
39 0785 169 UA * Valve Ass’y, Solenoid 1 WKO020001-
40 D060 028 00 * Elbow 1 WKQ@20001~-
41 0710 121 00 % Elbow, 45 1 WK020001~
2| | 0760 710 12 |*Ring, 0 | . 4| |wko20001- | P11-60B
43 D754 805 UA *+ Caok 2 WKO020001~
44 0712 310 33 * Adapter 2 WK020001-
45 0520 100 65 ¥ Bolt, Treatment {W/L.W} 2 WKG20001- M IQX65 P=1,25
L1 HICOM FIRST SPARE PIPING ASS’Y
MODEL HID85V4 SHEET No 15-1

= W7o~



| : RS Lo g 2711
l W ~. I N
o ﬁ - 127 40 /j 3“’@ L
| : = ~Ng . /E@" W <
LB s T e N
: - 7 LY
. | |ﬁ so\@ ) 2 /\Q N, 40 R T4 g
| 5 ¥a, b ‘| N 4 21 48 ol27
i l rﬁ;td i %} 27 \c\:ﬁm"@\ 26
| > \é RS | 3 //“\{} S g 48
. & }@ 43 "EDETAL  /
| NO.1 &2 Spare : 20
| For Stop Valve type  "B" DETAIL 6 K 8- 44
80V4-150200-1
LEY=RHICOM SECOND SPARE PIPING ASS'Y
MODEL hID85V4 SHEET No 0152

= 71 =



KEY No. |SUP. PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
0| X |F342 903 00 Piping Ass'y, Second Spare I WK020001-
1 DO82 109 00 * Seat, Clamp 2 WKO020001-
2 D082 108 00 ¥ Seat, Clamp 2 WKG2000u-
3 4081 118 00 * Clamp, Tube 8 WEK020001-
4| |omamsor |xAdeper | 2l |wkozooon- |
5 0710 202 02 * Plug 2 WKO20001-
6 0520 100 70 * Bolt, Treatment {W/L.Wj} 4 WK020001- M IoX70 P=1.25
7 0518 100 25 * Bolt, Treatment (W/L.W, F.Wj 8 WK020001- MIDX25 P=1.25
8 0518 100 40 * Bolt, Treatment (W/L.W, F.W) 6 WK020001~ M1DX40 P=1.25
8| |051810050 |* Bolt, Treatment (W/LW, EW) | 2] |wKozooon-  |MIOXSOP=1.25
10 D286 394 00 * Tube (R.H.} 1 WKG20001=
n1 D286 395 00 | # Tube {L.H.} 1 WK0200001-
12 D070 642 01 * Hose Ass'y 2 WK020000- L=1250
13 4070 001 36 * Hose Ass'y 1 WKO020001~ L=1300
________ 14)  |407000136 |*HoseAssy | | |wkeaooo-  |L=1g00
15 D070 614 01 * Hose Ass'y L WK020001- L=3200
15=1| ¥ | 4405 310 03 * Decal (L2} 2 WK020001- 4405 310 00
16 D070 613 01 * Hose Ass’y 1 WK020001- L=3150
16-1| sk | 4405 308 03 * Decal (R2) 2 WK020001~ 4405 308 00
17| 407000118 |*HoseAss'y | 1 |wkozooor- | L=00
18 4070 001 09 * Hose Ass’y il WKO020001- L=900
19 4070 548 28 * Hose Ass'y 2 WK02000u- L=400
20 4070 548 08 * Hose Ass’y 2 WK020001~ L=300
21 4070 548 10 * Hose Ass’y 2 WK020001- L=250
22| 4070551 M |+HoseAssy | i |wkezooor- | =250
23 D419 769 00 ¥ Bracket 1 WKO020001-
24 0893 509 UA | * Controller Ass’y I WKO020001~
25 0712 326 02 ¥ Adapter 2 WK020001=
26 0710 122 09 * Elbow 4 WKO0200D1-
,,,,,,,, 27| |ore0mou sRng O | 13 |wkopo0mn-  |PI-90B
28 0518 100 20 * Bolt, Treatment (W/L.W, F.W) 6 WK02000u- MIOX20 P=1.25
29 0517 060 25 * Bolt, Treatment (W/L.W, F.W) 2 WK020001~ M6X25
30 0562 060 35 * Bolt, Socket Head 3 WK020001- M6X35
31 0820 067 09 * Band, Cable 9 WK020001-
________ 32| |D89254000 |wMamess | oa  |wkepooen- |
33 D408 778 00 * Decal il WKG20001~
34 0786 988 UA | ¥ Valve Ass’y, Solenoid 1 WKO020001-
35 0710 113 32 * Elbow, Reducer 2 WKG20000- PF3/8XPF1/4
36 0710 113 33 # Elbow 4 WKO020001-
37| lo7i0m2100 |+Ebowds | v |wkegooor- |
38 0760 710 16 ¥ Ring, O 6 WK020001- P14-90B
39 0785 I69 UA | * Valve Ass’y, Solenoid il WK020001-
40 0710 713 09 * Tee 2 WKO020001-
#1 0710 114 22 # Elbow, 45 2 WKO020001-
________ 42| |D06040300 |*Adapter | a  |wke20008- |
43 D419 770 00 ¥ Bracket 1 WK020001~
44 0517 0BO 16 * Bolt, Treatment {W/L.W, F.W) 2 WK020001- MBX16
45 0786 B04 UA | * Valve Ass’y, Shutitle 2 WKO020001-
46 D419 771 00 | * Bracket 1 WK020001-~
________ 47)  |OT1370070 |+Adepter | 2| |wkoopor- |
48 0710 117 02 * Elbow, Long 1 WKO0200010-
49 0517 080 80 ¥ Bolt, Treatment (W/L.W, F.W) 2 WK020001- M8X80

MODEL 11D85V4

SECOND SPARE PIPING ASS'Y

SHEET No 15-2




KEY No. SIP. PART No. DESCRIPTION Q’TY CHAN. SERIAL No. REMARKS

50 D418 815 00  * Bracket 2 WK020001-
LSIMOH1Cam SECOND SPARE PIPING ASS'Y
MODEL HD85V4 SHEET No 15-2

- 173-



"A” DETAIL

80V4-150400-1

TN HO COvA AIR CONDITIONER ASSY (1)

MODEL 1i85v4 SHEET No 15 4
- 177 =



KEY No. |9UP. PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
0| X |F385 457 00 Air Conditioner Ass’y {1) 1 WK020001=
1 0892 270 UA | * Air Conditioner Ass’y I WK020001-
=1 0892 270 21 *% Filter 1 WKO020001-
=2 0894 000 09 ** Valve, Extension 1 WKO020001~
2| |D4198SO00 | Bracket | n o |wkeseoorn- |
3 D452 207 00 | * Bracket ] WKG020001-
4 D465 382 00 * Duct 1 WKG20001-
5 D465 383 00 | # Panel ] WK020000-
6 D458 508 00 * Cover I WK020001~
ISR 4 | D820 023 19 | * Louver |l 3| |WKo2000n- |
8 0820 023 18 * Louver i WKG20001-
9 0898 000 02 * Amplifier I WK020001-~
10 0745 142 UA | * Fiiter, Air 1 WKO20001-
11 0820 215 07 * Relay i WK020001-
12| 069021086 |+ Knob(WithA/C) | 2 |wkosooon- |
13 0898 00O 05 * Switch i WKG620001-
14 0898 000 03 * Volume, Thermodtat 1 WKO020001~-
15 0898 000 04 * Switch Ass'y, Blower 1 WK020001~
6 D408 205 00 | * Decal i WKG20001-
17| |D49369400 |* Seal Sponge | 2l |wkogo0OM- |
18 D551 009 01 * Seal, Sponge 2 WK020001- L=1000
19 D551 009 02 * Seal, Sponge 2 WK020001- L=430
20 D551 009 03 | * Seal, Sponge 1 WK020001~ L=230
21 D551 010 01 * Seal, Sponge 2 WK020001- L=210
22| |D55101002 |vSealSponge | 2| |wkozo00h- ] =150
23 0517 060 20 * Bolt, Treatment (W/L.W. F.W) 5 WK020001- M6X20
24 0518 100 20 * Bolt, Treatment {(W/L.W, F.W}) 4 WKO020001- MI10X20 P=1.25
25 0517 060 16 * Bolt, Treatment {W/L.W, F.W) 9 WKO020000~ M6X16
26 0454 300 12 * Screw, Tapping 6 WKO20001- M3x12
........ 27| [045460012 |% Serew, Tapping | 4| |wKozooen-  |Mex12
28 4004 364 01 * Bolt, Button Head 2 WK020001- M6X18
29 0593 060 0O * Washer, Flat A WK020001- M6
30 0590 060 00 * Washer, Lock 2 WK020001- M6
31 0830 406 02 * Socket i WK0620001-
________ 32| 056504012 | Serew, PanMead | 3| |wkoovor- |maxiz_
33 0593 040 00 * Washer, Flat 2 WKG20001~ M4
34 0590 040 00 * Washer, Lock 2 WK020001~ M4
2R ] AIR CONDITIONER ASS'Y (1)
MODEL hID85V4 SHEET No 154



"B" DETAIL

=
£
W
o
<

"C" DETAIL

BOV4-150500-1

AIR CONDITIONER ASS’Y {2)

CEMIHICOM

SHEET No 135

= 79 =

MODEL hiln85v4



KEY No. |9UP. PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
0| X |F385 455 00 |Air Conditioner Ass'y (2) i WK020001-
1 D592 535 00 * Harness 1 WKO020001~=
2 0820 067 04 * Band, Cable 9 WEK020001=
3 0897 001 UA | * Compressor Ass'y I WK020001~
4| |D4198e8 00 |*Bracket | v |wkezeoor- |
5 0910 101 29 * Belt L WKO02000t~
6 0514 100 25 ¥* Bolt, Treatment 3 WKO020001= MI@xX25 P=1.25
7 0517 080 30 * Bolt, Treatment (W/L.W, F.W) 2 WEKO020001- MBX30
8 0513 080 40 * Bolt, Treatment 1 WKO020001~= MBX40
9] |059308000 |*Washer, Flat | o] WK020001- | Mg
10 0590 080 00 * Washer, Lock 1 WKO20001~ M8
11 0590 10O 00 * Washer, Lock 3 WKO20001- M10
12 0595 100 0O * Washer, Treatmemnt 3 WK020001- M10
13 0897 000 UA * Condenser I WK020001-
________ 14| 0897 002 UA |* Dryer, Recerver | W  |wKoze00L- |
15 0898 000 D1 * Bracket 1 WK0200001-
16 D419 784 00 * Bracket I WKO20001-
7 D419 785 00 ¥ Bracket 1 WKO020001-=
18 D419 814 00 * Bracket I WK020001-=
I9| |D45883000 |*Cover | b |wkogeoon- |
20 D458 828 00 * Cover I WKO020001-
21 D493 870 00 ¥ Panel, Sponge I WKO20001-
22 D493 872 00 | * Panel, Sponge 1 WK020001-
23 D493 871 00 * Panel, Sponge 2 WK020061-=
________ 24| 4006 11901  |*Washer | 4 |WKO2000L- M8
25 0517 060 20 ¥ Bolt, Treatment {(W/L.W, F.W) 2 WK020001- M6X20
26 0517 080 20 * Bolt, Treatment (W/L.W, F.W) 16 WK020001-= M8X20
27 D420 246 00 * Bracket i WK0320081-=
28 D420 247 00 * Bracket 1 WKO020081-
,,,,,,,, 29|  |051708020 |* Bolt, Treatment (W/LW, F.W) | 4| |WK020081- |M8X20
LIHgECOoM AIR CONDITIONER ASS'Y {2)
MODEL HID85V4 SHEET No 15-5



\

80V4-150600-1

AIR CONDITIONER PIPING ASS’Y

ESyavicom

-6

SHEET No 15

MODEL hiD85V4

- 181 -



KEY No. |9UP, PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS
0| X |F385 458 00 | Piping, Ass’y Air Conditioner 1 WK020001-
1 0898 000 90 * Hose 1 WK020001=
2 0898 000 82 * Hose I WEK02000u=
3 0898 000 84 * Hose 1 WKO020001~=
AL ] 0898 OO0 B3 |*Hose | b |wke20000- |
5 4070 102 25 * Hose, Water M WK02000u-= L=1350
6 4070 102 44 * Hose, Water M WKO020001-= L=2000
7 4070 102 16 * Hose, Water M WEKO2000u- L=3000
B 0898 000 00 * Valve, Water 1 WK020001~=
9l | 4072220 00 |#Nipple | 2|  |wke000u- |
10 D460 021 00 * Cover I WK020001-
n1 D419 787 00 * Bracket 1 WKO020001-
ikl 0565 050 16 * Screw, Pan Head 2 WKG20001- MSX16
13 0517 060 20 * Bolt, Treatment {W/L.W, F.W} I WK020001= M6X20
4| 0517 060 25 | * Bolt, Treatment (W/L.W.F.W) | 2| |wko20001- |} Mex2s
15 0517 080 20 * Bolt, Treatment (W/L.W, F.W) 4 WKG020001- M8X20
16 0517 080 25 * Bolt, Treatment (W/L.W, F.W}) I WEKO02000u- MBX25
17 0517 080 35 * Bolt, Treatment {W,/L.W, F.Wj I WKO020001- M8X35
18 0518 100 25 * Bolt, Treatment {W/L.W, F.W}) 1 WKG20001- MI0X25 P=1.25
19| 059305000 |* Washer, Flaa | 2| |wke20001- | M5
20 0590 050 00 * Washer, Lock 2 WKO020001- M5
21 0690 083 04 * Clamp, Hose 6 WK020001-
22 4080 000 29 ¥ Clamp, Hose I WKO020001=
23 0820 803 04 * Tube, Corrugate M WK020001-= L=2400
________ 24| 082080304 |* Tube, Corrugate | M| |WK020001-  |L=1700
25 0820 803 05 * Tube, Cotrugate M WK020001- L=1300
26 0820 803 06 * Tube, Corrugate M WKG20001- L=1200
27 0820 803 06 * Tube, Corrugate M WKO20001~ L=2900
28 0820 803 06 * Tube, Corrugate M WKO020001- L=1900
,,,,,,,, 29| [082006704 |*Band, Cable | 5 |WKoR00OM- |
30 4070 740 04 * Hose, Water 1 WKO020001- L=1500
31 0690 082 07 * Clamp, Hose I WK020001=
32 0892 270 51 * Plate, Flange {With A/C} ] WKO020001-
33 4080 000 05 ¥ Clamp, Hose 2 WKO020001-
EEEIHIEQN AIR CONDITIONER PIPING ASS’Y

MODEL HD85V4 SHEET No 1%-6



ACCUMULATOR 4S5’y

oM

MODEL HD



KEY No. |9U0P. PART No. DESCRIFPTION Q'TY | CHAN. SEIRIAL No. REMARKS
0| X |F342 893 00 | Accumuiator Ass’y 1 WK020001-
1 0759 301 UA | * Accumulator I WKO020001-
2 0760 710 19 * Ring, O I WKG20001- P18-90B

CERFaxH DM
o il

\CCUML LATOR ASS’Y
MODEL ID85V4

SHEET No 15=7



“A" DETAIL 13

"B" DETAIL €7 VIEW

80V4- 150800- 1

NUHICOM MIRROR ASS'Y

MODEL 1ID85V4 SHEET No 15-8



KEY No. | S0P, PART No. DESCRIFTION Q'TY | CHAN. SERIAL No. REMARKS
0| X | F355 387 00 Mirror Ass’y 1 WK020001-
1 D416 701 00 ¥* Bracket 1 WKoe20001-
2 D419 935 00 * Bracket 1 WEK020001-=
3 D215 245 00 * Stay 1 WK020001-=
4 0699 901 12 |+ Mirror, Back | b |wKozoooU- |
5 0699 901 13 * Mirror, Back I WKO02000t-=
6 0690 203 08 * Mirror, Under 1 WKG20001-
7 0580 120 00 * Nut, Hex. 4 WK020001- Mi2
8 0521 08B0 00 | * Nut, Hex. (W/F.W) 2 WK020001- M8
9| |0491800 12 |* Washer, Conical Spring | . I wkozo00u= |
10 0593 120 00 * Washer, Flat 2 WKG20001- M12
11 0590 200 00 * Washer, Lock 1 WKO020001- M20
12 0517 DBO 25 * Bolt, Treatment (W/L.W, F.W) 2 WK0620001- MBX25
13 0439 100 20 * Bolt, Treatment {(W/L.W F.W) 2 WKO02000u~= Mu@X20 P=1.25
________ 14| |035020030 |*Bolt,Hex. | B |WKO20000-  |M20X30
EATO Jal MIRROR ASS'Y
MODEL HD85V4 SHEET No 15-8






KEY No. |9UP. PART No. DESCRIPTION Q'TY | CHAN. SERIAL No. REMARKS

0| X |P432 331 00 Atarm Device, Trawel 1 WK 020001~
1 D592 518 00 # Harness 1 WK020001~
2 0857 011 48 * Horn, Back i WK020001-
3 0858 180 10D * Switch, Pressure 2 WK020001~=

4| |O7T9S04UA |Bloow | 2l | wkozo000- |
5 0710 400 24 * Bush, Reducer 2 WK020001- PT1/4XPT1/8
6 0760 710 12 ¥ Ring, O 2 WK020001- P11-90B
7 0820 067 04 * Band, Cable 4 WK020001~
8 0517 080 35 * Bolt, Treatment {(W/L.W, F.W) 1 WK020001~ M8X35

- 0521 080 00 | * Nut, Hex. (W/F.W) | . b |WKoz2000n- M8

CIEIHICOM TRAVEL ALARM DEVICE
MODEL HD85V4 SHEET No 15-9



han & SIASR |

PARTS INDEX lID85Y4
PARTS No. Sh No KEY No. | PARTS No. Sih No. KEY No. | PARTS Ne. $h No KEY No.
AR Aok ok 1-1 2 0494 610 24 5-15 12 0517 060 16 9=3 11
B S H 2-1 1 0494 610 24 5-15[A] 12 0517 060 16 15-4 25
worx RFECHE 5- 10 0494 651 75 1-4 1 0517 060 16 15-10 11
etk sk ok -8 1 0494 804 10 5-1 80 0517 060 20 9-1 49
Bk BY E -9 1 0497 035 00 8-10 -1 0517 060 20 9-2 39
YT 5-10 1 0497 035 00 8-16[A] 3-2 0517 060 20 15-4 23
Rolttser 35 5-11 1 0497 035 00 8-10]B] 3-1 0517 060 20 15-5 25
oLy e ot 5-12 1 0497 035 00 8-10[€] 3-1 0517 060 20 15-6 13
HEE B 5-14 20 0497 035 00 8-10[D] 3-1 0517 060 25 4=4 5
0322 108 99 7-2 14 0497 035 00 8-10[E] =1 0517 060 25 4=4jA] 5
0439 100 20 15-8 13 0497 035 00 8-10[F] 3-1 0517 060 25 4-4[B} 5
0439 100 20 1511 6 0497 035 00 8-10(G] 3-1 0517 060 25 9-1 52
0439 100 25 15-11 7 0513 080 20 8-1 17 0517 060 25 153 29
0454 300 12 15-4 26 0513 080 40 15-5 B8 0517 060 25 15-6 14
0454 400 20 8-2 8 0513 080 90 15-3 23 0517 060 25 15-10 9
0454 600 12 15-4 27 0513 100 16 4-1 46 0517 060 60 4-4{Bj 81
0457 140 10 1-1 1n 0513 100 16 11-4 19 0517 080 12 1-1 4
0480 100 20 1=1 8 0513 100 20 4=4 68 0517 080 12 -1 2%
0480 100 20 -1 52 0513 100 20 4-4[A] 71 0517 080 16 6-1 17
0491 800 12 15-8 9 0513 100 20 4-4{8] 69 0517 080 16 6-3 21
0493 500 35 5-5 17 0513 100 20 5-10 29 0517 080 16 -1 31-3
0493 500 35 =3 0513 1100 25 7-1 17 0517 080 16 81 14
0493 500 0 57 0513 100 25 hi=4 34 0517 080 16 8-2 38
0493 510 08 6-1 28 0513 100 30 7-3 5 0517 080 16 -1 4
0493 510 30 B 24 0513 100 30 11-3 11 0517 080 16 15-3 4
0493 510 28 5-2 0513 100 35 7-1 19 0517 080 20 2-1 15
0493 510 30 1-6 0513 120 25 11=4 a2 0517 080 20 6-2 25
0493 510 30 5- 13B] 11 0514 100 25 15-5 6 0517 080 20 6-3 20
0493 510 35 5= 5 0514 101 00 4-1 56 0517 080 20 =1 7
0493 510 45 5-1 32 0514 120 35 -7 14 0517 080 20 7-4 26
0493 510 72 5- 7 0514 120 50 1-3 22-1 0517 080 20 -1 3
0493 560 07 6-2 14 0514 120 60 1-3 22 0517 080 20 8= 11
0493 560 09 ] 22 0514 120 70 7-1 21 0517 08O 20 8~ 4
0493 710 55 5-10 17 0514 121 00 11-1 34 0517 080 20 -1 28
0493 710 62 5-10 18 0514 121 00 12-1 7 0517 080 20 9-3 22
0493 710 62 5-12 24 0514 121 30 11-1 35 0517 080 20 15-1 37
0493 710 72 5-9 25 0517 050 20 7-5 14 0517 080 20 153 22
0493 710 76 5-11 16 0517 060 12 7= 28 0517 080 20 15-5 29
0493 710 82 5-8 17 0517 060 12 7-5 23 0517 080 20 15-6 15
0493 710 82 5-9 22 0517 060 12 9-2 33 0517 080 25 6-1 23
0494 606 12 5-15[B] 12 0517 060 12 15-10 10 0517 080 25 7= 6
0494 606 25 5-15 1 0517 060 16 5-6 15 0517 080 25 15-6 16
0494 606 25 5-156A] 1n 0517 060 16 6= 26 0517 080 25 15-8 12
0494 608 10 7= 19-3 0517 060 16 -1 29 0517 080 25 15-12 10
0494 08 40 6-2 33 0517 060 16 9-3 20 0517 080 30 B-1 15




Bt Eoopr [ RE73 7 |

PARTS INDEX lID85Y4
PARTS No. $h No. KEY No. | PARTS No. Sh No. KEY No. | PARTS No. Sh Ne. KEY No.
0517 080 30 155 7 0518 100 25 8=2 24 0549 140 00 6-1 18
0517 080 35 8=1 31 0518 100 25 9=2 12 0530 060 60 4=4 63
0517 080 35 15-6 17 0518 hd 25 15=1 38 0550 060 60 4=4]A] 66
0517 080 35 15-9 8 0518 hod 25 15=2 0550 060 60 4=4]Bj 64
0517 080 40 =1 30 0518 100 25 1%=3 0550 100 20 9-1 21
0517 080 40 =1 5 0518 100 25 1%-6 18 0550 100 20 1%-13 31
0517 080 55 4=3 15 0518 100 25 1%5=12 14 0550 120 25 4=4{A] 49
0517 080 60 4= 26 0518 100 35 4-1 34 0550 200 30 158 14
0517 080 60 B=2 10 0518 100 40 =1 46 0552 080 20 9=1 2=
0517 080 60 1%=13 35 0518 100 40 B8=2 29 0555 080 20 5= 25
0517 080 80 15-2 49 0518 100 40 15-2 0555 100 20 8=1 33
0517 081 00 7-4 27 0518 100 40 1%-3 0555 100 20 5= 10
0517 081 15 9= 5 0518 100 40 1%5=13 33 0555 100 40 8=4 5
0518 100 16 =1 36 0518 100 45 1%5=1 9 0555 120 20 11-1 43
0518 100 16 =1 24 0518 100 50 1%-1 12 0555 120 25 15-12 11
0518 100 20 1-=1 7 0518 100 50 15=2 9 0555 120 35 I-1 25
0518 100 20 4-3 14 0518 100 50 1%5-3 10 0535 120 40 7-3 4
0518 100 20 4=4 75 0518 100 50 1%=13 34 0555 160 30 11=2 9
0518 100 20 =1 16 0518 10 55 %=1 10 0555 160 35 84
0518 100 20 B= 1 0518 120 30 56 12 0555 160 35 -2 13
0518 100 20 7-1 59 0518 120 45 7=4 i3 0555 16D 40 =1 15
0518 100 20 7=2 18 0519 080 16 B-1 32 0555 160 45 B 23
0518 100 20 T=4 25 0519 080 20 6=2 35 0555 160 70 =1 13
0518 100 20 =5 13 0519 080 20 8=2 12 0555 200 30 =1 20
0518 100 20 =1 0520 100 20 11-4 13 0555 201 50 B-9
0518 100 20 8=2 0520 100 40 11-4 i1 0555 240 90 8-9
0518 100 20 8= 0520 100 65 15-1 45 0538 160 30 11=1 32
0518 100 20 9-1 23 0520 100 70 15-2 0558 160 35 2= 10
0518 100 20 9-3 10 0520 100 70 15-3 7 0558 160 50 0-0 19
0518 100 20 12-1 1 0521 060 00 9-1 39 0558 160 50 1= 13
0518 100 20 1%=1 11 0521 060 00 15-10 12 0558 160 50 =1
0518 100 20 15=2 28 0521 080 00 B=2 42 0558 160 50 11-=3
0518 100 20 15-4 24 0521 080 00 9-1 0558 160 80 =1 11
0518 100 20 15=12 13 0521 080 00 1%5-8 0558 160 90 2= 13
0518 100 20 15-13 32 0521 080 00 15-9 0561 0BO 16 h-8 27
0518 100 25 4-1 35 0524 080 00 T-4 43 0561 080 16 59 35
0518 100 25 4-4 48 0535 120 00 7= 22 0561 080 16 5-10 27
0518 100 25 4-4]A] 48 0535 120 00 13=1 36 0561 080 16 5=12 22
0518 DO 25 4-4[B] 49 0535 120 00 12-1 B 0561 080 I8 5-11 25
0518 100 25 -1 21 0544 060 00 9-1 12 0561 100 10 5-15 10
0518 100 25 =2 1 0545 100 00 4=4 50 0561 100 10 5-15[A] 10
0518 100 25 =3 16 0545 100 00 4=4JiAj 53 0562 050 12 517 13
0518 100 25 =1 9 0545 100 00 4=4{E] 51 0562 050 14 5=15[B] 3
0518 100 25 7= 0548 120 00 6= 30 0562 050 20 5-17 14
0518 100 25 =4 44 0548 140 00 6-2 36 0562 060 15 52 36




i S IASE 5|

PARTS INDEX HB8sv4
PARTS No. $h Ne. KEY No. | PARTS No. $Sh No. KEY No. | PARTS No. Sh No. KEY No.
0562 060 13 =4 22 0590 060 00 4=4 65 0593 100 00 11-4 21
0562 060 20 5-2 27 0590 060 00 4=4[A] 68 0593 100 00 1%-13 37
0562 060 35 15-3 30 0590 060 00 4=4[B] 66 0593 120 00 4=4]A] 50
0562 060 50 5=4 57 0590 060 00 6=2 10 0593 120 00 7-1 24
0562 060 50 5-13 19 0590 060 00 15-4 30 0593 120 00 11=4 33
0562 030 16 5-14 10 0590 080 00 7-1 74 0593 120 00 15-8 jile]
0562 030 16 5-15 8 0590 080 00 8= 22 0594 060 00 6=2 7
0562 030 16 5=15[A] 8 0590 080 00 153 24 0594 060 00 9= 16
0562 080 25 52 9 0590 080 00 15=5 10 0595 100 00 3=1 47
0562 080 25 5=3 5 0590 100 00 =1 57 0595 100 00 =1 18
0562 080 25 5-15 9 0580 h0 00 4=4 92 0595 100 00 7=3
0562 080 25 5=15{A] 9 0590 1100 00 4=4fA] 93 0595 1100 00 8-4
0562 100 25 5= 11 0590 100 00 4=4{B] 95 0595 100 00 15-5 12
0562 100 30 4=1 33 0590 100 00 5-6 13 0595 120 00 1=1 24
0562 120 30 4=1 32 0590 1®0 00 7-1 61 0595 120 00 1-3 23
0562 120 30 =1 81 0590 100 00 9= 22 0595 120 00 1= 16
0562 120 35 5-7 37 0590 100 00 11-3 12 0595 120 00 7-3 7
0562 140 40 =7 38 0590 100 00 1i=4 20 0595 120 00 1%=12 12
0562 140 70 5-7 39 0590 10 00 15-5 11 0585 160 00 0-0 21
0562 1l 50 =3 10-1 0390 n®Dd 00 1%5=13 36 0595 160 00 1-1 16
0562 160 55 7=3 10-2 0590 120 00 4=4[A] 51 05985 160 00 =7 185
0565 040 08 6= 22 0590 120 00 7-1 23 0595 160 00 2=1 9
0565 040 10 15=10 4 0590 120 00 =1 44 0595 160 00 3-1
0565 040 12 15=4 32 0550 160 00 =1 9 0595 160 00 8=2 25
0565 050 10 1%-10 7 0590 200 00 1%-8 11 0595 160 00 8-4 8
0565 050 12 T=4 12 0593 040 00 92 9 0595 160 00 1n=3 4
0565 050 16 15-6 12 0593 040 00 15-4 33 0595 200 00 =1 19
0565 060 25 6= b 0593 040 00 15-10 5 0595 200 00 84
0567 040 08 5-14 5 0593 050 00 15-6 19 0595 200 00 8-9
0568 080 12 =1 31 0593 060 00 4-4 64 0595 240 00 8-9
0580 050 00 1%-10 8 0593 060 00 4=A] 67 0596 060 00 6=2 8
0580 080 00 5-4 61 0593 060 00 4-4{B] 65 0596 060 00 9=2 11
0580 100 00 =1 8 0593 060 00 6-2 9 0599 010 15 8-1 12
0580 120 00 7= 28 0593 060 00 =1 20 0589 060 70 11-1 31
0580 120 00 15-8 7 0593 060 00 15-4 29 0605 408 20 -1
0580 200 00 1= 11 0593 0380 00 6-2 28 0609 016 10 5-13 3
0584 160 00 0-0 20 0593 030 00 B-1 21 0609 024 10 5-1 26
0584 160 00 1m-3 0593 080 00 9= 15 0630 620 60 1-6 4
0585 200 00 8-4 0593 080 00 15-3 25 0630 620 60 5-1 52
0587 360 00 1n-1 30 0593 080 00 15-5 9 0630 630 20 52 21
0590 040 00 15-4 34 0593 100 00 4-4 91 0630 630 54 5=2 14
0590 040 00 15-10 0593 100 00 Q:elﬁﬁj 92 0650 207 01 11-3 2
0590 050 00 5-15B] 2 0593 100 00 4-4[B} 94 0650 207 02 0-0 14
0590 050 00 =4 14 0593 100 00 5-10 30 0650 207 02 11-3 9
0590 050 00 15-6 20 0593 100 00 7-1 16 0650 207 03 0-0 15

Ll

we
'l




Bfigin % T 58 7

PARTS INDEX IID85V4
PARTS No. Sh No. KEY No. | PARTS No. Sh No. KEY No. | PARTS No. Sh Neo. KEY No.
0650 207 03 11-3 8 0668 255 91 7=1 31-1 0690 220 91 8=1 9
0650 207 04 0-0 16 0668 255 UA 7=1 31 0690 220 92 8=2 22
0650 207 04 =3 7 0668 256 UA T=4 21 0690 270 29 9= 26=2
0651 498 UA 7-3 10 0668 400 40 7-1 70 0690 283 72 =1 14
0651 912 01 16 1 0676 274 UA 7-1 1 0690 283 81 6-3 18
0651 912 02 1=6 2 0690 016 19 8-1 11 0690 283 82 6=2 41-1
0651 912 03 1-6 3 0890 074 14 =5 12 0690 283 85 6=2 41
0651 912 06 1-6 [ 0690 081 89 9-1 41 0690 283 86 6=2 2
0651 912 07 1-6 7 0690 081 90 7=4 24 0699 901 12 15-8
0651 912 08 1-6 8 0690 081 91 =1 42 0699 901 13 158 5
0651 912 UA =1 14 0690 081 92 9-1 35 0707 402 00 T-4 39
0651 912 UA 1-6 0 0690 082 03 9-1 44 0707 406 00 7-5 15
0652 253 UA 6=2 20 0690 082 05 9-1 43 0707 410 00 4=1 39
0652 274 UA 8-1 27 0690 082 07 15-6 31 0710 100 29 7-4 41
0653 920 UA 1=1 1 0690 082 08 6-=2 40 0710 100 32 =1 38
0653 924 01 1-2 11 0690 082 08 9-1 46 0710 102 12 4=1 52
0653 924 02 1= jile) 0690 082 08 9-1 46 0710 106 27 11-1 45
0653 924 03 1= 4 0890 082 08 15=11 8 0710 107 27 11=1 47
0653 924 04 1= 1 0690 082 1D 9-1 36 0710 113 32 4-4 84
0653 924 05 1= 3 0690 083 04 15-6 21 0710 113 32 4=4[A] 83
0653 924 07 1=2 7 0690 083 05 7-5 19 0710 113 32 4=4]B} 87
0633 924 08 1= 9 0690 083 05 9=3 9 0710 113 32 1%5=2 35
0653 924 09 1=2 6 0690 083 07 4-1 31 0710 113 33 4=1 21
0653 924 10 1= 8 0650 083 09 =1 30 0710 113 33 12-2 6
0653 924 11 1-8 2 0690 083 10 4-1 29 0710 113 33 1%5-2 36
0653 924 12 1-2 12 0690 083 10 7-1 10 0710 113 34 12-2 8
0653 924 13 1= 13 0690 083 12 7-1 29 0710 113 43 4=3 23
0653 924 14 1= 14 0690 083 12 7-4 7 0710 113 44 4=2 9
0653 924 99 =2 =1 0690 083 13 4=1 28 0710 113 44 11-4 17
0653 924 UA 1=1 1-1 0690 083 13 7=2 11 0710 113 46 4-3 21
0653 924 UA 1-2 0 0690 083 14 72 12 0710 113 B1 4=1 19
0653 946 06 1= 5 0690 083 14 7-4 6 0710 114 22 1%=2 41
0653 984 03 1-5 3 0690 089 36 72 10 0710 114 33 4-1 58
0653 984 05 1= 5 0690 201 05 6=1 22 0710 114 33 12-2 7
0653 984 06 1= 6 0690 201 06 B=2 43 0710 114 44 4-3 6
0653 993 01 1= 1 0690 201 09 1-1 0710 114 44 15-1 28
0653 993 02 =5 2 0690 201 11 8-9 9 0710 114 46 1-7 18
0653 993 04 = 4 0690 201 13 8=9 5 0710 117 02 15-2 48
0653 993 UA 1-1 12 0690 202 50 6-2 29 0710 117 05 44 25
0653 993 UA 1-5 0 0690 203 08 15-8 [ 0710 117 05 4-4JA] 25
0655 555 UA B8-8 1 0690 203 15 B-4 1 0710 117 05 4-4{Bj 25
0661 800 29 =2 15 0690 203 44 9-2 16 0710 117 07 4-4 24
0661 800 30 =1 50 0690 210 86 15-4 12 0710 117 07 4=4]A] 24
0668 255 06 =1 31-2 0690 211 05 9= 29 0710 117 07 4-4]B] 24
0668 255 14 =1 31-4 0690 211 08 B=2 40 0710 119 14 4-1 53




Bfigin % o M 55 7

PARTS INDEX liD85Y4
PARTS No. Sh Ne. KEY No. | PARTS No. $Sh No. KEY No. | PARTS No. Sh No. KEY No.
0710 120 nl 4=1 44 0710 709 02 4=4 8 0713 700 02 4=4[B} 26
0710 121 00 4=4]A] 80 0710 709 02 4=4{A] 8 0713 700 02 6-1
0710 121 00 4=4{B] k44 0710 709 02 4-4[Bj 8 0713 700 02 6=3
0710 121 00 6=3 24 0710 713 04 4-4 31 0713 700 02 1%-1 25
0710 121 00 15-1 41 0710 713 04 4=4[A] 31 0713 700 02 1%5-13 23
0710 121 00 15-2 37 0710 713 04 4-4[B] 31 0713 700 03 1=7 9
0710 122 01 4-3 5 0710 713 04 15-3 31 0713 700 04 4=
0710 122 02 4-4 81 0710 713 09 4=4 0713 700 04 4=3
0710 122 02 4-4{A] 82 0710 713 09 4-4{A] 0713 700 04 114 36
0710 122 02 4-4[B] 84 0710 713 09 4-4{B] 0713 700 04 12=2 1
0710 122 02 12-2 4 0710 713 09 15-2 40 0713 700 04 15-13 23
0710 122 09 4-4 59 0710 713 09 1%-13 20 0713 700 70 =7 8
0710 122 09 4=4 59 0710 713 10 4=1 22 0713 700 70 =4 2
0710 122 09 4=4JA] 62 0710 713 10 4=4 82 0713 700 70 4=4{A]

0710 122 09 4-4]A] 62 0710 713 10 4-4[A] 83 0713 700 70 4-4iB]

0710 122 09 4-4{B] 60 0710 713 10 4=4[B] 85 0713 700 70 152 47
0710 122 09 4=4{Bj 60 0710 713 10 1%=13 21 0713 700 70 1%-3 27
0710 122 09 B=1 7 0710 713 11 hi-4 37 0713 700 71 4= 24
0710 122 09 6=3 0711 403 03 I= 22 0713 700 73 15-1 29
0710 122 09 1%=1 332 0712 310 31 -7 23 0713 700 77 4=4 61
0710 122 09 15-2 26 0712 310 31 1%5-13 24 0713 700 77 4:4&4&] 64
0710 122 09 15=3 19 0712 310 33 15=1 44 0713 700 77 4=4{B] 62
0710 122 09 15-13 27 0712 310 40 =7 20 0713 700 78 4-3 20
0710 200 02 =4 10 0712 310 40 4=4 79 0713 700 93 4=-4 83
0710 200 02 15-1 7 0712 310 41 =7 19 0713 700 93 4=4{A] 84
0710 200 10 5-3 12 0712 310 50 4=4{B] 80 0713 700 93 4=4[Bj] 86
0710 200 14 =3 n 0712 310 53 4-1 55 0713 700 95 1-=7 7
0710 201 01 =4 0712 312 50 15-13 25 0719 804 UA 1%-9

0710 201 01 =5 0712 324 04 4= 62 0719 805 UA 1-7 21
0710 202 02 15-2 0712 324 04 4-4fA] 65 0719 805 UA 4-4 7
0710 202 02 1%-3 0712 324 04 4-4{B] 63 0719 805 UA 3=4]A]

0710 202 03 7-4 42 0712 325 02 4= 78 0719 805 UA 4=4[B] 7
0710 205 04 7-4 n 0712 325 02 4-4{B] 79 0724 107 08 7-4 38
0710 212 04 5-6 16 0712 325 02 152 0725 004 UA 15-1 16
0710 212 04 =1 20 0712 325 02 1%-3 0728 111 15 2-1 13
0710 303 02 4-4 90 0712 325 06 %=1 5 0728 111 15 5-8 6
0710 303 02 4-4]A] 91 0712 326 01 4-4{Bj 44 0728 111 15 5-9 13
0710 303 02 4-4{B] 93 0712 326 02 152 25 0728 111 15 5-10

0710 303 02 15-1 33 0713 100 02 In-1 47-1 0728 111 15 5-12

0710 400 24 15-9 b 0713 440 06 5-3 B 0728 111 15 11-1 38
0710 400 32 =1 54 0713 440 09 5= 6 0728 111 15 11=2

0710 600 04 1-7 26 0713 454 UA -7 17 0728 111 65 5-9

0710 601 02 =7 27 0713 454 UA 5= 0 0728 111 65 5-11

0710 701 02 =7 25 0713 700 02 4=4 26 0728 111 65 12-1 11
0710 701 D3 1=7 24 0713 700 02 4=4]A] 26 0729 910 35 9-3 B




i S IASE 5|

PARTS INDEX D85y 4
PARTS No. Sh No. KEY No. | PARTS No. Sh No. KEY No. | PARTS No. Sh Neo. KEY No.
0729 910 60 T=4 5 0755 845 09 5=3 14 0756 925 50 5-16 7
0729 910 73 0-0 8 0755 849 05 5=3 2 0757 504 15 5-1 46
0729 910 73 74 4 0755 849 91 0=0 22 0757 504 16 5-1 47
0729 910 80 7=4 2 0755 849 91 5=3 0-1 0757 618 20 5=2 13
0729 912 99 7= 18 0756 065 11 5-14 17-1 0757 675 09 5-1 27
0745 142 UA 1%5=4 10 0756 065 13 5-14 14 0758 175 08 5=17 5
0745 261 02 0=0 ké 0756 094 01 5-15[B] 0758 838 12 512 9
0745 261 02 7= 16=1 0756 094 02 5-15[B] 0759 106 UA 0=0 2
0745 268 03 0=0 ) 0756 094 03 5-—11351—)3] 0759 106 UA 5-6 5
0745 268 03 7=2 16=2 0756 094 04 5-15[B] 0759 114 UA =6 1n=2
0745 268 06 7-2 16-3 0756 094 05 E:ISEB] 10 0759 116 03 0=0 3
0745 268 UA 7=2 16 0756 094 06 S=15[B] 0759 116 03 5-6 11=1
0750 083 23 5= 33 0756 094 07 5-15[B] 0759 116 UA 5-6 n
0750 0B3 57 =3 35 0756 094 08 5=15(Bj 0759 301 UA 15=7 1
0750 198 15 5-13 16 0756 094 UA 4=4[B] 75 0760 211 18 5-15 17
0750 198 15 15-14 23 0756 094 UA 5-15B] 0 0760 211 18 5-15[A] 17
0751 948 06 5-13 14 0756 303 07 5-5 10 0760 211 51 5-7 7
0752 118 05 5=12 8 0756 326 04 5-14 7 0760 212 59 =1 29
0752 316 02 5-10 5 0756 326 06 5-14 17 0760 212 65 5=2 8
07533 101 09 =4 41 0756 326 07 5-14 9 0760 310 20 5-7 16
0753 265 UA 0=0 0756 326 08 5-14 0760 310 20 5-13
0753 265 UA 1-3 5 0756 326 10 5-14 4 0760 310 25 5-13
0753 569 38 =1 66 0756 326 19 5-14 16 0760 312 11 5-6
0753 607 60 5=1 70 0756 326 20 5-14 3 0760 312 22 =1 24
0753 636 19 5=2 12 0756 326 22 5-14 1 0760 312 32 4-1 23
0753 777 09 5=1 42 0756 326 23 5-14 2 0760 319 09 5-10 33
0753 777 14 =1 51 0756 326 25 5-14 13 0760 319 10 5-4 78
0753 777 39 =1 30 0756 339 05 5-4 15 0760 610 0B 5-14 8
0753 777 90 =1 2 0756 339 08 5= 18 0760 610 09 5=4 45
0753 788 02 5-1 68 0756 339 20 5-4 31 0760 610 11 54 72
0753 788 02 =1 68 0756 339 25 5= 53 0760 610 11 54 72
0753 789 12 =1 78 0756 339 80 5= 36 0760 610 15 5-4 55
0753 904 11 5=4 32 0756 339 Bl 5-4 66 0760 610 18 5-17 17
0753 956 21 15-14 12 0756 357 03 5-13 15 0760 615 60 =6 9
0754 124 13 5-15 20 0756 611 13 5= 12 0760 615 70 54 23
0754 124 13 5-15[A]) 20 0756 641 26 5-17 1 0760 617 30 =1 22
0754 309 10 5-16 2 0756 641 27 5-17 2 0760 710 06 15-14 15
0754 615 03 4-4 58-1 0756 735 09 5-5 2 0760 710 07 5-1 28
0754 615 03 4-4{A] 61-1 0756 735 15 5-5 7 0760 710 07 52 32
0754 615 03 4-4[B] 59-1 0756 744 Il 5-5 11 0760 710 07 54 51
0754 615 UA -4 58 0756 781 14 5=15 13 0760 710 07 =7 35
0754 615 UA 4-4{A] 61 0756 781 14 5-‘]15@4\'] 13 0760 710 08 5-4 34-1
0754 615 UA 4-4[B] 59 0756 863 09 5-15 16 0760 710 08 5-13 jile])
0754 805 UA 15-1 43 0756 863 09 5-15[A] 16 0760 710 09 5= 29
0755 812 19 5-3 4 0756 925 39 5-17 3 0760 710 10 5-17 18

'
[




hah @ S IASR 5

PARTS INDEX I1ID85V4
PARTS No. $h No. KEY No. | PARTS No. Sh No. KEY No. | PARTS No. Sh No. KEY No.
0760 710 11 =1 58 0760 710 19 4=4 27 0760 716 20 5+ 12
0760 710 12 =7 12 0760 710 19 a:&ﬁA] 27 0760 716 25 5=2 18
0760 710 12 4=4 58-2 0760 710 19 4=4(B] 27 0760 716 25 5-8 14
0760 710 12 4=4 58-2 0760 710 19 5-1 75 0761 721 21 7-3 8
0760 710 12 4=4[A] 81-2 0760 710 19 52 30 0762 120 09 54 46
0760 710 12 4=4{A] 61=2 0760 710 19 5-4 69 0762 120 11 5-1 59
0760 710 12 4-4{B] 59-2 0760 710 19 5-17 20 0762 120 11 54 43
0760 710 12 4-4{B] 59-2 0760 710 19 1h-4 16 0762 120 12 =7 11
0760 710 12 5-1 80 0760 710 19 12-2 12 0762 120 15 54 56
0760 710 12 5=2 34 0760 710 19 1%5-1 35 0762 120 16 5=2 25
0760 710 12 5-6 17 0760 710 19 157 2 0762 120 60 1=3
0760 710 12 §5-7 hil() 0760 710 19 1%-13 28 0763 014 60 1-5 7
0760 710 12 5=13 18 0760 710 20 5-1 61 0763 014 67 =4 3
0760 710 12 5-16 1 0760 710 20 5-5 3 0765 033 22 11-1 21
0760 710 12 5-17 19 0760 710 20 5-17 21 0765 033 28 =1 49
0760 710 12 =1 9 0760 710 22 52 24 0765 033 28 12-1 9
0760 710 12 6= 8 0760 710 22 15-14 3 0765 033 36 11=1 22
0760 710 12 9=1 56 0760 710 23 15-14 20 0775 552 02 0=0
0760 710 12 15=1 43 0760 710 24 15-1 34 0775 552 02 7=
0760 710 12 15=2 27 0760 710 25 4=1 45 0775 552 05 0=0
0760 710 12 15-3 20 0760 710 25 4=3 i2 0775 552 05 =1
0760 710 12 13-9 B 0760 710 35 15-14 9 0776 600 14 4=1 11
0760 710 12 15-13 30 0760 710 28 5-1 74 0776 600 16 4=1 12
0760 710 16 I~ 11 0760 710 28 7=3 3 0779 000 88 1i=1 46
0760 710 16 =1 27 0760 710 30 4=1 25 0779 002 97 7-1 41
0760 710 16 4-3 25 0760 710 30 5-6 8 0779 005 50 7-2 4
0760 710 16 4=4 28 0760 710 60 1-3 3 0779 005 55 72
0760 710 16 4-4fA] 28 0760 710 B0 5= 3 0779 005 56 =2 3
0760 710 16 4-4[B] 28 0760 711 30 5=6 7 0780 187 01 57 17
0760 710 16 5-1 79 0760 715 35 -5 8 0780 187 02 57 8
0760 710 16 =1 79 0760 715 35 5-12 19 0780 187 03 57 19
0760 710 16 5= 26 0760 715 40 5-10 25 0780 187 04 5-7 20
0760 710 16 =3 13 0760 715 45 -4 4 0780 187 05 5=7 21
0760 710 16 5-4 29-1 0760 715 45 5-11 23 0780 187 06 57 22
0760 710 16 5-9 6 0760 715 85 5-10 13 0780 187 07 =7 23
0760 710 16 5-16 6 0760 715 90 5-10 14 0780 187 08 =7 24
0760 710 16 12-2 5 0760 715 90 5-12 11 0780 187 09 5-7 25
0760 710 16 15=2 38 0760 715 95 5-12 13 0780 187 10 57 26
0760 710 16 15-13 29 0760 716 00 5-3 1 0780 187 11 57 27
0760 710 16 15-14 6 0760 716 00 5-9 20 0780 187 12 5-7 28
0760 710 18 15-14 17 0760 716 05 57 33 0780 187 13 =7 29
0760 710 19 1-7 10 0760 716 05 5-9 19 0780 187 14 5=7 30
0760 710 19 =1 26 0760 716 05 5-11 11 0780 187 15 57 31
0760 710 19 4= 7 0760 716 10 5=11 12 0780 187 16 5+ 32
0760 710 19 4-3 13 0760 716 15 52 19 0780 187 17 5-7 34

i
~
I




378 & 7 o WL 7

PARTS INDEX HD85v4
PARTS No. Sh No. KEY No. | PARTS No. Sh Neo. KEY No. ] PARTS No. Sh No. KEY No.
0780 187 18 5=7 36 0781 301 20 5=1 35 0781 397 UA I=1 17
0780 187 19 5=7 2 0781 301 22 5-1 37 0781 397 UA 5-1 0
0780 187 20 =7 3 0781 301 26 =1 41 0782 312 06 5-11 14
0780 187 21 =7 4 0781 301 28 =1 43 0782 312 07 5-11
0780 187 22 =7 6 0781 301 29 5-1 45 0782 312 08 5-11
0780 187 23 5-7 12 0781 301 30 §-=1 48 0782 312 09 5=11
0780 187 24 5=7 40 0781 301 31 =1 49 0782 312 14 5=11 17
0780 187 25 5-7 41 0781 301 32 =1 50 0782 312 18 5-11 20
0780 187 26 =7 42 0781 301 33 =1 53 0782 312 19 5-11 21
0780 187 27 =7 43 0781 301 34 8= 54 0782 313 02 5-8 5
0780 187 28 §=7 44 0781 301 35 5-1 56 0782 313 06 5-8 16
0780 187 29 5=7 45 0781 301 36 5=1 69 0782 313 08 5-8 8
0780 187 30 57 47 0781 301 37 5-1 72 0782 313 14 5= 18
0780 187 31 =7 48 0781 303 02 5-1 (3] 0782 313 15 5-8 19
0780 187 32 5-7 49 0781 303 82 5-1 57 0782 313 18 5-8 22
0780 187 33 5-7 49-1 0781 336 93 52 28 0782 313 19 5= 23
0780 187 34 5=7 49-2 0781 345 01 5=1 3 0782 313 20 5-8 24
0780 187 91 =7 1 0781 345 02 =1 5 0782 313 28 5=8 31
0780 187 92 57 9 0781 345 03 5=1 6 0782 315 02 §-12 5
0780 187 93 5-7 13 0781 345 04 =1 7 0782 315 20 5=12 21
0780 187 94 5=7 14 0781 380 01 52 7 0782 315 26 5-12 23
0780 187 95 57 15 0781 380 02 5=2 3 0782 316 02 5=10 2
0780 187 96 57 16 0781 380 95 5=2 4 0782 316 06 5=10 16
0780 187 UA 57 0781 380 96 5=2 8 0782 316 08 5-10 8
0780 187 UA 7-3 0781 380 98 §=2 16 0782 316 10 5-10 11
0781 144 13 5=1 67 0781 396 91 52 10 0782 316 10 5=12 hili]
0781 144 31 =1 21 0781 396 92 5-2 1 0782 316 15 5=10 19
0781 149 25 =1 44 0781 396 93 52 a 0782 316 1B 5-10 22
0781 149 46 =1 71 0781 396 94 5= 20 0782 316 19 5-10 23
0781 149 47 =1 73 0781 396 95 52 15 0782 316 29 5-10 32
0781 149 56 =1 63 0781 396 UA 3=1 1 0782 317 02 5=9 10
0781 166 91 5= 23 0781 396 UA 5=2 0782 317 02 5=11 4
0781 172 94 5=2 31 0781 397 01 5-1 0782 317 06 5-9 24
0781 301 07 =1 0781 397 02 5-1 14 0782 317 08 5-9 15
0781 301 08 5-1 0781 397 03 5-1 38 0782 317 10 5-9 18
0781 301 09 =1 10 0781 397 04 5= 39 0782 317 15 5-9 26
0781 301 10 =1 11 0781 397 05 5-1 40 0782 317 16 5-9 27
0781 301 11 =1 12 0781 397 06 5-1 36 0782 317 19 5=9 30
0781 301 12 5-1 13 0781 397 07 5-1 55 0782 317 20 5-9 31
0781 301 14 5-1 15 0781 397 08 5-1 76 0782 317 21 5-9 32
0781 301 15 =1 16 0781 397 09 5=1 77 0782 317 22 5=9 33
0781 301 16 =1 17 0781 397 91 5=1 34 0782 317 25 5-9 11
0781 301 17 =1 8 0781 397 92 5-1 i 0782 317 26 5-9 12
0781 301 18 =1 19 0781 397 93 5-1 64 0782 317 28 5-9
0781 301 19 5-1 20 0781 397 94 5-1 65 0782 317 29 5-9




ihen # SRR 5|

PARTS INDEX 1iD85Y4
PARTS No. Sh No. KEY No. | PARTS No. Sh No. KEY No. ] PARTS No. Sh No. KEY No.
0782 317 35 5-9 36 0782 649 UA 5-8 0 0783 677 05 5=4 28
0782 317 35 5-11 26 0782 649 UA 1a=1 50 0783 677 06 5=4 21
0782 646 05 5=12 14 0782 650 05 5-10 15 0783 677 07 5=4 24
0782 646 06 5-12 15 0782 650 09 5=10 10 0783 677 09 54 26
0782 646 12 5-12 12 0782 650 10 5=10 9 0783 677 10 54 27
0782 646 14 512 16 0782 650 14 5-10 12 0783 677 18 54 30
0782 646 15 5=12 17 0782 650 17 5=10 20 0783 677 21 5-4 52
0782 646 16 5=12 18 0782 650 18 5-10 21 0783 677 22 54 54
0782 646 18 5=12 20 0782 650 22 5=10 24 0783 677 23 54 50
0782 646 92 5=12 4 0782 650 23 5-10 26 0783 677 24 5= 37
0782 646 93 0=0 27 0782 650 25 5=10 28 0783 677 26 5-4 39
0782 646 93 5=12 7 0782 650 28 5=10 31 0783 677 27 5-4 44
0782 646 UA 5-12 ] 0782 650 92 5-10 4 0783 677 28 5=4 40
0782 646 UA 12-1 5 0782 650 93 0-0 25 0783 677 29 5-4 49
0782 647 UA 5-12 =1 0782 650 93 5-10 7 0783 677 30 5=4 48
0782 647 UA 12-1 3 0782 650 UA 5-10 0 0783 677 83 5=4 34
0782 648 05 =9 23 0782 650 UA hi=1 15 0783 658 92 54 62
0782 648 09 5=9 i) 0782 651 05 5-11 13 0783 698 94 5=4 Kci
0782 648 10 5-9 17 0782 651 07 5-11 15 0783 698 95 5=4 64
0782 648 4 =9 21 0782 651 13 5-11 10 0783 700 08 5= 4
0782 648 18 5-9 28 0782 651 16 5=11 i8 0783 700 09 5-5 6
0782 648 19 =9 29 0782 651 17 5-11 19 0783 700 10 5=5 16
0782 648 24 5=9 34 0782 651 21 5-11 22 0783 700 12 5=5 9
0782 648 28 5-9 3 0782 651 22 5-11 24 0783 718 15 5-17 15
0782 648 32 =9 7 0782 651 92 5-11 3 0783 718 91 5-17 6
0782 648 92 =9 9 0782 651 93 0=0 26 0783 718 92 5-17 7
0782 648 93 0-0 24 0782 651 93 5-11 0783 749 01 5=4 47
0782 648 93 5-9 14 0782 651 UA 5-11 0783 749 02 5=4 38
0782 648 UA 5-9 (] 0782 651 UA 1h=2 0783 756 01 5= 13
0782 648 UA 1n-1 14 0783 637 16 5-15 15 0783 771 03 5-5 8
0782 649 05 =8 15 0783 637 16 5=15[A] 15 0783 771 07 5= 1
0782 649 09 5-8 9 0783 637 19 5-15 18 0783 842 01 54 60
0782 649 10 5~ 10 0783 637 19 5:15ﬁA] 18 0783 842 02 54 20
0782 649 11 5-8 n 0783 637 20 5-15 19 0783 846 83 5-4 35
0782 649 13 =8 13 0783 637 20 S=15EA]I 19 0783 846 B8 5-4 73
0782 649 17 5-8 20 0783 646 B3 5-4 29 0783 920 06 5-13 17
0782 649 18 5-8 21 0783 646 B4 5-4 68 0783 936 01 5-13 11
0782 649 22 5-8 25 0783 646 85 5-4 70 0783 951 01 5-13 i
0782 649 23 5-8 26 0783 664 03 5-16 0783 951 02 5-13 2
0782 649 25 5-8 28 0783 664 05 5-16 0783 951 03 5-13 4
0782 649 26 5-8 29 0783 664 06 5-16 0783 951 04 5-13 5
0782 649 27 5-8 30 0783 664 09 5-16 0783 951 05 5-13 6
0782 649 92 5-8 4 0783 677 02 5-4 14 0783 951 06 5-13 k4
0782 649 93 0=0 23 0783 677 03 5-4 16 0783 951 08 5-13 12
0782 649 93 5-8 7 0783 677 04 5-4 17 0783 951 09 5-13 13

]
Y




hin S ARSI

PARTS INDEX D854
PARTS No. Sh No. KEY No. | PARTS No. Sh No. KEY No. | PARTS No. Sh Ne KEY No.
0783 951 10 5-13 20 0784 113 11 5-15[Al 3 0785 906 01 1%5-14 23
0783 951 11 5-13 21 0784 113 UA 4=4[A] 77=1 0785 906 02 15-14 13
0783 951 14 5-13 24 0784 113 UA 5=15[A] 0 0785 906 03 1%-14 10
0783 951 15 §5=13 25 0784 126 20 5-16 9 0785 906 04 15-14 16
0783 951 16 5-13 26 0784 127 01 5-5 17 0785 906 05 1%-14
0783 951 17 5-13 27 0784 127 02 5-5 4 0785 906 06 15-14 7
0783 951 18 5-13 28 0784 127 03 5=5 5 0785 906 08 15-14 21
0783 951 91 5-13 26 0784 127 UA 4=4 1 0785 906 09 15-14 8
0783 964 01 5-5 15 0784 127 UA 4=4[A] 1 0785 906 11 15-14 19
0783 965 02 5-14 n 0784 127 UA 4=4[E] 1 0785 906 12 15-14 14
D783 965 03 5-14 11=1 0784 127 UA 5=5 0 0785 906 13 15-14 ]]%
D783 965 04 5-14 9 0784 128 01 5-13 23 0785 906 14 15=14 4
0783 965 11 5-14 15 0784 132 01 5=4 59 0785 906 15 15=14 11
0783 970 01 5-4 25 0784 132 89 §=4 2 0785 919 01 13=14 2
0783 974 01 5:4 58 0784 132 90 5=4 3 0785 920 01 1%5-14 1
0783 974 03 =4 19 0784 132 91 5=4 4 0785 920 UA 1513
0783 974 04 =4 33 0784 132 92 5-4 5 0785 920 UA 1%5-14 0
0783 974 85 5-4 75 0784 132 93 5=4 8 0785 932 UA 4=1 51
0783 974 87 -4 1 0784 132 94 5=4 7 0786 804 UA 152 45
0783 974 95 5-4 9 0784 132 95 5-4 8 0786 988 UA 1%=2 34
0783 995 01 5-13 ‘..9.-'_9 0784 132 96 5= 10 0787 305 UA 56 14
0784 023 02 5-14 18 0784 132 97 5=4 11 0789 001 UA 7= 1
0784 023 UA 5=14 0 0784 132 98 5-4 12 0820 023 16 9-3
0784 023 UA 6=3 12 0784 132 99 5-4 13 0820 023 18 1%5=4
0784 028 UA 4-4 80 0784 132 UA 4=1 40 0820 023 19 1%-4
0784 028 UA 4r4bA] 63 0784 132 UA 5-4 0820 067 03 6=2 38
0784 028 UA 4=4{B] 61 0784 137 UA 5-13 0 0820 067 03 6-3 23
0784 028 UA 5-16 0 0784 137 UA 6-1 10 0820 067 03 7-1 53
0784 112 04 5=15 1 0785 101 01 5=17 4 0820 067 03 7-5 24
0784 112 04 5:11&)%] 1 0785 101 02 5-17 n 0820 067 03 9-1 47
0784 112 06 5-15 2 0785 169 UA 15-1 39 0820 067 03 9-1 47
0784 112 06 5:11@@\] 2 0785 169 UA 15-2 39 0820 067 03 1%5-10 13
D784 112 07 5-15 3 0785 171 UA 15-3 26 0820 067 04 7-4 31
0784 112 08 5=15 4 0785 175 10 5-17 0820 067 04 =1 48
0784 112 08 5-15[A] 4 0785 175 13 5-17 0820 067 04 15=5 2
0784 112 09 5-15 5 0785 175 14 5-17 10 0820 067 04 15=-6 29
0784 112 09 5-15A] 5 0785 175 17 5-17 12 0820 067 04 15-9 7
0784 112 10D 5-15 6 0785 175 21 5=17 16 0820 067 05 9= 4
0784 112 10 5-15CA] [ 0785 175 UA 4-4 BO 0820 067 09 4-4 46
0784 112 11 5-15 7 0785 175 UA 4-4]A] Bl 0820 067 09 4-4{A] 46
0784 112 n1 5-15CA] 7 0785 175 UA 4-4{B} 83 0820 067 09 4-4[B] 47
0784 112 20 5-15 14 D785 175 UA 5=17 0 0820 067 09 9-2 49
0784 112 20 5:1156A] 14 0785 642 UA 5-4 70-1 0820 067 09 152 31
0784 112 UA 4-4]A] 77 D785 643 UA 5-4 70-2 0820 067 09 15-3 21
0784 112 UA 5-15 0 0785 644 UA 5-4 70-3 0820 067 10 44 30

-10-




Bfigin % T 58 7

PARTS INDEX IID85Y4
PARTS No. $h No. KEY No. | PARTS No. Sh No. KEY No. | PARTS No. Sh No. KEY No.
0820 067 10 4=4[A] 30 0854 536 11 1%5=11 1-2 0898 000 90 15-6 1
0820 067 10 4=4¢R)] 30 0B854 536 UA 1%=11 1 0910 101 29 15=5 5
0820 067 10 15-13 38 0857 Qlil 48 1%-9 2 0910 870 05 4=4 55
0820 067 30 7=1 51 0857 011 57 9=2 45 0910 870 05 4=4[A] 58
0820 087 31 =1 37 0857 056 03 9-3 1 0910 870 05 4-4{B] 56
0820 069 13 =1 38 0857 909 UA 7-4 9 0910 870 05 8-1 41
0820 215 07 0=0 m 03858 140 01 9=1 42-1 0910 930 19 =1 11
0820 215 07 7-5 9 0858 180 10 15-9 3 0910 930 30 7-1 13
0820 215 07 =1 50 0858 306 03 0-0 10 0910 940 22 B=2 41
0820 215 07 9= 34 0858 306 03 9=2 26 0910 941 42 =1 65
0820 215 07 1%=4 mn 0858 306 04 0-0 10-1 0910 950 20 9-1 26
0820 215 10 0=0 9 0858 306 04 9=2 26-1 0910 950 21 7=1 58
0820 215 10 9-1 51 0858 314 02 7-5 10 0931 070 24 =1 2
0820 513 UA 6=2 39 0858 314 02 9-=2 21 0931 370 10 10-1 1=1
0820 650 20 =5 16 0858 314 11 1%=11 10 0931 370 11 10-1 1
0820 651 20 7= 17 0858 314 12 1%=11 11 0931 371 01 10-1 1-2
0820 658 01 =1 31 0858 314 15 6=2 21 2034207015 8-5 58
0820 803 04 T=4 37 0358 314 33 9=2 36 3442805 8=5 35
0820 803 04 15-6 24 0858 314 34 9-3 24 4004 022 04 9-1 9
0820 803 05 1%-6 25 0858 314 35 9= 40 4004 128 00 1= 16
0820 803 06 §= 18 0858 501 16 9=1 57 4004 311 01 8=1 44
0820 803 06 15-6 28 0858 505 12 7-5 B 4004 311 02 7-1 49
0830 106 00 9=1 142 0858 614 05 9= 31 4004 364 01 6=2
0830 106 04 9=1 143 0861 001 02 9=1 3 4004 364 01 9= 7
0830 107 06 -1 42-4 0B79 551 30 9-1 15 4004 364 01 13-4 28
0830 107 07 9-1 42-5 0881 509 UA 9=2 1 4006 052 01 11=1 39
0830 107 08 =1 42-6 0892 270 21 15-4 1=1 4006 052 02 11=1 39-1
0830 107 09 =1 42-7 0892 270 51 15-6 32 4006 067 12 12-1 4
0830 107 10 =1 42-8 0892 270 UA 15-4 1 4006 067 13 =1 4-1
0830 107 11 9-1 42-2 0893 508 UA 15-10 i 4006 067 14 12-1 42
0830 107 12 =1 42-3 0893 509 UA 9=2 38 4006 080 05 =1 25
0830 243 02 9-1 14-4 0893 509 UA 152 24 4006 119 01 =1 36
0830 291 01 9-1 14-1 0834 000 09 15-4 =2 4006 119 01 82 13
0830 406 02 9-3 25 0897 000 UA 1%=5 13 4006 119 01 155 24
0830 406 02 1%5-4 31 0897 001 UA 15=5 3 4006 119 02 =1 60
0850 500 10 8-4 13 0897 002 UA 155 14 4006 119 02 =1 60
0851 000 02 9-1 7 0898 000 00 15-6 B8 4006 119 02 8-2 30
0852 119 22 -1 19 0898 000 01 1%=5 15 4006 119 03 =1 12
0854 523 01 15-11 4=1 0B98 000 02 15-4 9 4006 178 00 11-1 29
0854 523 06 1%-11 4-2 DB98 000 03 154 14 4006 540 71 11-1 40
0854 523 UA 15-11 4 0898 000 04 15-4 15 4006 540 72 11-1 40-1
0854 529 01 9-1 2-2 0898 000 05 15-4 13 4006 540 86 11-1 41
0854 529 05 9=1 2=1 0898 000 82 15-6 4006 540 86 11-2 11
0854 529 UA 9-1 2 0898 000 83 15-6 4006 540 87 11-1 41-1
0854 536 01 1511 =1 0898 000 B4 15-6 4006 540 87 11-=2 11-1




il oy (67 T |

PARTS INDEX IiD85Y4
PARTS No. Sh No. KEY No. | PARTS No. Sh No. KEY No. | PARTS No. Sh Neo. KEY No.
4006 540 91 =i 432 4013001426 8=5 34 4016000033 =7 63
4006 540 92 =1 42-1 4013001437 8=7 60 4016000034 8= 40
4007 309 00 1i=3 14 4013001438 87 59 4016000035 8-5 56
4007 503 03 7-1 30 4013001450 8=7 47 4016000035 8-5 56
4011 165 05 12=1 8 4013 693 00 0-0 12 4016000035 8-6 2
4011 165 09 12-1 13 4013 693 00 =1 7 4016000036 8= 432
4011 252 07 12-1 12 40150600088 8= 26 40186000037 8-=5 43
4012000138 8=5 49 4015000091 8=5 55 4016000038 8=5 44
4012000185 8=5 39 4015000091 8-7 35 4016000039 8-5 51
4012000185 86 27 4015000092 B8=5 27 4016000040 8= 52
4012000185 8=7 23 4015000109 B=5 48 4016000041 8- 54
4012000186 8=7 21 4016000000 B-5 2 4016000042 B8-6 1
4012000189 8=7 52 4016000001 8-5 3 4016000043 8-6 4
4012000206 85 31 4016000002 B-5 4 4016000044 8-6 5
4012000206 8=7 37 4016000003 8=5 5 4016000045 8-6 6
4012000210 8=7 64 4016000004 8=5 b 4016000046 8=6 7
4012000215 8=7 49 4016000005 8-5 7 4016000047 8=6 3
4012000216 8=6 45 4016000006 8= 8 4016000048 =6 9
4012000239 8=6 13 4016000007 B-5 9 4016000049 B8-6 10
4012000240 8=7 23 4016000008 B-5 10 4016000050 8=6 1
4012000245 8-6 46 4016000009 B=5 11 4016000051 8=6 14
4012000250 86 40 4016000010 B-5 12 4016000052 8-6 15
4012000251 8=6 38 4016000011 8=5 13 4016000053 8-6 16
4012000252 8=6 39 4016000012 8-5 14 4016000054 =6 17
4012000254 8-=6 41 4016000013 =5 15 4016000054 87 39
4012000255 =6 43 4016000015 B=5 17 4016000055 8-6 19
4012000256 =6 43 4016000016 8-5 18 4016000056 8=6 21
4012000257 =5 50 4016000017 8-5 19 4016000057 8-6 22
4012000259 B= 53 4016000018 8= 20 4016000058 =6 23
4012000260 8-5 47 4016000019 B-5 21 4016000059 8-6 25
4012000274 -6 32 4016000020 8= 22 4016000060 86 26
4012000291 8-6 13 4016000021 B=5 37 4016000061 8-6 29
4012000297 ] 20 4016000022 B-! 37-1 4016000062 8-6 30
4012000303 8-6 28 4016000023 8=5 24 4016000063 =6 31
4012000314 =6 33 4016000024 B=5 25 4016000064 86 35
4012000316 8-6 34 4016000026 8= 28 4016000065 8-6 36
4012000352 8-7 62 4016000023 B-5 29 4016000066 86 37
4012000356 8-6 18 4016000029 8=5 30 4016000067 =6 44
4012000367 8-6 24 4016000029 B-7 28 4016000068 8-6 47
4012000370 =7 17 4016000030 B-5 32 4016000069 8-7 1
4012000390 =5 36 4016000031 8= 33 4016000070 8=7 2
4012000428 8-7 36 4016000033 B-5 57 4016000071 8- 3
4012 220 00 =4 8 4D16000033 8-5 57 4016000072 B 4
4013001417 8- 45 4016000033 86 3 4016000073 B- 5
4013001418 =5 46 4016000033 B- 63 4016000074 8-7 6




hn 8 SIASE |

PARTS INDEX 1ID85V4
PARTS No. $h Ne. KEY No. | PARTS No. Sh No. KEY No. | PARTS No. Sh No. KEY No.
4016000075 8=7 7 4016 030 04 8-1 34 4070 477 32 4= 1
4016000076 8=7 8 4040 000 52 7=1 26 4070 477 32 12-2 9
4016000077 =7 9 4040 469 17 ni=1 26 4070 478 09 =7 1
4016000078 8=7 10 4040 867 00 6=2 16 4070 496 04 4= 4
4016000079 8= 11 4043 105 04 11-=1 17 4070 496 13 15=1 22
4016000080 =7 12 4043 105 05 =1 18 4070 496 31 4=2
4016000081 8-7 13 4043 228 01 12-1 10 4070 496 33 4=2
4016000082 =7 14 4043 229 06 =1 16 4070 548 03 6=3 2
4016000083 8-7 15 4043 229 08 Ii=1 20 4070 548 06 4=4 40
4016000084 =7 16 4047 035 02 -4 5 4070 548 06 4=4ﬁA]I 40
4016000085 8=7 18 4070 001 09 15=2 18 4070 548 06 4=4[BI 40
4016000086 8= 19 4070 001 18 15=2 17 4070 548 08 4=4 43
4016000087 8=7 20 4070 001 36 1%5=2 14 4070 548 08 4=4[A] 43
4016000088 =7 24 4070 012 26 1=7 4070 548 0B 4=4[B] 43
4016000089 8=7 25 4070 015 09 4=1 8 4070 548 08 15=2 20
4016000090 8-7 26 4070 015 14 4-4 71 4070 548 10 1%=2 21
4016000091 8-7 27 4070 015 14 4=4 71 4070 548 17 4-4 22
4016000092 =7 30 4070 015 14 4=4[A] 74 4070 548 17 Q:AIEA] 23
4016000093 -7 31 4070 015 14 4-4{A] 74 4070 548 17 3-4]Bj 92
4016000094 8-7 32 4070 015 14 4=4{B] 72 4070 548 19 4-4 43
4016000095 8-7 33 4070 015 14 4=4[B] 72 4070 548 19 4=4]A] 42
4016000096 8=7 34 4070 015 38 =7 4070 548 19 4=4[B] 42
4016000097 8- 38 4070 015 58 4=1 4070 548 20 4=4 57
4016000098 8=7 40 4070 016 11 4=3 4070 548 20 4=4I[A]I 60
4016000099 =7 41 4070 056 29 4=4 70 4070 548 20 3=4[B] 58
4016000100 =7 42 4070 056 29 4=4[A] 73 4070 548 23 4=4 52
4016000101 8-7 43 4070 056 29 4-4{B] 71 4070 548 23 4=4{A] 55
4016000102 8-7 44 4070 056 37 4-4 21 4070 548 23 4-4{Bj 53
4016000103 =7 45 4070 056 37 4-4[A] 21 4070 548 24 4-4 72
4016000104 8-7 46 3070 056 37 4-4{B] 21 4070 548 24 4-4]A] 75
4016000105 =7 48 4070 056 45 4=4 69 4070 548 24 4-4{B] 73
4016000106 8-7 50 4070 056 45 4=4fA] 72 4070 548 25 4-4 89
4016000107 8=7 51 4070 056 45 4=4[B] 70 4070 548 25 4=4{A] 90
4016000108 8- 53 4070 066 06 =1 2 4070 548 25 4=-4[B] 92
4016000109 8=7 54 4070 067 16 1-7 2 4070 548 27 4=4 85
4016000110 8-7 55 4070 071 01 11-4 38 4070 548 27 3-=4{A] 86
4016000111 8-7 56 4070 102 11 9= 6 4070 548 27 4-4[B] B8
4016000112 8= 57 4070 102 16 1%-6 7 4070 548 28 1%5=2 19
4016000113 8-7 58 4070 102 25 15-6 5 4070 548 28 15-3 17
4016000114 8-7 61 4070 102 44 15-6 6 4070 548 31 15-3 18
4016000115 =7 65 4070 180 07 =1 1 4070 548 32 6= 1
4016000116 8-7 66 4070 183 05 %=1 15 4070 548 38 4=4 51
4016000233 8- 23 4070 307 08 7-1 39 4070 548 38 4=4]A] 54
4016000234 8-5 23-1 4070 338 30 4~ 1 4070 548 38 4-4[B] 52
4016000235 8-5 16 3070 477 22 4=2 2 4070 548 39 6-3 10




Bfhuin B FFe RS |

PARTS INDEX D854
PARTS No. Sh No. KEY No. | PARTS No. Sh No. KEY No. | PARTS No. Sh Neo. KEY No.
4070 548 40 4=4 54 4070 551 07 4=4]A] 17 4080 000 05 11-4 22
4070 548 40 4=4]A] 57 4070 551 07 4=4[B] 17 4080 000 05 15-6 33
4070 548 40 4-4[B] 55 4070 551 08 4=4 73 4080 000 06 4=3 11
4070 548 41 =4 16 4070 551 08 4=4[A] 76 4080 000 06 13-4 18
4070 548 41 4=4JA] 16 4070 551 08 4=4(B] 74 4080 000 09 4=4 45
4070 548 41 4=4]B] 16 4070 551 14 15-2 23 4080 000 09 =4fA] 45
4070 548 44 =4 56 4070 551 15 4-4 33 4080 000 09 4-4[B] 46
4070 548 44 4=4 56 4070 551 15 4-4[A] 33 4080 000 11 4=4 74
4070 548 44 4=4]A] 59 4070 551 15 4=4[B] 33 4080 000 n4 7-4 29
4070 548 44 4=4IA]I 59 4070 551 16 6=3 4 4080 000 25 7= 30
4070 548 44 4=4[B] 57 4070 551 26 15=1 7 4080 000 26 4=3 10
4070 548 44 4=4[B] 57 4070 551 30 6-1 6 4080 000 29 15-6 22
4070 548 51 4=4 19 4070 551 32 4=4 18 4081 118 00 15=2
4070 548 51 4=4[A] 19 4070 551 32 4=4{A] 18 4081 118 00 15-3
4070 548 51 4-4{B] 19 4070 551 32 4:4[B] 18 4081 118 00 1%-13 18
4070 548 52 44 88 4070 551 46 6=3 5 4081 139 00 1%-3 4
4070 548 52 4-4A] 89 4070 551 52 4-4 10 4123 012 00 0-0 17
4070 548 52 4-4{B] 91 4070 551 52 4-4[A] 10 4123 012 00 11-3 10
4070 548 55 4=4 87 34070 551 52 4=4[B] 10 4123 013 00 0-0 8
4070 548 55 4=4 87 4070 551 53 4=4 11 4123 013 00 hi=3 5
4070 548 55 4—-4EA]I 88 40670 551 53 4=4[A] 11 4170 198 00 =3 13
4070 548 55 4—-4{Aﬂ B8 4070 551 53 4=4[E] 11 4401 631 00 1-3 21
4070 548 55 4-4{B] 90 4070 551 54 1%-1 18 4405 307 01 4=4 83-1
4070 548 55 4-4{B] 90 4070 551 57 4=4 13 4405 307 01 4=4 53-1
4070 548 55 15-1 20 4070 551 57 4=4[A] 13 4405 307 01 4=4{A] 56-1
4070 548 61 44 53 4070 551 57 4-4[B] 13 4405 307 01 4=4{A] B56-1
4070 548 b1 4=4 53 4070 551 58 4=4 33 4405 307 01 4=4{B] §4-1
4070 548 61 4-4A] 56 4070 551 58 4-4]4] 32 4405 307 01 4-4{Bj 54-1
4070 548 61 4-4JA] 56 4070 551 58 4-4[B] 32 4405 307 02 4-4 54-1
4070 548 61 4-4B] 54 3070 740 04 15-6 30 4405 307 02 4-4 54-1
4070 548 b1 4-4[B] 54 4070 754 17 4= 4405 307 02 4=4]A] 57-1
4070 548 61 =3 3 4070 B42 16 15-13 4405 307 02 4:4ﬁA]] 57-1
4070 548 65 =1 4070 B42 34 15-13 4405 307 02 4-4[Bj 55-1
4070 548 75 4-4 38 4072 220 00 9-3 i7 4405 307 02 4-4[B] 55-1
4070 548 75 1-4]A] 38 4072 220 00 15-6 9 4405 307 03 4-4 41=1
4070 548 75 4-4[B] 38 4072 887 00 56 4405 307 03 2-4{A] 41-1
4070 548 85 6-1 2 4072 971 00 4-2 4405 307 03 4-4{Bj 41-1
4070 548 87 =4 86 4072 971 00 11-4 35 4405 307 04 4-4 40=1
4070 548 87 4=4ﬁA]I 87 4072 971 00 12=2 10 4405 307 04 4-47A] 40-1
4070 548 B7 4=4[B] B89 4072 971 00 15-1 27 4405 307 04 4-4[B] 40-1
4070 548 94 -4 12 4077 036 00 56 4 4405 307 04 153 16-1
4070 548 94 4-4{A] 12 4079 027 00 5-6 4405 308 01 4-4 13=1
4070 548 94 4-4[B] 12 3080 000 02 =5 11 4405 308 01 4=4]A] 13-1
4070 551 06 =1 5 4080 000 03 9- 33 4405 308 01 4-4[B] 13-1
4070 551 07 4-4 17 4080 000 05 9-1 34 4405 308 02 4-4 12-1




ihan i SIASE

PARTS INDEX D854
PARTS No. $h No. KEY No. | PARTS No. Sh No. KEY No. | PARTS No. Sh Neo. KEY No.
4405 308 02 4-4fA] 12-1 4405 311 01 4=4]A] 381 4448 607 00 8-10[E] 26
4405 308 02 4=4[B] 12-1 4405 311 01 4=4[B] 38-1 4448 619 00 8=10[E] 27
4405 308 03 4=4 39-1 4405 311 02 4-4 52-1 4448 651 00 8=10[A] 25
4405 308 03 4:4EAjI 39-1 4405 311 02 4=4[A] 55-1 4448 687 00 8=10[B] 25
4405 308 03 4-=4{B] 39=1 4405 311 02 4=4(B] 53=1 4448 944 00 B=10tC] 25
4405 308 03 15-2 16=1 4405 312 01 4=4 43=1 4448 987 00 4=4{B] 82
4405 308 04 =4 =1 4405 312 01 4-4[A] 43-1 4449 003 00 8-10kF] 25
4405 308 04 4-4]A] 42-1 4405 312 01 4-4{R] 43-1 4449 406 00 8-10{E] 28
4405 308 04 4-4{Bj 42-1 4405 312 02 4=4 72-1 4487 535 00 9=2 27
4405 309 01 4=4 51-=1 4405 312 02 4=4{A] 75=1 4458 322 00 9-1 13
4405 309 01 4=4 51-1 4405 312 02 4=4[B] 73-1 4459 598 00 72 13
4405 309 01 4:4ﬁAﬂ 54-=1 4405 318 01 1=4 24-1 4460 756 00 =1 3
4405 309 01 4=4[A] B54-1 4405 318 02 =4 28-1 4480 756 00 =1 14
4405 309 01 4=4[B] 52-1 4405 319 01 11=4 23-1 4461 749 00 I=1 6
4405 309 01 4=4{B] 52-1 4405 319 02 11=4 27-1 4475 590 00 =1 23
4405 309 02 4= 32-1 4405 320 01 11-4 25-1 4475 591 00 =1 22
4405 309 02 4=4fA] 32-1 4405 320 02 hi-4 26-1 4485 508 00 I= 12
4405 309 02 4-41Bj 32=1 4405 451 00 8=10[C] 8 4485 509 00 I= 15
4405 309 03 4=4 3d=1 4405 457 00 8=10[C] 4 4511 501 01 0-0 ik}
4405 309 03 4-4fA] 34-1 4405 457 00 8=10[Di 4 4511 501 01 1i=1 23
4405 309 03 4:4[B] 34-1 4405 457 00 8-10[E] 4 4522 707 01 1511 9
4405 309 04 =4 36-1 4405 457 00 B=10EF‘] 4 4550 718 00 7=1 43
4405 309 04 4=4EA]I 36-1 4406 458 00 8=10[A] 8 4550 726 00 81 25
4405 309 04 4-41B] 36=1 4406 714 00 8-10[B] 8 4550 726 00 9-3 12
4405 309 04 1%-3 151 4407 974 00 8=10[A] 4 4550 873 00 =1 26
4405 310 01 4=4 56-1 4407 974 00 8-10iB] 4 4550 906 25 8-4 11
4405 310 01 4-4 56-1 4409 625 11 9-1 10 4550 906 26 8=4 12
4405 310 01 4-4[A] 59-1 4416 063 01 9-1 B 4580 016 00 4-4 47
4405 310 01 4-4[A] 59-1 4416 108 00 71 20 4580 016 00 4-4{A] 47
4405 310 01 4-4{B] 57-1 4420 525 00 -4 4580 016 00 31-4[Bj 48
4405 310 01 4-4[B] 57-1 4428 048 00 2=1 4580 514 00 12-2 3
4405 310 02 =4 57-1 4435 637 00 11-3 13 4580 562 00 =1 27
4405 310 02 4-4 57-1 4447 653 00 B=10 26 4580 730 00 1~ 6
4405 310 02 4=4[A] 60-1 4447 857 00 8-10[A] 26 5060005342 B8-5 1
4405 310 02 4=4fA] 60-1 4447 874 00 B-10 25 5064705300 8- 1=1
4405 310 D2 4-4{Bj 58-1 4447 925 00 B=10[C] 26 D988 005 57 D=0 40
4405 310 02 4-4[B] 58-1 4447 996 00 8-10(B] 26 5988 005 58 0-0 40-1
4405 310 03 4-4 35-1 4448 350 00 8=10[D] 26 5988 005 60 0-0 39
4405 310 03 4=4fA] 35-1 3448 474 00 B-1@[A] 27 5988 005 61 0-0 39-1
4405 310 03 4-4[B] 35-1 4448 511 00 B-10fC] 27 5988 009 00 0-0 38
4405 310 03 15-2 151 4448 542 00 8-10[B] 27 D004 049 02 6-2 37
4405 310 04 4-4 37-1 4448 562 00 B=10[F] 27 D006 032 00 8-9
4405 310 04 4=4fA] 37-1 4448 584 00 8=10[F] 8 D006 047 00 8-9
4405 310 04 4-4[B] 37-1 4448 587 00 8-10[F] 26 D007 039 02 8-1 35
4405 311 01 4-4 38-1 4448 603 00 B-10[E] B D04Q7 039 03 B-1 35-1




i S NASE 5|

PARTS INDEX 1iD85V4
PARTS No. Sh No. KEY No. | PARTS No. St No KEY No. | PARTS No. Sh Neo. KEY No.
D007 059 00 1=1 21 D080 580 00 4=3 19 D070 609 05 11-4 28
D007 240 01 7-1 56 D080 581 00 4=1 17 D070 609 06 151 23
D007 240 02 7-1 57 D060 582 00 4-1 18 D070 613 01 15=2 16
DO13 343 00 =1 8 D080 583 00 4=1 42 D070 614 01 15=2 15
D013 384 00 6=1 27 D060 534 00 4-3 23 D070 615 01 1%-3 16
D013 461 01 =1 6 D065 094 D0 4=4 66 D070 615 02 1%-3 15
D017 254 02 =1 11 D065 094 00 4=4]A] 69 D070 631 01 12-2 2
D017 268 01 =1 9 D065 094 00 4=40B] 67 D070 831 02 12-2
D017 269 01 =1 12 D063 096 00 4=4 b7 D070 634 D1 15-1 21
DOL7 269 02 1h=1 13 D065 096 00 4:&{3@] 70 D070 640 01 1%=13 6
D017 270 01 11-1 48 D065 096 00 4=4[BT 68 D070 642 01 152 12
D017 270 04 11-1 10 D070 022 17 11-4 7 D070 642 02 15-3 i3
D017 270 04 1h=2 D070 022 18 -4 8 D070 644 01 7-5 2
D017 273 00 -2 DO70 022 19 11=4 7-1 D070 644 02 7-5 3
D017 278 00 1h-=2 D070 022 20 11=4 8=1 D070 656 01 4= 3
D017 281 00 6=2 15 D070 105 00 4-1 10 D070 693 02 11-4 5
D040 066 00 11-1 25 DO70 111 10 1%-13 D070 693 03 11-4 6
D040 198 00 1h-=1 24 DO70 111 12 15=13 D076 019 00 4-1 48
D040 219 01 1-3 14 D070 120 11 15-13 D080 015 00 72 9
D040 249 07 4= 16 D070 120 12 1%5-13 5 D081 023 00 15=1
D040 345 00 4—_4@@ 52 D070 375 08 1%=1 24 DOB1 044 00 1u=4 10
D043 031 00 11=1 19 D070 338 05 11-4 4 D081 D46 00 11-4 9
D043 126 00 1i-1 37 D070 388 26 11=4 3 D081 195 00 15-1 3
D043 127 00 11-2 D070 417 02 1513 2 D081 208 00 15-13 7
D043 128 60 11=8 7 D070 572 03 4=1 5 D082 108 00 15=2 2
D047 003 00 1h-2 12 D070 572 04 4-1 9 D082 108 00 1%-3 2
D047 058 00 11-=1 33 D070 572 05 4-1 4 D082 109 00 1%=2 1
D047 058 00 11-2 10 D070 574 00 7-4 3 D082 109 00 1%-3 1
D047 083 00 =2 18 D070 577 01 4= 44 D082 110 00 15-1 2
D060 028 00 4—-41LA] 78 D070 577 01 4-4fA] 44 D0B2 111 00 15-1 1
D060 028 00 =3 9 D070 577 01 4=4{B] 45 D082 120 00 15=13 16
D060 028 00 1%=1 40 D070 578 04 4=3 2 D083 154 00 4= 8
D060 028 00 15-3 28 D070 57B 06 4=3 4 D094 129 00 8-1 43
D060 137 00 4=4 77 D070 606 03 7-4 17 D131 066 00 11-=3 15
D060 137 00 4=4{B] 78 D070 606 07 7-4 15 D170 067 00 6-2 19
D060 137 00 15-13 26 D070 606 09 7-4 16 D181 002 00 6-3 19
D060 343 00 =4 40 D070 606 09 7-5 4 D206 9599 D0 8-2 15
D060 403 00 15=2 42 D070 606 10 7= 18 D207 000 00 82 16
D060 451 00 10-4 14 D070 606 13 T-4 19 D207 003 00 8-2 31
D060 511 00 15-1 30 D070 606 14 T-4 20 D207 004 00 8-2 14
D060 552 00 =1 20 D070 608 00 T2 8 D210 156 00 11-1
D060 555 00 15-1 26 D070 609 01 11-4 23 D215 244 00 11-1 2-1
D060 577 00 =1 50 D070 609 02 11-4 24 D215 245 00 1%-8
D060 578 00 =1 37 D070 609 03 11-4 25 D215 246 00 11=1
D060 579 00 4-1 43 D070 609 04 11-4 27 D230 076 DO 7-3

-16-




Bfiin FptEE 1

PARTS INDEX lID85Y4
PARTS No. Sh No. KEY No. | PARTS No. Sh No. KEY No. | PARTS No. Sh No. KEY No.
D234 015 60 1=1 18 D405 359 00 8=10[A] 15 D405 505 00 8=10tF] 12
D236 020 00 -4 B6-1 D405 359 00 B=10[B] 15 D405 505 00 8=10(G] 12
D236 021 00 =4 [ D405 359 00 8=10tC] 15 D405 506 00 8=10[A] 19
D257 116 00 =1 4 D405 359 00 8-10iD] 15 D405 506 00 8=10[B] 19
D260 552 00 =1 10 D405 359 00 B=10[E] 15 D405 506 00 B=10tC] 19
D260 565 00 =7 5 D405 359 00 8=10LF] 15 D405 506 00 8-10[D] 19
D263 267 00 8-9 1 D405 359 00 8-10[G] 15 D405 506 00 8-10[E] 19
D263 269 00 8=9 10 D405 366 00 8=16CA] 13 D405 506 00 8=10tF] 19
D270 048 00 11-3 1-5 D405 366 00 B=]l@ﬁB] 13 D405 506 00 8=10EG] 19
D270 055 00 =3 1= D405 366 00 B-—-IOEC] 13 D405 507 00 8=10ELA]| 10
D270 057 00 113 1=1 D405 366 00 8:10[5] 13 D405 507 00 8——11@ﬂB] 10
D270 058 00 11-3 1=7 D405 366 00 B=10[E] 13 D405 507 00 8=10[[C]| 10
D270 081 00 1h=3 1 D405 366 00 8:11@&*‘] 13 D405 507 00 8=10tD] 10
D370 082 60 11-=3 1-4 D405 366 00 B=10(G] 13 D405 507 00 8=10[E] 10
D270 088 00 18=3 I= D405 373 00 8-10 21 D405 507 00 B=10I[F] 10
D270 117 00 11-=3 1= D405 424 00 B8-10 14 D405 507 00 8-10[G] 10
D284 268 00 7-4 1 D405 447 00 4-4E6Ad 79 D405 508 00 8-10[A}f 17
D284 270 00 5-6 1 D405 449 00 8=10 20 D405 508 00 8-10tB] 17
D285 315 00 11-4 1 D405 450 00 8=10 11 D405 508 00 8=10kC] 17
D286 306 00 15-13 12 D405 451 00 B=10 18 D405 508 00 8-10[D] 17
D286 344 00 5-6 2 D405 452 00 B-10 15 D405 508 00 8=10[E]I 17
D286 392 00 15-1 13 D405 453 00 B-10 27 D405 508 00 8=h@ﬂF‘] 17
D286 393 00 15=1 14 D405 454 00 8-=10 12 D405 508 00 8=10EG] 17
D286 394 00 15=2 10 D405 455 00 8=10 13 D405 509 00 8=10ELA]| 14
D286 395 00 15=2 n D405 462 00 8-10 17 D405 509 00 B=10([B] 14
D286 396 00 1%=3 11 D405 463 00 B=10 19 D405 509 00 8=10C] 14
D286 397 00 15-3 12 D405 503 00 8-10kA] 16 D405 509 00 8=10[D] 14
D286 419 00 4-1 15 D405 503 00 B=10{8] 16 D405 509 00 8-10[E] 14
D286 420 00 =1 14 D405 503 00 8=10kC] 16 D405 509 00 B-10[F] 14
D286 421 00 4-1 13 D405 503 00 B8-10[D] 16 D405 509 00 8-10tG] 14
D286 422 00 =1 16 D405 503 00 8=10[E] 16 D405 510 00 8=10kA] 31
D286 436 00 1%=13 13 D405 503 00 8=10kF] 16 D405 510 D0 8-10[B] 31
D286 448 00 15-13 10 D405 503 00 8-10kG] 16 D405 510 00 8-10[C] 31
D286 449 00 15-13 n D405 504 00 8-10[A] 18 D405 510 00 B=10ED] 31
D286 483 00 11-4 2 D405 504 00 8-10[B] 18 D405 510 00 8-10[E] 31
D400 273 00 -1 18 D405 504 00 B=10tC] 18 D405 510 DO 8=10CF] 31
D401 710 00 -1 33 D405 504 00 8-10[D] 18 D405 510 D0 8-10{G] 31
D401 712 00 =1 66 D405 504 00 8-10[E] 18 D405 511 00 8-10kA] n
D405 059 00 8-10[D] 27 D405 504 D0 8-10[F] 18 D405 511 00 8-10[B] 11
D405 256 00 8-10[D] 25 D405 504 00 8-10[G] 18 D405 511 00 8-10[C] 11
D405 272 00 -4 49 D405 505 00 B=10[A] 12 D405 511 00 8=10{D] 11
D405 272 00 4-4[B] 50 D405 505 00 8-10[B] 12 D405 511 00 8-~10[E] n
D405 323 00 8-10[A] 20 D405 505 00 8=10[C] 12 D405 511 00 8=10LF] 11
D405 332 00 B8=10 16 D405 505 00 8-10tD] 12 D405 511 00 8=10EG] 11
D405 359 00 7=5 21 D405 505 DO B-10[E] 12 D405 518 00 4-4[A] 79-1




Bfigier o M 55 7

PARTS INDEX D854
PARTS No. $h No. KEY No. | PARTS No. Sh No. KEY No. | PARTS No. Sh No. KEY No.
D405 559 00 8=10LF] 20 D406 624 00 8=10[A] 37-2 D407 016 00 B8=10(G] 8
D405 571 00 8-10[C] 30 D406 624 00 8-10[B] 37-3 D407 017 00 8-10[D] 8
D405 575 00 8=10[B] 20 D406 624 00 8=10tC] 372 D407 125 01 151 19-1
D405 587 00 8-10[D] 20 D406 624 00 8-10{D] 372 D447 125 02 151 1%-1
D405 594 00 8-10[F] 20 D406 624 00 B=10[E] 37-2 D407 818 01 6-3 10-1
D406 000 00 8=10G] 4 D406 624 00 B=10EF] 37-2 D407 818 02 6=3 1-1
D406 002 00 8-10[G] 26 D406 624 00 8-100G] 372 D407 818 03 4=4 33-1
D406 005 00 8=10[G] 20 D406 625 00 8=10 33-3 D407 818 03 4=4fA] 33-1
D406 007 00 8-10C3] 97 D406 625 D0 8-10[A] 37-3 D407 818 03 4-4[B] 33-1
D406 364 00 3:11@{39\] 30 D406 625 00 8=10[B] 37-3 D407 818 04 4=4 73-1
D406 364 00 8=10]B] 30 D406 625 D0 8-10C] 37-3 D407 818 04 4-4A] 76-1
D406 364 00 8= 101[C] 30 D406 625 D0 8-10£D] 37-3 D407 818 04 4-4{Bj 74-1
D406 364 00 8-10[D] 30 D406 625 00 8-10FE] 373 D407 819 00 9= 19
D406 364 00 8=10[E] 30 D406 625 00 8=10[F] 37-3 D407 820 00 9-3 23
D406 364 00 8-10[F] 30 D406 625 00 B=10G] 37-3 D407 824 00 9=2 28
D406 364 00 8=10[G] 30 D406 626 00 B-10FA] 37-4 D407 829 00 92 32
D406 490 00 8=10 5 D406 627 00 8=10 33-4 D407 877 00 8=10 8
D406 499 01 6=1 4=1 D406 623 00 8=10 34 D407 887 00 8=10[A] 7
D406 499 02 b-1 2=-1 D406 628 DO 8=10[A] 38 D407 889 D0 8——11MB] 7
D406 499 03 6=1 3-1 D406 628 00 8=10[B] 38 D407 891 00 8-10{F] 7
D406 499 04 6=1 =1 D406 628 00 &i@EE] 3B D407 906 00 8=10[D]] 7
D406 504 00 8=10[[A] 5 D406 628 00 8=10[B] 38 D407 912 00 8——]1ME] 7
D406 550 00 8-10[C] 5 D406 628 00 8-10[E]j 38 D407 917 00 8-1066C] 7
D406 554 00 8——]1@13] 5 D406 628 00 8=10I[F] 38 D407 963 00 9=2 42
D406 558 00 8=10[F] 5 D406 628 00 8-10[G} 38 D407 964 00 9=2 43
D406 362 00 8=10[E] 5 D406 629 00 8=10 35 D407 565 00 9= 37
D406 565 00 8=10[D] 5 D406 630 00 8=10 32 D407 966 00 9=2 46
D406 597 00 8-10 9 D406 630 00 8-10kA] 36 D407 967 00 9-2 47
D406 622 00 B8=10 33 D406 630 D0 8-10[B] 36 D407 968 00 9= 48
D406 622 00 8= 10fA] 37 D406 630 DO 8=10[C] 36 D408 205 D0 15-4 16
D406 622 00 8-10[B] 37 D406 630 00 8-10[Dj 36 D408 230 00 8-10 36
D406 622 00 8-10[C] 37 D406 630 00 8-10EE] 36 D408 280 00 9=2 23
D406 622 00 8-10iD] 37 D406 630 D0 8-10(F] 36 D408 2B5 00 9-2 41
D406 622 00 B-—]L@f[E] 37 D406 630 DD 8=10(G] 36 D408 292 00 9-1 45
D406 622 00 8-10[F] 37 D406 631 00 8-10 23 D408 324 00 8-10 4
D406 622 00 8-10[G] 37 D406 720 00 8-10[G] 25 D408 328 00 8-10 10
D406 623 00 8-10 33-1 D406 744 DO 8-100G]| 7 D408 371 DO 8-10 24
D406 623 00 8=T0f[A] 37-1 D406 783 00 8-10fA] 22 D408 371 00 B-HOEA] 23
D406 623 00 8-10[B] 37-1 D406 783 D0 8-10[B] 22 D408 371 D0 8-10[Bj 23
D406 623 D0 8-10[C] 37-1 D406 783 D0 8-10[C] 22 D408 371 00 8=10[C] 23
D406 623 00 8-10[D] 37-1 D406 783 00 8-10[D] 22 D408 371 00 8-10(D] 23
D406 623 00 8-10[E] 37-1 D406 783 DO 8-10[E] 25 D408 371 00 8=10[E] 23
D406 623 00 8-10[F] 37-1 D406 783 00 8-10[F] 22 D408 371 00 8-10[F] 23
D406 623 00 8=10[G] 37-1 D406 783 00 8-100G] 22 D408 371 00 8-10[G] 23
D406 624 DO 8-10 33-2 D406 811 DO B=130(G] 5 D408 424 00 8-10[A} 9




oo S IASE 5|

PARTS INDEX D854
PARTS No. $h No. KEY No. | PARTS No. Sh No. KEY No. | PARTS No. Sh No. KEY No.
D408 425 00 8-10{B] 9 D408 809 00 8-10[D] [ D409 026 00 8=10(G] 1
D408 426 00 8-10[C] 9 D408 810 00 8-10[E] 6 D416 701 00 15-8 1
D408 427 00 8=10¢D] 9 D408 811 00 8=10[F] 6 D417 821 00 9=1 30
D408 428 00 S:IOEE]I 9 D408 812 00 8-10(G] 6 D418 139 00 6=2 44
D408 429 00 8=10[F] 9 D408 817 00 8=10(B] 20-1 D418 304 00 8=2 30
D408 430 00 8=10(G] 9 D408 821 00 8=10 37 D418 455 00 84 2
D408 447 00 9=2 24 D408 850 00 7=5 20 D418 564 00 g2 43
D408 643 00 9=2 22 D408 867 00 8-10[D] 24 D418 630 00 15=11
D408 648 00 8=10 31 D408 944 00 B=10 3 D418 632 00 15-11 2
D408 649 00 8=10 30 D408 944 00 B=10[A] 3 D418 688 00 1510 2
D408 650 00 8-10[A] 35 D408 948 00 8-10EA] 3-1 D418 6BY DO 15-10
D408 651 00 8=lOl[A] 34 D408 948 00 8=10EE] 3 D418 756 00 11-4 12
D408 653 00 8=10 83 D408 948 00 8=10[C] 3 D418 815 00 15=2 50
D408 653 60 B=1@[A] 21 D408 948 00 8=10[D] 3 D418 815 00 15=3 29
D408 653 00 &:IIMB] 21 D408 948 00 B-10[E] 3 D418 908 00 =1 39
D408 653 00 8=10(C] 21 D408 948 00 8-10[F] 3 D418 909 00 =1 8
D408 653 00 8-=1G{D] 21 D408 948 00 8-10[G] 3 D419 122 00 4=4 76
D408 653 00 B=10[E] 21 D408 953 00 8=4 15 D419 161 00 15=11 5
D408 653 00 8-10[F] 21 D408 967 00 8=10[A] 29 D419 193 00 15-13 15
D408 653 00 8-10(G] 21 D408 967 00 8-16CB] 29 D419 195 00 7-4 33
D408 706 00 8=10[C] 35 D408 967 00 8-10}C] 29 D419 286 00 6=3 13
D408 707 00 8=10II€]I 34 D408 967 00 B=10[D] 29 D419 323 00 81 28
D408 708 00 8-10[B] 35 D408 967 00 8-10[E] 29 D419 342 00 é-1 26
D408 709 00 8=10[8] 34 D408 967 00 8-10[F] 29 D419 343 00 -1 30
D408 710 00 8=10[F] 35 D408 967 00 B=10[G} 29 D419 359 00 1%5-4 2
D408 711 00 8=10[F] 34 D408 972 00 8-10(A] 24 D419 472 00 9-3 2
D408 712 00 8=10[E] 35 D408 973 00 8-10LB] 24 D419 542 00 =1 6
D408 713 00 8-10[E] 34 D408 974 00 8=10kC] 24 D419 563 00 7= 2
D408 714 00 8-10[D] 35 D408 976 00 8-10{E] 24 D419 564 00 =1 3
D408 715 00 8-10[D] 34 D408 977 00 8=10[F] 24 D419 566 D0 =1 15
D408 716 00 8-10(G] 35 D408 978 00 8=10[G] 24 D419 580 00 9=2 4
D408 717 00 8-10[G] 34 D408 995 00 8=10kC] 39 D419 647 00 1512 4
D408 768 00 8-10 29 D408 996 00 Brﬂ@ﬁB] 39 D419 656 D0 4-4[B] 76
D408 778 00 15=2 33 D408 997 00 8-10[D] 39 D419 672 00 9=2 13
D408 798 00 S-1dtAl 28 D408 998 00 8-10LG} 39 D419 676 00 6-1 13
D408 799 00 8-10[B] 28 D408 999 00 B=10{E] 39 D419 708 00 11-2 1
D408 800 00 8-10[C] 28 D409 000 00 8-10[F] 39 D419 719 00 =1 4
D408 801 00 8=10[D] 28 D409 001 00 8-10tA] 39 D419 722 00 =1 5
D408 802 00 8-10[E] 28 D409 025 00 B8-10 1 D419 723 00 B-8 2
D408 803 00 8-10[F] 28 D409 026 00 B-1G[A] 1 D419 725 00 7-2 1
D408 804 00 8-10[G] 28 D409 026 00 B8-10{B] 1 D419 726 00 =2 26
D408 805 00 8-10 6 D409 026 DO B=10[C] 1 D419 734 00 4=1 49
D408 806 00 8-10[A] 6 D409 026 00 8-10[D] 1 D419 738 00 8-2 21
D408 807 00 8-10[B] 6 D409 026 00 8-10[E] 1 D419 740 00 =1 41
D408 808 00 8=10[C] 6 D409 026 00 8-10[F] 1 D419 762 00 7-2 17




5l o (3

PARTS INDEX ID85V4
PARTS No. Sh No. KEY No. | PARTS No. $Sh No KEY No. | PARTS No. Sh Ne. KEY No.
D419 769 00 1%=2 23 D458 721 00 8=2 1 D460 163 00 8=2 4
D419 769 00 15=3 14 D458 722 00 8- 2 D460 164 00 8=2 47
D419 770 00 1%=2 43 D458 723 00 8-1 37 D465 313 00 9= 4
D419 771 00 1%-2 46 D458 727 00 8-1 42 D465 314 00 9=2 15
D419 782 00 7=5 22 D458 758 00 F=1 36 D465 318 00 6=2 3
D419 734 00 1%-5 16 D458 762 00 11-4 29 D465 319 00 6=2 4
D419 785 00 1%=5 17 D458 770 00 =1 45 D465 358 00 9=3 4
D419 787 00 9= 7 D458 774 00 8=1 49 D465 380 00 9=2 9
D419 787 00 15=6 11 D458 798 00 8=2 34 D465 381 00 9~ 3
D419 814 00 15=5 18 D458 812 00 1%-13 19 D465 382 00 1%5=4 4
D419 824 00 1%=12 3 D458 828 00 1%=5 20 D465 383 00 15-4 5
D419 8325 00 1%5=12 5 D458 830 00 1%=5 19 D470 868 DO 15=12 1
D419 826 00 1%5=12 B D458 842 00 8=1 2 D470 869 00 1%5=12 2
D419 827 00 15-12 7 D458 932 00 11-4 30 D470 893 00 1%5=12 15
D419 828 00 1%=12 8 D458 972 00 7=1 63 D475 052 00 131 28
D419 829 00 15-12 9 D458 978 00 12-1 2 D480 009 00 6=2 43
D419 868 00 15-5 4 D458 984 00 82 20 D490 057 00 11-1 5
D419 922 00 74 22 D458 985 00 8= 17 D490 101 00 11=1 4
D419 935 00 15-8 2 D458 987 00 82 18 D490 284 00 11-1 3
D419 977 00 8-1 29 D458 988 00 B8=2 19 D483 439 01 9= 18
D419 979 00 8=1 38 D458 992 00 B=2 35 D493 529 00 8= 50
D419 981 00 8=1 40 D458 993 00 82 37 D493 530 00 8-3 51
D419 996 00 9=1 25 D458 994 00 8= 33 D493 626 00 9=3 18
D420 005 00 8=2 27 D458 995 00 8=2 32 D493 641 00 8=3 53
D420 006 00 8=2 28 D458 998 00 8-1 1 D493 671 00 8-3 58
D420 023 00 4-3 17 D460 001 00 =1 33 D493 686 00 8= 53
D420 025 00 8=2 45 D460 002 00 7=1 33 D493 694 00 15-4 17
D420 039 00 15=3 30 D460 003 00 7= 34 D493 732 00 9-3 19
D420 040 00 151 D460 004 00 7= 35 D493 753 01 8-4 10
D420 045 00 7-5 ) D460 010 00 8-2 D493 753 02 84 9
D420 061 00 1%=13 14 D460 011 00 82 D493 794 00 =3 2
D420 110 00 =1 19 D460 015 00 B=2 D493 798 00 =3 44
D420 218 00 =2 12 D460 018 00 @:Pe 46 D493 799 00 8= 45
D420 219 00 =2 1 D460 019 00 8= 44 D493 800 00 8-3 46
D420 246 00 1%-5 27 D460 021 00 15-6 10 D493 830 00 =1 37
D420 247 00 15=5 28 D460 028 00 9~ 21 D493 832 02 =1 b4
D452 207 00 15-4 3 D460 049 00 8-1 46 D493 832 03 7-1 55
D458 072 00 =1 24 D460 051 00 8-1 48 D493 832 04 =1 53
D458 149 G0 9-3 3 D460 052 00 B-1 51 D493 841 00 8-3 24
D458 185 00 -1 23 D460 053 00 B-1 50 D493 842 D0 8-3 23
D458 259 00 =1 5 D460 058 00 B2 36 D493 848 00 =3 30
D458 270 00 9-1 D460 122 00 B8-1 b3 D493 853 00 =1 2
D458 508 00 15-4 6 D460 129 00 =1 47 D493 854 00 2=1
D458 703 00 =1 10 D460 149 00 8= 39 D493 855 00 2=1 4
D458 710 00 =1 27 D460 162 00 8=2 5 D493 870 D0 15=5 21




W5 el A 56 17

PARTS INDEX 1iD85Y4
PARTS No. Sh No. KEY No. | PARTS No. Sh No. KEY No. ] PARTS No. Sh Ne. KEY No.
D493 871 00 15=5 23 D494 095 00 8-3 43 D515 011 00 1=3 1
D493 872 00 15=5 22 D494 096 00 8= 60 D528 004 00 9=1 40
D493 951 00 8= D494 097 00 8=3 81 D528 005 00 9= 35
D493 852 00 8-3 D494 098 00 7-1 72 D528 006 00 9=2 18
D493 953 00 B=8 D434 099 00 7-1 73 D550 063 00 7=4 8
D493 961 00 8-=38 40 D494 100D 00 5-6 18 D551 008 01 15-4 18
D493 963 00 8=3 41 D494 101 00 8-3 62 D551 009 02 15-4 19
D493 965 00 8-=3 432 D494 102 00 B=3 17 D551 009 03 15=4 20
D493 966 00 B=3 39 D494 108 D1 B=3 63 D551 009 08 8-3 34
D493 569 00 8=3 59 D494 108 01 8=3 63 D551 009 09 8-3 14
D493 971 00 =1 38 D494 108 02 8-3 B D551 009 11 8= 35
D493 972 00 7=1 64 D495 B0OB 00 6=3 17 D551 009 13 8=3 36
D493 973 00 7=1 44 D465 843 00 6=2 32 D551 009 17 8=3 37
D493 974 60 7-1 62 D435 880 00 6-1 11 D551 009 18 8-3 12
D493 583 00 8-3 27 D495 881 00 6-1 12 D551 009 19 8=3 13
D493 584 00 8-3 28 D495 503 00 6=2 13 D551 010 01 15-4 21
D493 989 00 =1 D4K0 018 00 8-=10 2 D551 010 02 15=4 23
D493 995 00 8-=3 D4K0 018 00 8=10[A] ) D580 184 00 4= 9
D493 996 00 =3 D4K0 018 00 B=10[E] 2 D580 195 DO 44 29
D493 999 00 =3 D4K0 018 00 B=10[c1 2 D580 195 00 Q:%Ajl 28
D494 000 00 8-3 10 D4KO0 018 00 8-10[D] 2 D580 195 00 4=4{B} 29
D494 001 00 B8=3 n D4K0O 018 00 BriOEE] 2 D580 201 00 4=3 18
D494 003 00 8=3 25 D4KO0 018 00 8=10F] 2 D580 202 00 14-4 31
D494 004 00 8=3 26 D4KO0 018 00 8-10[G] 2 D580 211 00 8=2
D494 005 00 B-=3 29 D4K0 036 00 B=10 28 D581 204 00 8-8 5
D494 006 00 8-3 38 D4K0 036 00 8-10fA] 32 D584 151 00 7-2 2
D494 008 00 2-1 [ D4K0 036 00 8=10[B] 33 D591 717 01 9=1 20
D494 010 00 B8=3 47 D4KO0 036 00 8=10kC] 32 D591 718 05 9-1 16
D494 012 00 =3 48 D4K0 036 00 8=10[D] 32 D591 866 01 =1 17
D494 013 00 8-3 31 D4K0 036 00 8-10[E] 32 D592 206 00 9-2 44
D494 014 00 8-3 32 D4K0 036 00 B-10[F] 32 D592 309 00 9-3 20
D494 016 00 8-3 22 D4KQ0 036 00 8-10[G] 32 D592 436 00 8-4 14
D494 017 00 B= 18 D4K6 050 D0 B-10 7 D592 518 DO 15-9 1
D494 018 00 8-3 19 D4K6 050 00 8-10[A] 33 D592 535 00 1%5=-5 1
D494 019 00 8-3 20 D4K6 050 00 8=10[B] 33 D592 540 00 15=2 32
D494 020 00 8-3 21 D4K6 050 00 B=10LC] 33 D592 567 00 15-1C¢ 14
D494 021 00 =3 33 D4K6 050 DO 8-10[D] 33 D592 575 DO =5 5
D494 022 00 8= 15 D4K6 050 00 8-10[E] 33 D592 588 00 =1 42
D494 023 00 8-3 16 D4K6 050 00 B-10[F] 33 D592 598 00 9-1 14
D494 042 00 7-5 7 D4K6 050 00 B8-10[G] 33 F300 684 01 1-3 10
D494 090 00 8-3 56 D501 057 00 =1 24 F300 684 02 1= 10-1
D494 091 D0 -3 54 D501 058 00 6-1 29 F300 686 00 1-4 0
D494 092 00 =3 55 D501 075 00 6=3 14 F300 687 00 1-4 b1
D494 093 00 =3 49 D501 076 DO =1 25 F301 051 00 1=
D494 094 00 8-3 b7 D514 019 00 1-3 4 F301 088 00 12-1 0




it e F7 5

PARTS INDEX 1ID85V4
PARTS No. Sh No. KEY No. | PARTS No. Sh No. KEY No. | PARTS No. Sh No. KEY No.
F311 411 00 2=1 0 F361 791 00 9=2 =1 Y119225 52102 0-0 31
F320 277 00 3-1 0 F361 813 00 6-1 0-1 Y119225 52102 7=4 47
F320 279 00 2-1 0-1 F361 813 00 8= 0-1 Y119761 39450 0-0 36
F330 763 00 7-3 0 F361 813 00 8= 0-1 Y121256 44600 7-1 69
F330 765 00 7-1 0-1 F366 792 00 1%-10 0 Y121850 49550 0-0 35
F330 767 00 =1 0 F366 959 00 9-1 0-2 Y121850 49811 0=0 34
F330 767 00 7=2 0 F367 000 00 =1 0 Y 124450 44550 =1 68
F337 348 00 T=4 0 F373 245 00 8=3 0=2 Y129150 35153 0=0 30
F337 349 00 7=4 0-1 F373 245 00 8-9 0 Y129927 77900 9-1 53
F337 350 00 7= 0 F377 855 DO B=10 0-1 Y129927 77920 9=1 54
F340 892 00 =7 0 Fa77 855 00 B-10tA] 0-1 Y 129956 42290 0=0 32
F342 889 00 =6 0 F377 855 00 BrlOEB] 0-1 Y129A00 55600 7-4 45
F342 892 00 12=2 0 F377 855 00 8=10tC] 0-1 Y129A00 55730 0-0 29
F3432 893 00 15=7 0 F377 855 00 8=10(D] 0-1 Y129A00 55800 00 28
F342 894 00 1h=4 0 F377 855 00 8-10[E] 0-1 Y129A00 55800 7-4 45=1
F342 900 00 31 0 F377 855 00 B=10[F] 0=1 Y129E00 55700 7-4 46
F343 900 00 45 0 F377 855 00 8-10kG] 0-1 Y171056 49351 0=0 37
F342 900 00 4=3 0 F377 856 00 8=10 0=2 Y171064 44510 71 87
F342 900 00 -4 0-1 F378 055 00 8-10 0-3 Y198461 52950 =1 55
F3432 9060 00 12=2 0-1 F378 113 00 B=10 0 Y1A6382 51510 9-1 58
F342 902 00 4=4 0 F378 113 DO 8-10CA] 0 ZG10100 0=0 41
F342 902 00 4=4fA] 0 F378 113 00 8-10{B] 0
F342 902 00 4-4{B] ] F378 113 00 8-10[C] 0
F342 902 00 =1 0 F378 1113 00 8-10[D] 0
F343 902 00 6=3 0 F378 113 00 B-10[E] 0
F342 903 00 15=1 0 F378 113 00 8-10[F] 0
F342 903 00 15=2 0 F378 113 00 8-10(G] 0
F342 903 00 15=3 0 F380 515 00 1®-1 0
F342 916 00 15-13 0 F385 402 00 15-11 0
F355 206 00 8-8 0-1 F385 455 00 15-5 0
F355 329 00 -8 0 F385 457 00 15-4 0
F355 347 00 1%=12 0-1 F385 458 00 1%5-6 0
F355 348 00 15-12 0 F388 129 01 11-3 0-5
F355 375 00 9-1 0-1 F388 129 02 11-3 0-1
F355 387 00 15-8 0 F388 129 04 11-3 0-3
F355 391 00 8-4 0 F388 130 01 11-3 0-

F355 392 00 8-5 0 F388 155 01 11-3 0
F355 392 00 8=6 0 F388 156 01 11=-3 0=
F355 392 00 8-7 0 F388 164 01 11-=3 0-6
F355 403 00 =1 0 F388 219 01 113 0-2
F355 403 00 8=2 0 F338 426 00 11=1 0
F355 403 00 ] 0 F388 428 00 =1 0-1
F355 418 00 9= 0 F388 429 00 4-3 0-1
F361 706 00 =2 0 F388 429 00 -2 0
F361 782 00 6=2 0 F432 331 00 15-9 0




